Olympian

OPERATION & MAINTENANCE MANUAL
FOR MODEL YEARS 2021 & UP

REV 5/10/23

WHEN ORDERING PARTS, PLEASE REFER TO THE
SERIAL NUMBER OF YOUR LEAF VACUUM.

RECORD THEM FROM THE SERIAL TAG ON THE
FRONT DRIVER’S SIDE OF THE UNIT

LEAF VAC SERIAL NO.:

ENGINE MODEL NO.:

ENGINE SERIAL NO.:




Table of Contents

Table of Contents

1.General Safety INfOrmMation ..........ooo i 4
1.1 Safety Alert Symbols and Signal WOIAS ...........ooiiiiiiiiiii e 4
V2 e o] oToE:T 1 ile) a T 1o T VA= o 1T - TP 5
1.3 Vehicle OVEOAAING .......ooiiiiiiiiiiiiiie e e e e e e e e e e et be e e e e e e e sanbabeeeeeeeeeanneens 6
1.4 Safe Driving During Leaf Collection Operations.............cccui i 6
1.5 SAfElY DECAIS ... 7
1.6 General Safety Related to Operation of Vacuum ............cccoooiiiiiiiiiiiee e 12
1.7 Safety SENSOIS & E-SlOPS . ..ci i e e e s e e e e e s e st areeeaaaee e 12
RS 101 o o PSSR 13
1.9 DECIDEI LEVEIS ... ettt ettt e e e e e et e e e e e e e e e e neneeeeaaaeean 13

2.GENEIal MAINTENANCE. ... ..eii ittt e e ettt e e ettt e e e sata e e e e anbeeeeeantaeeeeanteeeeeanteeeeeanseeaeeanes 15
2.1 Capacities and SPECIfiCAtIONS ..........coiiiiiiiiiiiee e e e e e e e e 15
2.2 Initial Servicing & BreaK-iN ........ooiiiiie e 15
2.3 List of Supplemental ManUAIS ...........oo e 15
2.4 Engine Service and Service Parts LiSt ..o 15
2.5 Clutch or FIUid COUPIEI SEIVICE.......ccoi ittt ee e e e e e ee e e e e e eennens 16
AT = To [ =1 (o] s Yo7 =Y o R 16
2.7 ENGiNe COMPATMENT......ooiiiiiiiii ettt e bttt e e b et e e b e e e s sbb e e e s s bneee e anneeas 16
< - | o 1 TR P TP UUPPPPI 17
2.9 Blower Housing Liner REMOVal ...........cooo i, 18
2,10 BOAY EIDOW LINET ...ttt e e e e e e e e e eanbe e e e eaneeas 18
20t I S 10 T 4o ) N o T O UEER 18
2. 12 HYdraulic SYSIEM......eeiiiii ittt e e e e e e e e e e e e e e e s e nanreeaeaaeeeennnnes 18
2.13 Dust Control System (If EQUIPPEA) ........uuviiiiieiiiie e a e 18
A U €Y= 1T oo o £ SRR 19
P2t £ T O 1T o To 11 L I Lo T R 19

3. Hydraulic SChEMALICS. ... e e e e e e e e e e e e e e e aenrareeraeeeeas 20
3.1 Main Hydraulic SChemMALiC...........oiiiiiiiiieie e e e e e e e e e 20
3.2 MaIN VaIVE LAYOUL ... it e et e e s e e e e eanaeas 21
3.3 Control Arm INterface LayOul ..........cooiiiiiiii e 22

o = Tod g o= RS Yot g =T = T RS 23
4.1 POWET SKid HAIMESS ......ieiiieiiiie ettt ettt e e e e e et e e e e st e e e e nbe e e e e nneeas 23
4.2 Control Box EXteNSION HAINESS ......cooiiiiiie ettt e e e e e e 24
4.3 Control Box Extension Harness (HOOKIIft) .........cooiuiiiiiiii e 25
4.4 CONErol BOX HAMMESS ...ttt ettt e e et e e e et e e e e nte e e e enneeee e e e 26
4.5 Safety CIirCUIt HAMESS ... .eeiiii et e e e e e e e e e e st e eaee e e e ssnbraeeeaeaeaean 27
4.6 E-Stop WIrNG ASSEMDIY ....coiiiiiiii i 28
4.7 Kubota 74hp Engine Adapter HarNESS ........euuuiiiiiiiiiiiieiiieieieeeeeeete et eeee e e e e e eeeeeeseeeeeeeeeeeneeees 29
4.8 Kubota 74hp Tier 4 ENGINE HAINESS ......ooviiiiiiiiiiiieiieeeeeeeeeeeeeeee ettt e e e e e e e eeeeeeeeeeeeeeees 30
T e @ | @7 T ] 1= gl =T 1T PSSR 31
g L O g B TS (S o F= g =TSR 32



Table of Contents

4.11 Lighting Harness, Body Rear LOWET .......cccoooeiiieieee ettt 33
4.12 Lighting Harness, Body Rear UPPET ..........ooiiiiiiiiiiiiiie ettt 34
4.13 Lighting Harness, Body Front UPPET .........cooiiiiiiiiiiii et 35
4.14 1/0O Expansion Module HarNESS ..........eiiiiiiiiiieiie ettt e e araee e e e 36
5. General Operating INStrUCLIONS.........cooiiiiiiii e e e e e e e e aee s 37
5.1 Prestart CheCkKIist ... ..o e e e e e e e e e e as 37
5.2 Control Panel OPeration ... ...t e e e e e e e e e e e e e e e e e e eeeean 37
5.3 Safety CirCUit OPEIatioN...........ooii i e e e e e e e e e e e e e s e e sannreeeeeaeeas 38
Lo o 1Yo L= 1U ][ To3 @1 11 (o] o [ PR 39
5.5 JOYSHCK OPEIAtION ....ooiiiiiiiie et 40
5.6 ENGING RPIM .ottt e bt e s e bt e e e b e e e e e b be e e e e ne e e e e 41
LT A W] ] o3 o] o Te7=To [ (=TSP PRPPRIN 41
5.8 PVA50 adJUSTMENTS ... ..uuiiiiiiiiiiiiiitiiiiiitiieiet ettt eete s eeteeetsestssstssstnsssssssnsssnsssnsnsnnnsnnnrnnnnns 42
R N1 4T (o= o L= PSR PTRPR 42
5.10 Inspection and Debris CONIOl ... e e ea e 43
5.11 Dust Control system (if @QUIPPEA) ...veieieeiiiiieie et a e 43
5.12 Operating REAr DOOI PrOP .....ccoo ettt e e e e e ae e e e e e s s aanraeeaaae s 44
LT RS I @ o 1T o] oYY o T Yo (1 =Y [0 o] o =Y ) SR 45
5.14 Loading / Unloading SKid .........cooiiiiiiiiiie e 45
LG T I (001 o] =] T Yo ) i1 e PSPPSR 46
6.1 If UNit dOES NOL STA. ... ..o e e e e e e e e e e e e eeeeeeas 46
6.2 If UNit iS OVEINEATING. ..o 46
6.3 EXCESSIVE VIDIAtION ... e e e e e 46
TS 18 o] o L=YaqT=T ol e= T LY =T aTU = RSP S 47
A S o 1 A 1= o =Y = TU ] g T 1SR 47
472 I -1 0 0o 0T o] =T RS 49
7.3 North American Signal Traffic ASSISt I ..........uviiiiiiiii e 56
7.4 Shurflo Dust Control SyStemM PUMP .....cciiiiiiiieieece e earaae e e e 58
8 Parts BreakAOWNS ... ...ttt e e e e oo e e e et e e e e e e e e nn et ee e e e e e e e nneneeeaaaeeaannnenees 63
N[O I USROS SPRSR 113
LA N Y A N PSSR 116



General Safety Information

1. General Safety Information

1.1 Safety Alert Symbols and Signal Words

SPECIAL NOTE: This manual contains information pertaining to both the hook lift portion of
the leaf vacuum, as well as the equipment mounted on the skid.

AND ONE MORE: This unit is 102” wide, which is within legal width for all US interstates and
federally designated state highways. When operating on other roadways, consult local and
state laws regarding legal width.

Our units are built with components produced by various manufacturers. Some of these items have
separate instruction manuals, and many are included in the supplemental manuals section. Where
this manual indicates that you should read another manual, but you do not have that manual, call
Bonnell Industries at 800-851-9664 for a free copy. See page 15 for a list of supplemental manuals
that may apply to this piece of equipment.

The safety information in this manual is denoted by the safety alert symbol: A
The level of risk is indicated by the following signal words.

DANGER - Immediate hazards which WILL result in severe personal injury or
death if the warning is ignored.

A WARNING

WARNING - Hazards or unsafe practices which COULD result in severe
personal injury or death if the warning is ignored.

A Caution

CAUTION — Hazards or unsafe practices which could result in minor or
moderate injury if the warning is ignored.

NOTICE - Practices that could result in damage to the leaf vacuum or other
property.




General Safety Information

1.2 Proposition 65 Warnings

Operating, servicing and maintaining a passenger vehicle or off-highway motor
vehicle can expose you to chemicals including engine exhaust, carbon
monoxide, phthalates, and lead, which are known to the State of California to
cause cancer and birth defects or other reproductive harm. To minimize
exposure, avoid breathing exhaust, do not idle the engine except as necessary,
service your vehicle in a well-ventilated area and wear gloves or wash your
hands frequently when servicing your vehicle. For more information go to
www.P65Warnings.ca.gov/passenger-vehicle.

Breathing diesel engine exhaust exposes you to chemicals known to the State of
California to cause cancer and birth defects or other reproductive harm.

Always start and operate the engine in a well-ventilated area.
If in an enclosed area, vent the exhaust to the outside.

Do not modify or tamper with the exhaust system.

Do not idle the engine except as necessary.

For more information go to www.P65warnings.ca.gov/diesel.

Processing wood products can expose you to wood dust, a substance known
to the State of California to cause cancer. Avoid inhaling wood dust or leaf
debris or use a dust mask or other safeguards for personal protection. For
more information go to www.P65Warnings.ca.gov/wood.




General Safety Information

1.3 Vehicle Overloading

An overloaded vehicle can create dangerous stability and braking problems. The vehicle chassis
must be properly sized to not exceed the front / rear GAWR (gross axle weight rating), or total GVWR
(gross vehicle weight rating). Refer to the vehicle chassis manufacturer for the chassis ratings. Other
considerations for chassis overloading are:

While operating leaf collection equipment, never exceed the available payload.

When determining available payload, always account for the weight of optional equipment,
operator(s), and completely filled fuel, oil and water tanks.

Leaf debris is normally estimated at 400 Ibs. per cubic yard. The actual weight may vary
depending on climate and type of debris being collected.

1.4 Safe Driving During Leaf Collection Operations
The leaf collection equipment adds substantial width, height and weight to the vehicle. It is imperative
the driver be trained on the safe operation of this vehicle.

The collection arm and hose add additional width to the vehicle. Ensure enough distance is
provided when passing objects.

Be aware of overhead obstructions such as tree branches and power lines.

The added weight of the leaf vacuum equipment and debris will increase the required
stopping distance.

Use flashing warning lights during leaf collection operations.

Leaf collection generates dust which may reduce visibility around the vehicle.

Always operate the vehicle at a safe speed.

Never allow riders on leaf vacuum equipment. The operator(s) should be properly seated
inside the vehicle cab with seat belts fastened.

Always be aware of pedestrians near the vehicle.

Know how to shut down the equipment in an emergency situation.



General Safety Information

1.5 Safety Decals

A DANGER

ENTAGLEMENT HAZARD
Serious injury or death will occur
« Shut down engine & disconnect

safety interlock before removing
hose or guards.

NOTICE

» New belt tension must be checked after first
hour of operation and daily thereafter.

# Fallure to do so will resull in premature
belt failure.,

A DANGER

ENTAGLEMENT HAZARD
Serious injury or death will occur
# Shut down engine & disconnect

safety interlock before removing
hose or guards.

PERSONAL INJURY HAZARD
= Head, Eye and Ear Protection
required while operating

this machine.

HEAVY IMPACT HAZARD
Serious injury or death could occur
= Inspect fan and liners for wear or damage
every 80 hours.
« Preform an inspection immediately if vibration
occurs, or if large heavy debris is run through
the machine.

LOSS OF CONTROL

) HAZARD
= Chock wheels when servicing
or parking machine.

COLLISION HAZARD

Serious injury or death could occur
e Secure Pick-up nozzle for transport.

SUCTION HAZARD
Serious injury or death could occur

HIGH VACUUM!
KEEP CLEAR.

A DANGER

ENTAGLEMENT HAZARD
Serious injury or death will occur
# Shut down engine & disconnect

safety interlock before removing
hose or guards.

PERSONAL INJURY HAZARD
» Head, Eye and Ear Protection

required while operating
this machine.

LOSS OF CONTROL
HAZARD

» Chock wheels when servicing
or parking machine.




General Safety Information

| APPLY NEAR INPELLER.
BEARING ZERKS |

| ALY TO FENDERS |
| APELY TO FLUID COUPLER ZERK |
[ EQUIPPED)

| APRLY TO BOOM |

SAFETY LATCH MUST BE RELEASED
BEFORE OPERATING BOOM, AND
SECURED BEFORE TRANSPORTING
OR SERVICING MACHINE.

| APPLY NEAR ENGINE CONTROLS |

ADANGER

PERSONAL INJURY HAZARD
Serious injury or death will occur
¢ Read and understand operator’s manual
before operating machine.
e Operator seat for leaf collection purposes only.
e Seat belt required at all times.
® Max speed with operator not to exceed 5 MPH.

PERSONAL INJURY HAZARD
e Head, Eye and Ear Protection
required while operating
this machine.

PRESTART CHECKLIST

+ INSPECT TIRES

+ INSPECT HOSE

4 ENGINE OIL & FOR WEAR
FUEL LEVELS + PICK-UP HOSE SECURE
J CHECKALLLIGHTS Y CHECK BELT TENSION

Y HYDRAULIC OIL LEVEL ALL GUARDS IN PLACE
+ WATER LEVEL

+ DISENGAGE CLUTCH

COLLISION HAZARD
Serious injury or death could occur
e Secure Pick-up nozzle for transport.

SAFETY LATCH MUST BE RELEASED
BEFORE OPERATING BOOM, AND
SECURED BEFORE TRANSPORTING
OR SERVICING MACHINE.

FIRE HAZARD
e Keep engine and engine area
free of leaf debris buildup.

LV-4324 rev04/30/20 DECAL SET FOR OLYMPIAN PRO PLUS

AR TOYDRAILIC O Tab |

HYDRAULIC FLUID
ONLY. FILL LINE:

/A CAUTION |

EQUIPMENT DAMAGE HAZARD
Serious injury or death could occur
e Do not operate engine with ball valve closed.
e Close valve to change hydraulic filter.

| APPLY TO TOP OF BLOWER HOUSING GUARD |

HEAVY IMPACT HAZARD
Serious injury or death could occur
e Inspect fan and liners for wear or damage
every 80 hours.
® Perform an inspection immediately if vibration
occurs, or if large heavy debris is run through
the machine.

1 APPLY TO TOP OF BLOWER HOUSING, UNDERNEATH GUARD |

HEAVY IMPACT HAZARD
Serious injury or death could occur
o Shield missing. DO NOT operate.

| APPLY NEAR FUEL FILL |

ADANGER

EXPLOSION HAZARD

Serious injury or death will occur

« No smoking.

e Keep open flame away.

e Do no weld, cut or burn on or
near fuel tank.

ULTRA LOW
SULFUR DIESEL

FUEL ONLY

L APPLY TO PRIOT ARM |

| APPLY TO SPARTAN
HOIST HINGES |

APPLY TO PREWET TANK (IF EQUIPPED) |

WATER ONLY

DRAIN WETTING SYSTEM
PUMP & INLINE STRAINER
TO PREVENT FREEZING.

| APPLY T BLOWER HOUSING |

FAN
ROTATION

& APPLY TO BELT GUARD NEAR CLUTEH (IF EQUIFPED]|

TO OPERATE THE CLUTCH:

Make sure that there is free play in the engagement
handle prior to operation of the power take-off.

If ne free play is evident, see adjustment procedure
in manual.

‘1. Engine should be started and running at low idle
speed, 1000 rpm or less.

2. Engage the PTO clutch with one single hand
lever movement.

Do not slip the clutch for longer than one or two
seconds without completely engaging it or disen-
gaging it and allowing it to cool.

Set engine to idle speed before disengaging clutch.
CLUTCH ADJUSTMENT:

Clutch adjustment should be checked after the first
eight hours of operation.

Adjustments should be made at the ten to fifteen
hour intevals thereafter until the new plates are
worn in.

Refer to clutch manual for proper adjustment pro-
ceedures.




General Safety Information

Rev3, 12/21/2020

7 C < R
l o’y mﬂw_') PL'%F+ (LI)\fjnf;ISan Controller Set

Boom Control

EMERGENCY
ENGINE
SHUT-OFF

Flashers

ON/OFF
Programming Main Control Joystick
Port Only Harness Harness

Lv-4323
4

A DANGER

CRUSHING HAZARD
Serious injury or death will occur
u e Stay clear of a raised dump body. If service work is

required, make sure the body prop is properly used.
e Dump body must be empty when using body prop.
l e Return the body prop to its storage position after service
work is completed.
e Body must be completely lowered when unattended.

WARNING
CRUSHING HAZARD
Serious injury or death
can occur

e Stay clear while loading,
unloading, raising, or
lowering dump body.

BON-D11376

BON-011375




General Safety Information

A DANGER A DANGER

=0

FALL/CRUSH HAZARD

Serious injury or death could result from being
crushed by moving machinery and revolving tires.

NO RIDERS!

= Only the machine operator shall occupy
the machine when traveling or in cperation,
» Do not stand, ride, or sit on machine,
» Keep clear whean machine is in operation.
» Avoid driver and machine ocperator
blind spots at all times,

N\

FALL/CRUSH HAZARD

Serious injury or death could result from being

crushed by moving machinery and revolving tires.

NO RIDERS!

« Only the machine operatar shall occupy
the machine when traveling or in operation.
# Do not stand, nde, or sil on machine,
» Keep clear when machine is in operation,
» Avoid driver and machine operator
blind spots at all times.

USE 3
POINTS
OF
CONTACT

WHEN
ENTERING

7

?

OR EXITING
VEHICLE

5
Z LW W
WZQ

T
& 2 5

L

S
L

EMERGENCY

SHUT-OFF

10



General Safety Information

~

Tigan:sto. FUSE GUIDE

H T [l
| o NOTICE
Tl R - -1 Bonnell Industries is not an authorized
1 — service center for engines, nor do we
RN B ) stock parts for these engines. Please
1 = refer to your engine manual, the yellow
i S I — pages or internet to find your local
authorized engine service center.
\_ Lv-2254 J BJV-1660

/A CAUTION

e Read and understand Operator’s Manual before
operating unit. Free replacement manuals are
available from Bonnell Industries.

e Keep all shields and guards in place and in good
working condition. Keep hands, feet, and
clothing away from all moving parts.

e Keep others away while operating or loading
equipment. Do not allow children or untrained
persons to operate or play on equipment.

e Stop vehicle, disengage power, stop engine, set
parking brake and remove key before leaving
vehicle. Make sure all movement has stopped
before servicing machine.

e Failure to follow safety rules can result in serious
injury or death.

BON-011377

GASOLINE
ONLY

b Pt 121260 e Comtanntan o y

Uncoupling will cause trs ilarts
come loose from tow wehicle,

4. CHECK that pintle L CAD RATING

ALWAY S use Sfety chains
Chains hold fraiker if connection fails.
“fou st

Traikrean woll if it comes koose.
leeric satety brake 3pplies when cabiz
PUIE Pin T OF SATh Bk

1. PULL lar o get pin out of switch bo.

Lights can prevent tr flar from being
hit by other vehicles. fou must
CONNECT trailera nd tow
wehicle & ectncal connectors,

ITire, whesl or lug nutfailure can cause lossof
ntml, Befors towing, you must CHECK:
1.Tire pressure and tread.

is sameor greater than ring
LO&D RAT NG
2.LOCK the chmp in place using
= pinarkck.

1. CROSS chains undemeath
coupler:
2. ALLOW shack for trailer & tum.

3. ATTACH chain hoolks seourehy 1o
T eh o Trme,

2. CHECK brake by PULLIMGTRAILER
with 10 vehick .

ATTACH pin Ci BLE 100w vehick 5o

2 E o h
piniaill b2 puiledout iftraikr separstes,

4 _Promptty REPLACE pin in Swith box

< 3002 AT

Closed cigmp -

ATTACH T TOMVENIS LE FRAME

2. CHECK all lights: tzil lights,
Turn signal, and brake lights.

3. DO MOT TOW if lights are not
working.

2 Tires 3 nd whesls fordamage.
4. Lug nuts for tightness.
For new and remounted whesls,
m=tighten lug nuts 3tthe first
10, 25 and 50 miles ot driving.

M PULLEDO UT CHLY T TEST BRAKES

DECONHEGTED  COMMEGTED

\"9)\@)

& i

o

Tires EnawheelE OK?

Lug Huts
TIGHT?

UTO0E

11




General Safety Information

1.6 General Safety Related to Operation of Vacuum

Review safety items with all relevant personal at regular intervals.

Ensure all operators are familiar with this manual before operating.

Ensure your operation is in compliance with all applicable codes and regulations.

Before operating machine, do a safety inspection. Refer to the pre-start checklist on page 8

for general procedures.

e Make sure all personal protective equipment is in order before leaving for the job site.
Recommended equipment includes hard hat, safety goggles or ski mask, and ear protection.

e Have a fire extinguisher on hand at all times.

e Clean leaf debris from machine and engine screen after each load to prevent build-up of
flammable material. A leaf blower works well for this. This can be done during truck change-
over.

e Inspect work area before operating machine. Inspect for heavy debris, such as bricks, rocks,
or glass bottles.

e Ensure all pedestrians and operators are clear of the vacuum area.

o Keep nozzle away from loose objects that may be near the collection area, and may get
caught in the nozzle.

o Remove key and chock wheels when leaving machine unattended.

o DO NOT operate machine with guard, hose, or housing cover removed. Refer to safety
disconnect section below for lock-out procedures.

e Secure pick-up nozzle for transport.

¢ When rotating hose per maintenance section, inspect fan for uneven wear, cracks, or
looseness. Also check housing for large heavy debris & remove.

1.7 Safety Sensors & E-Stops

Your Leaf Machine is equipped with safety sensors & e-stop system which will automatically stop all
machine functions and shut down the engine when activated. Safety sensors are located at the hose
connection of the blower housing, blower housing cleanout door, and the belt guard.

C.D. PROX C.H. PROX
(CLEANOUT DOCR) (COLLECTION HOSE)
SAFETY SENSOR SAFETY SENSOR

B.G. PROX
BELT GUARD)
AFETY SENSOR

12



General Safety Information

E-stop switches are located on the control panel near the operator’s seat and on the engine housing
near the belt guard.

[ENG ESTOP - ENGINE HOUSING

| EMERGENCY
ENGINE
SHUT-OFF

When performing any rpair or maintenance work, remove the key from the ignition, active the e-stop
switch, and disconnect the safety sensor for the area being serviced.

The safety sensors, emergency stop switches and wiring must be operable and in their proper
locations for the life of the machine. Never operate this machine with broken, incomplete or
modified safety components or wiring.

1.8 Tilt Switch

Your Leaf Machine is also equipped with tilt switch located towards the front of the hooklift. If the
hooklift exceeds 30 degrees of incline, the engine will be shut down. For diagnostics, if the tilt switch
senses an incline of more than 30 degrees, a light inside of the safety switch will illuminate.

1.9 Decibel Levels

Below is an approximate decibel level chart showing sound levels at given positions around the
machine. The purpose of this chart is to illustrate the approximate sound levels of the machine, and
provide a guideline for hearing protection. To prevent hearing loss, ear protection is required
when working on or around the leaf vacuum during operation. The lllustration below shows a
Titan Leaf Pro Plus leaf vacuum with Kubota 99 HP engine. Decibel levels for the Spartan Leaf Pro
Series with Kubota or John Deere engines may vary from below.

13



General Safety Information

Spartan Leaf Pro Plus Skid Mount
Decibel Levels at given distances

A1

"/’.
:/
:/
:/
/
f
!
]
!
!
i
\
\
¥
X
\
‘\. N —
" [ HEAD.EYEREAR \ —
@ PROTECTION REQUIRED
WHILE OPERATING
THIS EQUIPMENT. 100DB e
Continuous dB  Permissible Expasure Time* i 1%
854dB 8 hours 96 DB =
38 dB 4 hours 94 DB
91 dB 2 hours DB
94 dB 1 hour 9 0B —
97 dB 30 minutes 92 DB ——
100 dB 15 minutes 90 DB
103 dB 7.5 minutes
106 dB 3.75 min (< 4min) 83 DB =—
100 dB 1.875 min (< 2min) T —
112 dB 8375 min (~1 min)
115 dB .46875 min (~30 sec) 86 DB
85 DB ——

*Permissible Exposure Time is in a 24 hour peroid,
Longer exposure than shown above may result in permanent hearing loss.

14



General Maintenance

2. General Maintenance

2.1 Capacities and Specifications

FUel Tank ..o 40 US Gallons
Hydraulic System .........coooiiiiiiie e 23 US Gallons
Hydraulic TanK ........ccoeiiiiiiiiiieee e 20 US Gallons

Dust Control System (if equipped) .......cccvveeeiiiiiiiiiieeeeees 100 US Gallons
Engine, Kubota V3800 .........ccceeviviiiiieiiiee e 74 BHP @2600 RPM
Engine, Kubota V3800G .........cccoooveiieiieeee e 87 BHP @2600 RPM
Engine, John Deere 40457FCO3 ........cccevviiiiiiiiniieeeee, 74 BHP @2400 RPM
Engine, John Deere 4045HFCO4 .........ccooveveieveeeieee e, 99 BHP @2400 RPM
TransFluid Coupler....... .. 5-6 Quarts

Battery .. e 12 Volt, 1190 AMP, 950 CCA
Fan oo 30” Diameter

2.2 Initial Servicing & Break-in
The leaf vacuum machine has been initially serviced at the factory and is ready to operate.
Review engine manual for break-in procedures.

2.3 List of Supplemental Manuals
Your manual packet includes supplemental manuals for some or all of the following components.
Refer to these manuals for service & operation of these items:

[ Vo 1 L= PP PPRUPROt Separate Supplement
[ (00 {11 1 SRR Separate Supplement
Logan Hydraulic Clutch (if equipped).......ccceoiiiiiiiiiiieieiiiicieeeeee e Separate Supplement
Logan Hydraulic Clutch Manifold (if equipped) .........ccooveciiiieereeiiiinnee Separate Supplement
Split TAper BUSHING .....ooooiiiie e Page 43
Trans FIuid COUPIET ... Page 45
Lighting SYSIEMS ....coiiiiiiiii e Page 52
Dust Control System PUMP.......coociiiiiiiiiie e Page 54

2.4 Engine Service and Service Parts List
Refer to the engine manual for service information. Bonnell Industries does not service engines.
Refer to your local engine dealer for service requirements.

Common engine service parts

Below is a helpful list of common engine service parts that may be necessary for engine maintenance on

your machine.

Kubota V3800 74HP Engine:

Fuel Filter: 1K947-43172
Fuel Separator Filter: 1J430-43060
Oil Filter: HH1CO0-32430
Inner Air Filter: 55231-26150
Outer Air Filter: 59700-26112

15



General Maintenance

2.5 Clutch or Fluid Coupler Service
Hydraulic Clutch: Self-adjusting design does not require adjustment. Replace inline hydraulic
filter element annually. Refer to the clutch manufacturer's manual for detailed service &
lubrication information. Bonnell Industries does not service clutches.

TransFluid Coupler: The transfluid coupler is filled from the factory with ISO 32 Oil. When put
under extreme load, the oil in the coupler will heat up, and in some cases, the safety relief plug
will melt, letting out the oil, and therefore stopping power transfer. In this case, always replace
plug with P/N 7018C. DO NOT USE STANDARD ALLEN HEAD PLUG. Unit could overheat,
and cause severe damage to engine, belts, or coupler.

When refilling oil, rotate inner housing until stamped “X” aligns in top vertical slot of outer housing.
Fill inner housing with 5-6 quarts, until oil runs out of plug opening. Replace plug.

2.6 Radiator Screen
Your leaf machine is equipped with an auxiliary magnetic radiator pre-screen. This screen
assists in keeping the engine radiator clean and the engine cool during operation. This screen
needs to be checked regularly for debris buildup. Remove magnetic screen using cloth pull tab
and shake to clear debris. The screen should be checked and cleaned once per hour of
use.

el

2.7 Engine Compartment
The engine cooling fan may cause chaff or debris to build up inside the engine compartment.
Regular inspection and cleanout of the engine compartment is necessary to prevent an engine fire.

FIRE HAZARD
Serious injury or death can occur
¢ Remove engine panels and
inspect engine compartment
regularly.
¢ Remove any flammable debris
buildup before resuming
o operation.

16



General Maintenance

2.8 Fan
Your leaf machine is equipped with a 30” diameter balanced fan with AR400 impeller blades,
mounted to the shaft with a split taper bushing. Inspect the fan regularly for cracks,
deformations, and uneven wear. DO NOT OPERATE THE MACHINE IF THE FAN IS OUT OF
BALANCE.

REMOVAL.:

Disconnect safety interlock

Remove suction hose

Remove fan cover face plate on inlet side

Loosen & remove the three bolts on the split taper bushing that hold the fan in place.
Reinsert the screws into the two tapped holes on the bushing and tighten. This will
free the fan from the bushing, and the bushing will slide out.

Slide fan off of shaft.

INSTALLATION:

Clean tapered cone surfaces of taper bushing & fan.

NOTE: DO NOT USE ANTISIEZE LUBRICANT ON TAPERED CONE SURFACES
OR BOLT THREADS.

Slide fan onto shaft, with tapped hole side of fan bushing facing out. Install impeller on shaft
as far as possible, with approx..3/8” clearance to back wall.

Slide split taper bushing onto shaft, insert key, position.

Install 1/2x2-1/4 grade 8 bolts into tapped holes in coupler.

Use blue Loctite on bolts.

Tighten in circular pattern to 82 ft-lbs. for /%" bolts

Tap collet firmly or use air hammer in between bolts after each tightening.

Do at least three circular tightening patterns until there is no rotation of the bolts at 82 ft-lbs.
for 2" bolts

Start machine and run fan for several minutes at full RPM.

Repeat torque procedure after shutting off machine.

17



General Maintenance

2.9 Blower Housing Liner Removal
To remove the liner from the housing for service or replacement:

Disconnect safety interlock

Remove suction hose

Remove fan cover face plate on inlet side

Loosen & remove the eight bolts that hold the lower liner in place and four bolts for each
upper liner.

e Remove liners.

2.10 Body Elbow Liner

e To remove front elbow liner from body, remove four bolts from front and top of body.
e Refer to of this manual for more information.

2.11 Suction Hose
To increase the life of the suction hose, the hose should be loosened, removed, and rotated
Ya turn every 40 hours of operation. Inspect liner plate & fan for wear at this time.

2.12 Hydraulic System
FILTER: The hydraulic filter is equipped with an indicator gauge. Change filter accordingly.
OIL: The hydraulic oil should be changed annually.

2.13 Dust Control System (If Equipped)
The dust control system is equipped with an 80-mesh strainer screen. Check the screen every 40
hours or as necessary, and clean as needed.

When the machine will be stored or parked in freezing temperatures, the pump and strainer need to

be drained. To drain, shut off tank valve, and disconnect right hand pump fitting. Operate pump until
line is empty. Shut off pump, and empty strainer canister.

18



General Maintenance

2.14 Grease points
Type of grease: It is recommended that lithium complex grease with a thickness rating of NLGI 2 and
operating temperature of -20 — 200 deg. F. be used.

Daily:
e Hose arm pivot, 2 pumps each fitting (4 places)

Weekly:
o Transfluid coupler output shaft bearing (if equipped), 2 pumps

Every 100 hours:
e Hydraulic clutch bearings (if equipped), 20 pumps
e Hydraulic clutch shaft bearings (if equipped), 20 pumps
o Hooklift rear roller axles, 1 pump

2.15 Cleanout Door
o Remove 3 lower bolts to swing open cleanout door.
e Clean out inside of blower housing and reassemble.

19



Hydraulic Schematics
3. Hydraulic Schematics

3.1 Main Hydraulic Schematic

&
}

a1
@ JL Fﬁ
Rl
L 5=
l n -

o O T VRO A L) i n
L =t Vo IR WOIR 01 LRNETY DAY T Vs s O O
T WOR PO B I P I O
T010 #1000 ImYsoH waal 1 |1 | n
| UL ¥ WALV LS NI P i "
@‘ DON.L THOME 21X 1R0% ¥ S 10N 10W: wvoowol 1 | 1 | o
ﬁ TOE | ERDC VD S0 VIAR BATYA § RS IR MO |08 VI O vOAY | o

;i QO8LE TN JE 8 OH. T W0 EOM1LD 180 wraf |
08 £ TICRE L % 1R08 5 BOND 150 Wi T [
R R P e e LIS BE G
A0 | L O 1LAE ¥ Y % D1 aATeC) ) 1 &
048 Y s T 1 .
— - ] z woea] £ | ¢ ]
GO 5V ) : = oo © | &£ | ¥
LS DO O R R T DR T B WOV A iOs Al ) ¥
VI S0z sy W v owsmia] | v
SN OOOOTIMEY | Kdd WatDX (' SA0 T 0 2a8) g WA J 1 [3
IV Al S0 WATEE WO OO 051 EIM VL T NOLIOEE TN N rimivs g | £
TRINV I WONOWITY VDL WOWE 38 N IVAC Eras N

G| AT
ONU I BT NOlEOR vl
=117 . i | } N0

20



Hydraulic Schematics

3.2 Main Valve Layout

FILE NAME [Main Valve Layout - Olympian
DWG NAME |MAIN VALVE
MAIN SYSTEM RELIEF BELT SIDE COMPENSATOR (IDLE)
PRESSURE ADJUSTME - PRESSURE ADJUSTMENT
(2,950 Psi) G (220 Psl)
INLET
o
SWING g ¥ ! % SWING
RIGHT il | Eﬁ LEFT
LV-4560 é i ==
{ A 8 [{— | =
BooM = | H H [ =3 soom
DOWN ] O [ RAISE
LV-4558 g 1 _% LV-4559
1A B[]
sweep (= | —H He— =W
IN ::: | O | :“E 2| our
LV-4540 1 S| LV-4541
= | —=|la =
HOIST UP @ HOIST DOWN
UNLATCH LATCH
LV-2198 LV-4552
JACK JACK
up % DOWN
LV-4564 LV-4564
FAN SIDE
LOOKING UP B S T
E™ L o AND AT NOT B
REPRCCUCED COMED WOCHED Dl OLED TRAMMITARLD Of wald Avaladel T
OTMERE CRCCPT WiTs Thl DAPREDE WAITTEN COMENT OF BOMMELL INCUSTRES Nt
:-mv: n-ﬂ-vm_"zvmmmmla-:?l
|m-\-n wraw
Tt
el $8timons
DIXON, ILLINOIS
PHONE: 800-851-9664

21



Hydraulic Schematics

3.3 Control Arm Interface Layout

FILE NAME

Main Valve Layout - Olympian

DWG NAME

CONTROL ARM INTERFACE

Lv

LV-4559 (VALVE
LV-4552 (CYLINDER-DEAD)

BOOM LOWER
-4558 (VALVE,
LV-4542 (CYLINDER-LIVE)

BOOM RAISE

SWEEP IN
LV-4540 (VALVE)
LV-4543 (CYLINDER-LIVE)

SWEEP OUT
LV-4541 (VALVE)

LV-4543 (CYLINDER-DEAD)

O

SWING 1

u‘.EH’_/

Q

Lv-4541

P1

HOOO
1

P2

SWING

|_—— RIGHT
LV-4560

Tue A WA WA B A
ROMAAS THE 3OLT PRCACATY OF AnD 6 PECARETM T TO BORATL ACUSTRES Ml
T e AMERON INFCENA TION BHALL B8 LEPT DOMFDENTIAL AND MAT WOT BF
BEPROCUCES, DOMED, WOCKIES, SECLOBED. TRAMMFDRED Of WADE AvaLASLE 7O
OTMERS, EXCEPT TN Th AwnTis -
L4 FOR WUTA DAL,
AEUSTREL AC WAt AT A TR OO Tef CAMMNG ASCOR WOl TOn.
COATRALD AL

tﬂp

DIXON, ILLINOIS
PHONE: 800-851-9664

22




Electrical Schematics
4. Electrical Schematics

]
DLYWNIHDE 1528AT I -
e TGO T o AM3VE O p:
I W O1 15072 7F I@ —. iﬂ
et NOUJINNGD 5IHL o \\ ]
FATLTUIN, Da JeT) 200 =0 ! =
SUNVEHSS FENTVH IOLNOD Tul ! _ NH_
h&z...dq.m_ﬂ i B Lﬂw_”
(! ! =
A L] \:.mn____._ 1 B no3 uzﬁwzhvowrﬂso. w
ot T L LH=
o mr/ﬁ ——1 %
3 &= 5% m_n, [ B
- ——
L
Y
A 2
oo
TUNVEHDE
NP ALRH SHL UL =S dTvd e 43IMCdIH XdH
AITEHOUDHIY DMMAECAH 20 Taw SEH MICED
SEOETINMOT TV ...A - .KL.U b an\ N @
BC4 ST FIEEV ST ¥ s o 3
<10 b = @ Qr e %
i =
=, :
= & 1
2 15 |
-
ATALSACT AHAENN
30 EeineEn
T =
//u% gL —
” 0 Lt
mm = B ps
semniren .41_ 173 “
B ..ﬁ_‘_.“ é_m & 3
1 : 2
- w— 430 Lvy
e |
¥ —G Am 0g
= p— 1._ e_ o

4.1 Power Skid Harness

23




Electrical Schematics

4.2 Control Box Extension Harness

IDUYWIHOSIZSTr-AY T

( oz 1D D VO
O ) W E = peme
rE TRy )

¥ B IWNOUWNOJCEd 3WIENS T

Qg 8MmOd O XO T L e
WWUNOD -DUWWSHOS SInavH T b,
RO 0L | D0 |'amvoum
OO0 e | 0 LR
w15 |ewa | anvao)
|_wwus Jwwa | ewad
i ey

ONd SSINSVH SISSVHD @

I Z5TrAT

V'V

P - . 3 ?.”«4. |m“
6908E -AQOE NILAYA i
1021 ¥R £DIVaS J NId| 2t
1 = 1AVLNG D 8 Nid|d}
168r8021 AlLd¥-AQDE v Nid| ¥
ON1d XO8 10¥INOD OMd NS ¥3MOd
qasnna] v HSISSYH
ONNd ONIWORI +1ve | 8 MOd i
g3asnNn| 2 1 HOOMd |
AV IS S3IEVIS | O zl AV134 S3L8VLS
13 NO /B WOU¥4 + LvE | 3 vi|  IENO /B WOSd + Lve
Eaal I 3 FNIONS WOdd + 1V
- QI | © Ol ONNOEO 3AYE
) HEMOQIADI | H ¥ 33MOd G3A3I | T
FMOd 3015 MOT| T 5 ¥3MOd 3015 MO1|O
N —A1adns SV 3 ¥ [ Kiaans ONLImM| 0
oN ONIGN3S 13 | 1 9 ONIaNTS B4 |\
N> TGNNO¥D JOSMOT | W Z TNOES IARAMOT T
N GINNN [ N N
N ESIYI I &
e EMOd 83HSV E | & z TMOd TRV H |—
w H NV GNEN \ 3 TH NV D INTONT %
m 01 NYD 3NION3 i [
ONNO 3O QHIHS ] {El UNTTO8D JHHS m
THNVD INHOVW | A a 5 TH NVD SNHOVW
OTNVD INHOVW | M / : Z OUTHVY SNHOVW |
ONNOEO QBIHS | X % TNNTOSD O HHS
" 3~ L4704 CHADE OO0 Y MW AWM DNODEMN0 Y OW § Q
koo NOTAAH VD MOV 2 TIN50 A N M I
qu”“ﬁﬂ-bv“__”“w “"“WM NEIED MO YD SO YW e wEl N BTN YO 21 T ETE YO R E00 AT O i OOV ¥
A CIEM il caIsml e LXNA NV - IVHD 40 DN GO S0 B0 4 DN MV CBO0V v
aw ivo NOLAROG0 e

24



ALYWIAHISYBIFr-Al R
O DOm0

aN3 XO0f
TO¥INOD-ONd
DUYWBOS - DVA ¥T)

CRNNCW LN I0OH 504 SINVH AlddNS ¥WMOd

SSEVHD XONEL NdWAYD 31 P I S T QYVO T MO ¥YY

L]
é VT | MWy | anve
I OVE | HW | ommoe |
— T pea

Electrical Schematics

25

ONd XO8 104INOD ONWd AVIHAING ¥V

T Eoond] v % Q3oond] =
O [ ondONIwoui +1ve| 8 8 [OmMd ONIWOM +1vE | I
n, GEoond] D 2 Q390N | m
g AVIIY ¥3LNVIS - a [ avassavis] B
to | X4H NO VST NId| 3 3 X4H NO VSZ NId | &
T G199oNd] 4 5 g3oonNud| N
N g3oomd| 9 Bl 0399Nd | o
w MO GIAA T H H HMOJ GIATH |
m EMOd S MOT| T [ ¥3MOd 3015 MO
¥ A1ddNs RSV | 3 3 A1ddNs 33HS V3 | 0
i ONION3S BNd| 1 ] ONIQNFS 1304 ],
3 QGNNOEO 3AISMOT| W W GNNO¥O 3ASMOT |- &
£ EOONa] N N 0355nd |& &
EE Gioonid| d d 390nd |E 5
=R 43IMOd EHSY | & ] ¥3MOd ¥3HSVH |k &
EE THNVD 3NON: S THNVD INONT |- »
20 OTNYD INIONS 92<umzozm_|mm
£% GNNOYS) VAN 0 QNNO¥O GBS S &
m m IHNYD 3MHOYW]| A A H NY2D INIHDVYW

O1NVD SMHOVA | M M O1 NVD INIHOVW mm

GNNOJS Q13RS | X X QNNO¥O QBIHS

4.3 Control Box Extension Harness (Hooklift)




Electrical Schematics

4.4 Control Box Harness

E£6Ty-A1d0Od DIVWIHOS

TON COMO

F1ONY dnaa

SINIHOWW TIv NO G380 =lians It R

SIVA Z NID 40< JLYWIHOS CELON FSMEHIO SN STONYETIOL

EGTY-A1

SSANAVH XO8 104INCD  FT1L

1] IHONIM TIVIN MYE

SHHDYW

¥3SATD LETE (]
omd HIMOd aNNOED
TRUREIA o> ¥3010% ¥30708

DINOSYELIN DINOSVELIN

AN/ XX AL “Ead¥ DI s swomm rra
WO | K00 | Eeav nid
wrd | oamesa
Zlopizals | wird [ wmvao
auva ELLL SEINFWINOD
‘03d33N 5V

900d-de-¥0.L10 3SN-3LON HO1SISTd NOILYNIWHIL SNENYD

LSO ANNOHD DINOSVALIN CL ¥OVE JUHM "vO 91 NNy
'SOMTd 057 Ad IHL dv3N JLUHM "VO 91 v OL &3HI3DO0L1 SaHIHS
F3eHL IHL dWIHD FLON NOILYNIWETL d13IHS SNENYD

—
30M45 3GON | — ./_
|
|

I

] \#2esmio aMnoEs
L SO73HS 3L

Hivd RIS

Elvd G315l

1d1ZbZPZdaH n *

g
i . A
n_.q_o,.u_»._ o o__ wn -8
B a
“a
oR |
=
£
UM it w_ HEEEA]
HOLUMS AZY V1OENH HOLIMS 33HSY T HOLMS
40153
INISNE
2 Bg Q35010
ATIVINGON
wrd [ | |
TEACEsdv | avd | NOLSE0Ea [

26



Electrical Schematics

it Harness

ircui

4.5 Safety C

DIYWIHDS-E9ZF-A1

“ON "OMd

QLS dIMOL Z N3D

d04 LINJEID AL3VS 311l

0T0T/vie

030a/vis

wrd | omsoow

v

TANFNNOD

S9ZF-AT
SAYN 3T

HIUMS XO&d 350H NOWDIMOD

HILIMS XOdd 4000 INONYITO

HOLIMS XOudd aavno 1138

B\ dNJ-ON

Did ATddNS UN2HID A34VS

PN | T
\ W\ Jgo0o-v | £ NId|E
onidgiw |2 NId |2
(A+) I NId |1
(roey  angon | VNP
o/ 3000 |E NId|€
" ondzIiw |2 NId |2
{a+) [ NId| T

60 -
MV dNd-ON | ¥/N|¥
o W\_ 3000-v | £ NId|€
" omidgIw |2 NId |2
At} I NId |1
IDVINOD LFL91-T0Z-09%0

F90IM dM
AQOR d9-v010

2 Nid

?

S Nid

¥ Nid

£ Nid

¢ Nid

L Nid

— ||| (1D

¥IMOd
¥3a108
SINOSYAIIN

\ R@

Les
86EL-AT
HOLIMS
dO154
ANIONT
d3aso1o

ATIVWAON

9061E-AVM
==
7

NIVW
ANNO¥D
4307108
JINCSYELIN

27



Electrical Schematics

4.6 E-Stop Wiring Assembly

FILE MAME LV-1378 WIRING ASSY REY. DESCRIPTION DATE INITIALS
DWG NAME [ LV-1328 WIRING ASSY o ORIGINAL 11/30/2020 | LAJ

REPLACE ONMLY E-STOPS WITH GREY BASES

IF WIRING THRU BACK SIDE (E-STOPS WITH BLACK BASES DO NOT NEED REPLACED)
DRILL 1/2" HOLE.

TERMINALBLOCK 1 & 2
NORMALLY CLOSED
{USE EITHER BLOCK)
-OLYMPIAN (ALL MODELS)

TERMINAL BLOCK 3
NORMALLY OPEN
-TITAN (ALL MODELS)
-SPARTAN (ALL MODELS)

FASTENING HARDWARE:
[OPPOSITE CORNERS ONLY)

4-32 X 1™ MACHINE SCREW

4-32 NUT WITH STAR WASHER
(3/14" DRILL)

EXAMPLE ONLY: TERMINAL BLOCK 3
NORMALLY OPEN

WAY-245794 - ) -TITAN (ALL MODELS)

STRAIGHT CORDGRIP -SPARTAN (ALL MODELS)

(USE BLOCK 1 OR 2 FOR OLYMPIAN)

E-STOP INSTALLATION INSTRUCTIONS:

TG AN ANTACH WFCHMAT Kom COnTAIRE D HERE B RND

If wiring from the back: BEMASET THE GOLE PROPEATY OF, AHD K PROPRISTARY TO, SOHHELL MOUSTEED, HE
- THI CRSAING ASINE IFORMATION GHALL B KEPT COMFDDVTIAL AN DAY MO B

- Drill1/2 hole as shown. REPRCCUCEE, SORED, UCORES, CAICL0BES, TRAMIFERED, G UACH AVALAILE TG

| TWERS, EXCERT WITH THE EXPREENS WRITTEN COMSIRT oF BONMTLL IMOUBTEES. WO

T ¥ LEWMEC 18 DOMPIDENCE FOR MUTIAL ABSETAHCE PUBPCSEN CHLY, BOMSTLL

WOUSTRIZE, M. KAY AT A% TIE. MODIY THE CRAVENG SADAS NFORUATION

If wiring from side:

- Use knockout and install fitings as shown. e

— .
Fastening E-Stop fo mounting surface: EDNN =LL
- Transfer hole pattern (Opposite corners only) INOUSTRIES INC
- If field install - use one existing hole if possible. TRUCK & ROAD FRUIPMEMT
- Drill 3/14" holes.
- Mount with £-32 x 1" machine screws & nuts with star washers. DIXON, ILLINOIS

PHOME: B00-851-7664

28



Electrical Schematics

4.7 Kubota 74hp Engine Adapter Harness

TN

TON oM |

SSANAVH INIDNT THNNOE CL

¥ 43I V108NN 'SSINEVH 4C1dvay T ]

| wrd | cacon

(S IHOEM

EIRFNNOD

HIDNST /3105 |

NOLdIED53T

[ SEANNN [dvd | AD [ Al

30IS A8 301S $ONTd $010) WOOT A3AIVHE NNY TTONIS 3aNTOM OL SSINYH

AL TXD 'ONOT.9 XO¥ddY STHIM TTv »

440 03W3IS ATH3d0dd FV STLLIAYD ALDING TTV LYHL IHNSNT OL HOANIA SSINYH -

VdZ 1-7010 1¥ NCILDINNGD T3THS NYD ON

“8310N

£
2
|
HOIDENNGD
HoUMS .
NSLZHT-HTITH NO 3. Mid OL
Q2L2ANNOD (HO3EN ONNOES ON J
S R 3 =" N
4 6 A U CRe LM YD H g Al <
x4 4 s o
wd B = d
% M = & 3
3OVHEIINI b 5
le) T
TENNDE H3M0 CHAZY 0357 [ T T =3
oy
ROHD St B+
Nnous 30 Eo
&3
Pi=Iys uoTy
STYLLNI ava HOILd®D533a ‘A3

VAT
=

4 TR

29



Electrical Schematics

4.8 Kubota 74hp Tier 4 Engine Harness

¥ _EL HF g g wg o] LWSCR0 g0, W07 i3y
eoetldad  mypwe| T oumms| M siw| SN
TEBP-930EE 1M “ToNodoUDI] "] SHARIaNT (Eg] A e M
J M- Yo s
T JIT -/ = K0
JANO4 T AN

IN3

873-11-008€A GHY THINO SNYH sonaosn

a..—-..-!«Eu!E._Hu.!Pcnca-_

ﬂ_é‘ﬁs
10N L) W] AL

NG [TOME

()

dg¥0Ld

d01s4

SC90Ld

£ |

AvEd A8
AR MO

BT
VS +2THIND

dﬂh»ﬂu.z Eﬂh

V5 1N0AYIIE NDI W50V MS A3H|

AVTH AvEE
NIvW LEVLS T AVI3E MOTD| VETYNDIS LHVLS TOE AVI3H NIV |

1NOAYTX08 351

NOLLINNT AHELYE +NE |

DI ALAYD LOOD-SFERE - XT 10N *
TYNIMIL Z002-ZH0SE - XT 10N
NNOD TTWINT- 9081-T2HEE -XT 10N ] 3
NOLLOINNGO SSINSYH IVIGHNALNI | — s ; ) 7 HOLIMS AZ¥ 599010
T CENION i AN AYTIENOI T
= QéoL | g
=" [aws | ) <.W 2 T
| - 00 A B IMWIS 4| ig ) 3
[ nnsiwcs o |
+) 100 AU MEVEH LN g = _ 7 _ Ml
(00 A N | 3 [z |
AZL LWINCD AT N | r %
_ AYIBHLEVLS | & g AYI3H HALYEH ADD
o N|A__ . m = — A
TYNINSL 1000-FEVE1 - XTTON i vk = 3
NNOD YW 10022161 - XTTOW 7 § GHion) :
NOLLOINNOD SSINUYH IIVIGSWLEING | _ : ki Sl S v =
%
AN o g Sl RS D50
/,I,m = ENddns 43WO0LSNd
Om; T v =
,__{7 . i
o SN W STHE |
o wﬂ.%ﬂw_w_u. A 13 E3M0d XN +m (=
AT NIYI mm/ £ T TR |
B W 7l ONDRd [ MO TEAM T S
NOLLO3NNOD = 41 MWJ
e | w WY i -
| gle| s fﬂqu
_ &
! F il il AT Y G A T JOVAUIINIINIHOYW  SB90L0
1 scoold ¥
i Tl
—_— | |
g diind _ _
L F 3 / \m_ 7 i 5 e | O e [0
YALVIS someany ———— S e T
I TN
v w3 26Zrl-d3 o

30



Electrical Schematics

4.9 Oil Cooler Harness

JEVINGHOS Z1E-AT

"ol “oma

DULFVESHDS 25EHEYH 331000

T DUTETAH HAIRID 3y

ooy

<

3 w®

@

T¥3IS 318¥ D Z00SE-AVM
TWNIWYIL SL0LE-AVM
AQOT E908E-AVM

V Nid |V

b=l .l.ﬁl\\

ANId | g

oN1d ¥31003 1o

023 | owwi | 3w | NOLGEDET [z ]

a3 ol |\\

LIPSL-AVYM  ——

1935 319V D L006E-AVM
< TYNIWHIL SLOLE-AVM
AQO9 £908E-AVM

% .@ _ YN[V

= anid|ga

SN1d AlddNns Av13d

LETTP-AVM POLTE-ATM

|
|

==y

FAHM 7L 1/)

S04TE-AVM

=d@)

/ ENS)

FT2UHM ST — B

31



Electrical Schematics

4.10 Chassis Harness

DIUVWIHDIS-6£E7-A1

"ON "oMa

ams ¥E3MOd OL SSINAVH
TOIINOD/SISSYHD € NID F1il

Hadv O

QEOT/TLi9 Wrd [z b FEL]

QEOT/TLR Wrd | OFE0OW
EIT] ECChl

i S

IS MO HEE

EINSWNCD

SNOIWLDINNOD
IHOI SISSVHD

#0d SAN3 35001

NOWWOD
HWIMOJ ¥IHEVT
#0108
JINOSVELIN

HOWWOD NOWWOD
WM ST aNnoWs
#0105 05

SLET-AT
HAWVN ITH

ddé1-¥Z-¥ZdaH

|
|
5 Y
F] BHE .
: B3| gty ziofiEz)2
L R
Ml
A s | 5F |lEE LB
D14 XOF 104INOD e ®@: oL ON1d ADis ¥IMOd
o a39oN1d [ ¥ z 5 o s 81[ QNS SSINAVH SISSYHD
T | _ONdONIWO¥i +1ve| 8 +— 2 @ _m_ & m_ 8 Q399101d
= a399oN1d[ O o L E99N1d
> AVIEN d3AVIS| @ zl AV 138 3318V1S
£ [¥NO /8 WOU4 +1v8 | 3 v1|  [INO /8WO¥ + 14
) a399on1d| 4 g INIONI VIO + 1vE
& a399ond| 5 0l @E99N1d
P 33MOd Q3| H ¥ JIMOd a3A3)
2 33MOd 3AIS MOT| [ G $3MOJ 30IS MO
< A1ddNS 33HSY 4 | 3 91 A1ddNS ONILEM
s ONIONIS 1BN4 [ 1 9 ONIONIS 130
FZ AGNNO¥S IAISMOT | W / GNNOY¥D JASMOT
Re a399N1d | N
go a3oonid| d
> 43IMOd 43HSYH | o z 33MOd $FHSY
2E IHNVD INIONT | S A 5 T NVD INIONT
r OTNVO aNIONT | L _, __ Il OTNYD INIONI
33 AGNNO¥S aFIHS | N v El aNNO¥S aBIHS
89 IH NYD INIHOVIW | A X Gl H NV INIHOVW
£5 OTNYD INIHOVYIN | M I 71 OTNVD INHOVIY |
aa aNNO¥D aIFHS | X I 6l aNNOID THHS

alva HOILH3D530

“A3d

H2V18 -OBIHS NvD ____
FDNVHO HH NV 3NIDNZ /
3078 -MOT NV 3NIDNS {

Fdidl _n_m._.m__.,_.ﬁ|_x

qu{._m - JHHS NYD
MOTHA -H NV INIHDVYIN
NIFHD -MOT NV D INIHDYIW
Fdldl d31SIML

32



DUYWEHOS 80E-AT

TS0 I I3HL

TIDIO I oML

TON "OMJ SERERYOE

DILVYWIHDS SSINEVH

IO EWMETHIO SN BONYETIOL

SHEDH N Y SO ENIg

Electrical Schematics

SSANAVH LHOI
4JIMOT IV

80EF-A1
SWYN 3T

IHOIM #3MOT dv3d NYIZWAIO F1IL vem——— PP
#ddv OrE
SNOLTIOS | | 1zoz/cziL | 23 | amwvea
1Z0Z/LE/L oNr | oIsacw
ava INYH SIEVWINOD
NOWWO2 NOWWQD -
HIMOd ¥INAYW anNno¥o QO m
¥3a10% 330105 e Z _@n m
DINOSYELIN JINOSVELIA (=) R ] W 3
ST - e, =2 “
= = E|
2 £l =
ki i | =
| __ i qE @
] ~|~888° ||l
Z|Zi=z% z|z|z
il i1 b EE
S3SSINYYH LHDIT ¥43ddn — |~ 8=8 r ™
on1d A¥IANIG _
TOTIM STM
LOVINGD IKIS1-LGE-TovD
4004 5¢-7010
2 Nid |D
’ @ 4 Nd| 8
W NId [V
LDVINOD 1Pl -0vP0
AT
AQ0% a
SN1d YIHSVIE LMD 19 Nid
e e
AQ08 |-L90TET H ¥ Nid oo
AT — i — -
w_”_ﬂ_w L[TNid g
SSANYVH SISSYHO WOud
2N1d Alddns
ONTd ¥IHSYTE 1431 e o
WIS T-VEALET .umu.n - Iz
LOVINQD 1-520891 _ ﬁwm == Z | Z|Z
Q08 1-26026 z um m e =
TN [ T/ Q wmm =
i TN 2 \ / =i )
LN [T Wil > P
= =]
m -
= =
i IEWL NOISIAIE JILVaEn S50-LT s s m@, =4
NOWWOD W = @
L SILYWIHDS % S3D0VS ‘WWO10D —
e .01 38N TTRVL ASVAINAS INDEI0 CAlvadn #IMOd BIHSVT =1
430108 el lﬂ
STVILINI MOl ZE3a 053 DINOSVALIN T

4.11 Lighting Harness, Body Rear Lower

33




e roer
= SWVHN ITH

DIYWIHDS v0EF-AT
"ON "DMJ

SSANAVH dDINVW

DILYIWEHOS SSENEVH g
1HOM ¥3ddN dv3d NYISWATO T T rr——

“Bddv S8

Electrical Schematics

LZOE/ 1T/ L our | oawwEa
120841811 aFmEaoN
e wanoD NOWWOD NOWWO2 NOWWOS
aNnoYs YIMOd dNYYW AIMOJ d3HSY1d
¥30105 ¥20105 430108
JINOSYHELIN SINOSYAELIN 2INOSYALIN
DM 43IHSYTH LHON
S— SSANYYH LHOI INOES OL A1ddNS
IDVINGD L-SZTOCEL
Sgout SHonk 1ovINOD nv—w_ﬂ.nﬁwﬁhﬂ
EMNd [E P I [ (S AQOA 46-70IT
ANEREA _ EERE < =
L Mid |1 L~ g 8 nNid c_@mﬂ_
Y W NId @
L e P L
¥ PN o} P
VIS T-FEs 8T ID0AM JEM
ADVINOD L-SZTOCeL IDVINOD LFPLTL-TOZ-0%%D
AQO®R 1-£00T0C AQOQ JE-p0L0
ENId |E \ Yo Ay O U Zum =
CEr—rC =
LNId |1 ¥ W NId ®
ONd dFHSVH 131 i ~ SSANAYH AvId FTMOT WOES ATddns

LHOIE SYM LT - 215 L% I ELEL Shall
< ‘1437 SYM LHD '8°4'9 swal -
=] LBOB/ESE | ypwnioo 33NTEIEA INSNOAWOD Glvadn| FEOLE | D )

3LON Q3IACW B F18VL NOISIAIE Q3ivadn

- ez DUVINGHDS ¥ S3DNVD 80100 @ .@ﬁ h @ D D
= LBOE/FTIE | 5. 3wim 3V ANVIANNS LADEID GALVELN) ¥ L L

= iz DUVVEHIE 2 SNOISNIWID $318VL G35IAT]
i o t SNOILDINNCD ¥343VIN @ G30aY 1HON d34dvW 1HDM d3HdvYWN IHOM d34dvW 1HOIT d34dvW IHON d334vW

<

st | 3iva Noudyos3a| oo3 [as HOIY aiHo Qi ¥3INgD al 431 1537

4.12 Lighting Harness, Body Rear Upper

34




DILYWIHDS SOEP-AT e

1RO SVYM 1431 - 018" SWWali
LI SVM LHOM - 6'9°5 SWAL

SOEF-AT
SWYN 3T

\aosivare | SILYWEHDS GALVOEN SIDNVD ANV SE0100
0 501 33IM 3181 ABVWINS LINDHID G31vadn
EET [ NOIE SYM NMOHE
DULYWIHOS SS3INEVH 1HON RN SO 1208/ L/T 0L SYM.9
d3ddN INCES NVIdWATO T 1202/ LIT 25 SYM.ZL
— 2a0v 918 12021z EEVM.E
SNOLATOS | [/ 1Z0z/ozlL | oar | amvam 1Zoz/1T NMvEO3E 7 dE5iA3E
AvET L P o — 120el L DUYWEHDS C2Ivaan
ava 0| awva NOWLI#D53T

Electrical Schematics

S¥OLOINNOD 13TING IT¥Wa4 081"
YINYVYW ¥3ddN INOAL 1431

SSINYVH ¥V3IY ¥3ddN WO A1ddNS

SSANAVH LIHONN
d3ddN INOJY4d

3| PIN3
183025-1 CONTACT
281934-2 SEAL

2820871 B0ODY

Y3IHSVY14 INO¥4 L3

o
=
8
< || mmﬁ -
==z |z 588 e,
EEE2E z|2
.m < (o |() x W ”
3945
203 e
=0~ o —— g
= m 90 —— i
Og==2 e £
= 0O ..r.rf..f.i —
B b
=
o= £
851
0303 -
Wﬁmw —
98%2 ) -
Lg] BER v
& EEE
L EEE
F28
]
=
SIOLOINNOD 15TINE ITWWaH o8l’ Smae3
YINIVYW ¥3ddn INOYd IHON =2 o = _[MHH...
2TR0
Q===
= 0

YIHSV INOU¥S LHON

4.13 Lighting Harness, Body Front Upper

35




DUYWIHDS SOFF-AT aaiid

LETFF-AVMN

Electrical Schematics

N
It _U \ﬁH_

180d A82LIVE JAILYDIN OL SOSTE-AYM

MY

SINOTVHIT

IOVINGD [7171-102-29¥0]

ID0IN STM|

AQ28 5z-5010)

Za [z L IOVINGD I7L7L-LOG-EFP
it b F0q3M ST

4008 5Z-9010|

cNid | e

SNTd HOLIMS J¥NSSIHL _

2N7d SN¥ NV X4H

o TOTIELIT 53030 z /_
IOVINOD IFIFL-10Z-Z7%
IDAIM  STA n“ 4
@ @ .,m.u.n__.wwwm._n — e S10T8 ¥
2N1d IATVA H2LNTD
STV Jiva 023 A3

4.14 1/0 Expansion Module Harness

36




General Operating Instructions

5. General Operating Instructions

SPECIAL NOTE: this section of the manual is intended as a supplement to your specific municipal or
business guidelines in leaf collection, and is not intended to be a “complete leaf collection guide”.
Training is the key to safe and proper operation of this equipment. Ensure your operation is in
compliance with all applicable codes and regulations.

5.1 Prestart Checklist

PRESTART CHECKLIST

v INSPECT TIRES v INSPECT HOSE
Y ENGINE OIL & FOR WEAR
FUEL LEVELS ¥ PICK-UP HOSE SECURE

Vv CHECKALL LIGHTS v CHECK BELT TENSION
v HYDRAULIC OIL LEVEL vALL GUARDS IN PLACE
v WATER LEVEL v DISENGAGE CLUTCH

5.2 Control Panel Operation
The control panel assembly contains the PV450 display, key switch and E stop.

1. Turn ignition key to the ON position.
2. Turn ignition key to start the engine.
3. Flip the toggle switch to turn the flashing lights on/off.

10! ympr N+ i,‘;','::“n:, -
e

P

i
i
i
I

EKEY SWITCH|

37



General Operating Instructions

5.3 Safety Circuit Operation

The safety circuit is comprised of safety sensors and emergency stop switches. Whenever a safety sensor or
e-stop switch is activated all machine functions will be stopped and the engine will shut down. When a safety
condition is encountered the control panel will display the message “SAFETY CIRCUIT FAULT!".

It can be determined which safety sensor or E-stop has been activated by viewing the diagnostic menu. Press
the softkey shown below to access the diagnostics menu.

A list of safety components is shown within the diagnostics menu. The component causing the fault will be
dlsplaxed in red. o
IH—v i.m. o T i
’"h‘”t s, |‘ “ IE:HPF'Eﬁli.I.m‘} E
WM H H |“!; ‘d‘ I‘PEEE ﬁ! H .ulii
, H.PROX OP.E

! 1 \ji:

B.G. PROX = Belt guard safety sensor
C.D. PROX = Cleanout door safety sensor

B.G. PROX ENG. ESTOM C.H. PROX = Collection hose safety sensor
; eleTal re . ERTOD ENG. ESTOP = Engine E-stop switch
et e Kt i Wire. ESTOP = Wireless controller E-stop
L M. FRO> OP ESTOR OP. ESTOP = Operator E-stop switch

When a safety circuit fault has occurred the cause of the
fault will need to be addressed before the machine can be operated again.

To clear the fault for e-stop activations, the e-stop switch must be reset by twisting the red button until it pops
out, and then recycling the control system power by turning the ignition key switch off and back on again.

To clear the fault for safety sensor activations, the associated guard or cover must be returned to its intended
operating position. The guard or cover is in the correct position when the base of the safety sensor is lit. The
engine can then be restarted and operation may continue.

SAFETY SENSOR
BASE 15 NOT ILLUMINATED -
SYSTEM WILL NOT FUNCTION

38

SAFETY SENSOR
BASE IS ILLUMINATED -
SYSTEM WILL FUNGTION




General Operating Instructions

5.4 Hydraulic Clutch

Softkeys are provided on the control panel for engaging & disengaging the hydraulic clutch. The
engine throttle will automatically be reduced to idle speed when the clutch is engaged or disengaged.
After 5 seconds the engine can be manually throttled up to the desired RPM.

ENGAGE —

10:35 AM

DISENGAGE

CLUTCH INDICATOR

Engage Clutch:
Press and hold the clutch engage softkey for one second. The engine throttle will automatically
reduce to idle speed. The clutch will engage and the clutch engaged indicator will be displayed.

CLUTCH ENGAGED

Disengage Clutch:
Press the clutch disengage softkey. The engine throttle will automatically reduce to idle speed. The
clutch will disengage and the clutch disengaged indicator will be displayed.

CLUTCH DISENGAGED

Clutch Adjustment:
The hydraulic clutch is a self-adjusting design which does not require adjustments.

39



General Operating Instructions

5.5 Joystick Operation

The collection boom is equipped with two hydraulic cylinders for up & down and sweep angle
movements. Boom is supplied with a hydraulic rotary actuator for left & right swing operation. These
controls will provide the range of motion needed to operate on varying terrain and conditions.

Raise Boom — depress trigger and pull joystick towards the operator
Lower Boom — depress trigger and push joystick away from the operator
Swing Left - depress trigger and move joystick to the operator’s left
Swing Right — depress trigger and move joystick to the operator’s right
Sweep Angle — depress trigger and move the thumb control left or right

The engine throttle controls are controlled by the joystick buttons.
e Throttle down — depress trigger and press and hold the throttle down button until desired
RPM is achieved
e Throttle up — depress trigger and press and hold the throttle up button until the desired RPM
is achieved
Note: For machines equipped with a hydraulic clutch, when engaging or disengaging the clutch, the

engine throttle will automatically be reduced to idle speed. After 5 seconds the engine can be
manually throttled up to the desired RPM.

SWEEP ANGLE|

TRIGGER|

THROTTLE
UP

THROTTLE
DOWN

40



General Operating Instructions

5.6 Engine Rpm

Adjust engine RPM to match working conditions. Generally, lower RPM is better for dryer and dusty
conditions. However, engines will have greater vibrations at certain rpms that vary by engine. For
example, the vibration of the engine may be higher at 2000 rpm than it is at 2200 rpm.

Never collect leaves while the engine is running in idle.

5.7 Dump procedures
1. Release the tailgate latches. The body latches are operated using the two upper right
softkeys on the gauge display:

10:35 AM

2. Turn off the leaf vacuum engine. If the skid is lifted with the engine running, safety switches
will kill ignition to the leaf vacuum engine.

3. Raise the body to dump material from the body.

4, Completely lower the body to its “home” position.

5. Start the Leaf vacuum engine and secure the tailgate latches before truck is put in drive.
Failure to perform this step will allow the door to swing freely while the truck is moving.

For additional hooklift instructions, please refer to the hooklift manual.

Crush, pinch, and overhead clearance hazard! Assure that all people and
equipment are in the clear when raising the hoist! Also be aware of overhead
obstructions such as power-lines. Failure to do so could result in severe injury or

death.
A WARNING

Do not back up while dumping. Failure to follow this procedure may cause
severe damage to the body or tailgate.

41



General Operating Instructions

5.8 PV450 adjustments
Refer to supplemental controller manual, part number LV-2637. Contact Bonnell

Industries to obtain a copy.

Titan

PV450 PowerView™
Operation Manual
For Titan Leaf Pro+,
Spartan Leaf Pro+, & Spartan Hooklift

REV 010120

5.9 Arm Storage

e To remove the arm from the storage position, remove the safety tie up chain from the nozzle
of the collection hose.

e Lift using the joystick, lift the arm up befre rotating the arm away from the body.
e To store the arm, rotate the arm until it is next to the body and lower it onto the storage

bracket.
e The safety chain should be attached to the collection hose any time the unit is in transit.

42



General Operating Instructions

5.10 Inspection and Debris Control
It is imperative that all components on the chassis and leaf vacuum be inspected regularly, and that
debris removal is performed on a regular basis.

/MAWARNING

FIRE HAZARD

Serious injury or death can occur

e [nspect entire chassis and vacuum
components regularly.

e Remove any flammable debris
buildup before resuming operation.

5.11 Dust Control system (if equipped)
The dust control system is operated using the upper left softkey on the gauge display. The
dust control system is designed to reduce the amount of dust exiting the discharge nozzle.

STy

15
10 ARPM 20

10:35 AM

The dust control system consists of:

100 gallon water tank(s)

Electric pump

Strainer

8 spray nozzles located in the discharge chute that apply water to the debris as it passes
through.

The dust control screens should be cleaned each time the water tank is refilled. To clean the
screens, open both rear covers. Unlatch the screens allowing them to rotate to the vertical position
and then hose the debris off the screens. Return the screens to the horizontal position and re-latch.
Close both rear covers.

43



General Operating Instructions

5.12 Operating Rear Door Prop

Always use door prop when accessing body.

A Caution

TO USE DOOR PROP:

TO STOW THE PROP:

¢ Raise body to height where rear door swings open on its own.
¢ Unpin the prop, swing it out, and insert into door cutout as shown.

e Push door open and remove prop from door cutout.
e Swing prop in and re-insert pin to keep the prop in place.

Propped Open

Stowed

44




General Operating Instructions

5.13 Chipper Door (if equipped)

The leaf containment body can be converted for use with a wood chipper by removing the down draft
module (if equipped). Ensure that the leaf vac is shut down and the body prop is utilized prior to
performing the conversion. Unbolt the chipper opening cover plate and set aside.

Install the blower housing cover plate by loosening the middle four mounting bolts on the blower
housing transition and sliding the cover plate into place. Re-tighten the mounting bolts.

5. 14 Loading / Unloading Skid
For hooklift operation, refer to your hooklift manual
o BEFORE unloading the skid from the truck, the user must disconnect all wiring harnesses
from the leaf vacuum skid to the truck, otherwise damage to the harness will occur. These
are located at the rear of the unit.

45



General Operating Instructions

6. Troubleshooting

6.1 If unit does not start.
e Check that all E-stops are in the out position.
e Check the proximity switches. If they are not illuminated, the range is too far for the sensor.
e Check that the tilt switch is connected.

6.2 If unit is overheating.
e Check that radiator prescreen is not covered or clogged.
e Check that oil filter gauge to see if filter needs replacement.

6.3 Excessive vibration
e Inspect fan for damage that could cause an imbalance.
o Verify that engine mounting bolts are secure.
e Check section 2.7 for more information on fan assembly.

46



Supplemental Manuals

7. Supplemental Manuals

7.1 Split Taper Bushings

MASTERDRIVE®"

QD Bushing/Sheaves Installation \ POWER TRANSMISSION PRODUCTS

QD bushing sizes JA through N can be assembled in either of the two positions shown below. Sizes P through S should be
assembled in position one. Position One is the conventional or standard mounting. Position Tiwo (Reverze Mounting) may
be necessary in some cases, such as mounting small sheaves with blind heles (not drilled through).

Bushing Cap Screw Foot Pounds
Size Size-Thread Vrench Torque*

JA 10-24 3
SH-SDS-5D 1/4-20 6
SKE 5/16-18 10

SF 3/8-16 20

E 1/2-13 40

F %16-12 30

] 5/8-11 90

M 3410 150

N 7/8-9 200

P 1-§ 300

W 1-1/8-7 400

Puosition 1 Position 2 S 1147 300

*For Normal Applications. For Severe (Rock-crusher type) applications these values can be increased by a maxinmum of 50%
Caution: Excessive cap-screw torque can cause sheave and/or bushing breakage. The use of lubricants can cause sheave breakage.

Therefore,

DONOT USE LUBRICANTS IN THIS INSTALLATION!

INSTALLATION:
1. Make sure the tapered-cone surface of the bushing and the mating bore of the sheave are fiee of all foreign
substances. such as dirt, excess paint accomulations. metal chips, lubricants, etc.
2. For position one or two (whichever applies). line up the vnthreaded holes (C) with the threaded holes (t)
and insert cap screws with lock washers engaging only two or three threads. (*a)
3. With key in shaft kevway. slide the loosely-assembled wnit onto shaft and position for good belt alisnment.
(*b. ¥*¢) Use no lubricants or anti-seize compound on threads or tapered surfaces.
Carefully tighten the capscrews alternately and progressively until the tapers are seated (at approximately
half the recommended torgque).
Check aligniment and sheave ronout (wobble) and correct as necessary.
Centinue careful alternate and progressive tightening of the cap screws to the recommended torgue valoes
shown in the table. Maximum torque should be achieved on each individual belt only two
times in the consecutive tightening.

oo

o

Note: When properly mounted, there will be a gap between the bushing flange and sheave after the screws are tightened.
Cantion: Use of Lubricants and or excessive screw torgue can canse breakage

7. Tighten the set serew. when available. to hold the key securely during installation and until cap screws are securely
tightened.

REMOVAL
1. Loosen and remove all mouwnting cap screws.
2. Insert cap screws in all threaded jack screw holes (7).
3. Start with the screws furthest from the bushing saw slot and tighten all jack screws alternately and
progressively. Keep turning the screws in small equal amounts until the tapered surfaces disengage.

(*a) When mounting a sheave on M through W size bushing, position the threaded jack-apart hole (T} as far from
the bushing saw as possible to reduce the possibility of bushing breakage.

(*b) When installing large or heavy parts in Fosifion One. it may be easier to mouant the key and bushing on the
shaft first. Then place the sheave on the bushing and align the holes.

(*c) Caution: When mounting on a vertical shaft, provisions mmst be made, wluch will positively prevent the
sheave and'or bushing from dropping during installation

47



Supplemental Manuals

MST® Bushings
Instructions & Removal Instruction

The MST® bushings are easy to install and remove. They are split through the Darrel and have a taper to provide a
true clamp on the shaft. They are keyed to both the shaft and the hub to help during “BMind” installations.

INSTALLATION

. Be sure the tapered cone surfaces of the bushing and the inside of the
driven product are clean and fee of anti-seize lubricants.

. Place bushing in sprocket or other g MST® part.
3. Place cap screws loosely in pull-up holes, Bushing remains loose to assure sliding fit on shaft

4. With key on shaft, slide sprocket to desired position on shaft. Be sure heads of cap
SCIEWS are accessible.

—h

[

5. Align sprocket. Tighten screws alternately and progressively - until they
are pulled up tight (see table below). Do not use extensions on wrench
handles. Do not allow sprocket to be drawn in contact with flange of
bushing. There should be a gap between bushing flange and sprocket.
CAUTION: THIS GAP MUST NOT BE CLOSED

REMOVAL
1. Loosen and remove cap SCrews.
2. Insert cap screws in tapped removal holes.

3. Tighten inserted screws until sprocket is loose
on shaft,

4. Remove sprocket from shaft.

WRENCH TORQUE VALUE FOR
TIGHTENING BUSHING
MmsT= Size of Cap Wrench Torque
M‘? - _;‘j'_’;;ﬁ ",3;" WARNING: USE OF ANTI-SEIZE
H 25% 75 95 LUBRICANT ON TAPERED CONE
P 313 x1 192 SURFACE OR ON BOLT THREADS
o 375 %125 348 WHEN MOUNTING MAY RESULT IN
2 -325 "212;25 g:g DAMAGE TO SHEAVE AND SPROCKETS.
e e P THIS UUIDFLUAA_FI‘.HI‘mh.II.Il:EI;AETUHEH S
W T5=3 3000

WARNING: Because of the possible danger to person(s) or property from accidents which may result
from the improper use of products, it is important that correct procedures be followed: Products
must be used in accordance with the engineering information specified in the catalog. Proper
installation, maintenance and operation procedures must be observed. The instructions given above
must be followed. Inspections should be made as necessary to assure safe operation under prevailing
conditions. All rofating power transmission products when used in a drive are potentially dangerous
and must be guarded by the user as required by applicable laws, requlations, standards, and good
safety practice. (Refer to ANSI Standard B15.1.)

martinsprocket.com

48



Supplemental Manuals

7.2. Trans Fluid Coupler

IRANSELU

trasmissioni industriah

NORME D’'INSTALLAZIONE E MANUTENZIONE

PRIMA DI MONTARE E METTERE IN FUNZIONE IL PRODOTTO, LEGGERE
ATTENTAMENTE TUTTE LE ISTRUZION| SULLA SICUREZZA ED IL
FUNZIONAMENTO RIPORTATE NEL PRESENTE MANUALE.

SEGUIRE SEMPRE TUTTE LE AVVERTENZE ED ASSICURARS| CHE GLI
OPERATOR| PRESENTI IN PROSSIMITA" DELLAPPARECCHIATURA
INDOSSINO TUTTI | DISPOSITIVI DI PROTEZIONE RICHIESTI PER LA
SICUREZZA NELL AMBIENTE DI LAVORO.

NON UTILIZZARE LAPPARECCHIATURA SE LE PRESENTI ISTRUZIONI NON
DOVESSERO RISULTARE CHIARE, E CONTATTARE IMMEDIATAMENTE IL
COSTRUTTORE O IL DISTRIBUTORE PER LASSISTENZA NECESSARIA.

IL PRODOTTO DEVE ESSERE PROTETTO DA UNA COPERTURA ADEGUATA
PER EVITARE DANNI ALLE PERSONE.

LO SCHERMO DEVE SEMPRE PREVEDERE APERTURE ASSIALI E RADIALI
PER LA VENTILAZIONE DEL GIUNTO.

SE FOSSE MONTATO IL TAPPO FUSIBILE, LE SUDDETTE APERTURE NON
DEVONO ESSERE ORIENTATE VERSO GLI OPERATORI, PARTI CALDE ©
COLLEGAMENTI ELETTRICI.

INSTALLATION AND MAINTENANCE

BEFORE ASSEMBLING AND OPERATING THE PRODUCT, CAREFULLY READ
ALL THE SAFETY AND OPERATING INSTRUCTIONS REPORTED IN THIS
MANUAL

ALWAYS FOLLOW ALL THE INSTRUCTIONS AND ASSURE THAT ALL THE
OPERATORS STANDING BY THE MACHINERY ARE WEARING ALL THE
PROTECTIVE EQUIPMENT NECESSARY FOR THE JOB TYPE AND
APPLICATION BEING PERFORMED.

DO NOT USE THE MACHINERY IF YOU DO NOT UNDERSTAND THESE
INSTRUCTIONS, AND IMMEDIATELY REFER TO THE MANUFACTURER OR
THE CUSTOMER SERVICE DESK FOR ASSISTANCE.

THE PRODUCT MUST BE PROTECTED BY A CONVENIENT COVER GUARD
TO AVOID PERSONAL INJURY TO PEOPLE.

AXIAL AND RADIAL VENTILATION OPENINGS SHOULD BE INCORPORATED
IN THE GUARD FOR HEAT EXCHANGE.

IF THE PRODUCT IS FITTED WITH FUSIBLE PLUGS, THE SAID OPENINGS
SHOULD NOT BE DIRECTED TOWARDS OPERATORS OR ANY HOT OR
ELECTRICAL INSTALLATION.

N B

GIUNTI IDRODINAMICI
FLUID COUPLINGS

13 KFBD
L |

156 | - GB

49



Supplemental Manuals

H@&[ﬂ%ﬁﬂlw 13 KFBD TF 6217-A
MANUALE INSTALLAZIONE, USO E MANUTENZIONE|  Rev. 0

trasmissioni industriali | /NSTALLATION, USE AND MAINTENANCE MANUAL

Questo manuale contiene le istruzioni per l'installazione, 'avviamento, 'uso e la manutenzione del giunto idrodinamico tipo KFBD.
CONSIGLIAMO CHE | RESPONSABILI DELL’'USO E DELLA MANUTENZIONE DEL KFBD, VENGANC DOTATI DEL PRESENTE
MANUALE. IL NON RISPETTO DELLE REGOLE CITATE IN QUESTO MANUALE, PROVOCA IL DECADERE DELLA GARANZIA.
Ricordiamo che, per ordinare le parti di ricambio, " importante specificare, oltre al numero di dettaglic e quantita’ richiesta, anche:

TIPO - N° di SPECIFICA - N° di SERIE del KFBD, che si trovano stampigliati sulla targhetta di identificazione a bordo macchina.

This manual contains instructions for installation, start up, working, and maintenance of KFBD fluid coupling.

WE SUGGEST THAT ANY PERSON WHO IS RESPONSIBLE FOR USE AND/OR MAINTENANCE, SHOULD BE PROVIDED WITH
THIS MANUAL. THE RESPECT OF RULES, CONTAINED IN THIS MANUAL, IS MANDATORY FOR WARRANTY VALIDITY.

We recall that, for spare parts order, il is important to provide, besides detail number and quantity, even:

TYPE - SPECIFICATION Nr. - SERIAL Nr. of KFBD that are stamped on identification metal plate.

DESCRIZIONE DESCRIPTION
I KFBD &' un giunto idrodinamico la cui parte esterna, motrice, €' KFBD is a fluid coupling having the outer driving impeller
collegata al volano di un motore endotermico mediante un giunto connected to the internal combustion engine flywhee! through an
elastico ed il cui albero di uscita e’ supportato da un cuscinetto elastic coupling. The output shaft is supported by a spherical
orientabile a rulli, lubrificato ad olio, alloggiati in una campana di roller bearing, oil lubricated, fitted in a cover flanged fo the engine

supporto flangiata al coprivolano del motore. Un secondo flywheel housing. Ancther bearing, fitted into the flywheel,
cuscinetto, alloggiato nel volano, sostiene l'albero di uscita dal lato supports the output shaft at the engine side. The KFBD is suitable
motore. || KFBD e’ adatto per applicazioni con puleggia od i linea. for pulley or in line applications.

Prima di iniziare il montaggio del KFBD sul motore, e’ bene verificare che il volano rientri nelle tolleranze SAE.
Questo e’ importante soprattutto per il buon funzionamento del giunto elastico.(Vedere TF6217-B Fig.1)

Before KFBD be mounted onto the engine, if is recommended fo check that flywheel be within SAE tolerances.
This is very important for elastic coupling good working.(see TF6217-B Fig.1)

INSTALLAZIONE (vedere TF6217-B) INSTALLATION (see sheet. TF6217-B)

1 Montare l'anello di trascinamento del giunto elastico sul 1 Mount elastic coupling driving ring, onto engine flywheel.
volano del motore.

2 Montare il cuscinetto pilota, ingrassato a vita, sull’albero del 2 Mount pilot bearing, greased for life, onto KFBD shaft.

KFBD.

3 Montare la flangia SAE 3 sul coprivolano. 3 Mount SAE 3 flange onto flywheel housing.

Posizionare il gruppo completo, osservando con cura 4 Install complete group paying attention at alignement
I'allineamento dell'albero nel cuscinetto pilota e dei blocchetti between shaft and pilot bearing as well as alignement
del giunto elastico con l'anello di trascinamento montato sul between rubber blocks and driving ring.

volano. La campana esterna deve essere orientata in modo External housing must be orientated to get the oil fill opening
da avere l'apertura per il riempimento dell'olio a circa 60° at about 60° clockwise from vertical line, looking at the
dalla verticale, in senso orario guardando il volano del motore flywheel.

Cosi’ montato, si avra’ l'apertura di drenaggio dell'olio in In such a way, the oil drain opening will be downwards.
basso. Infine fissare il gruppo con le apposite viti sulla flangia Therefore tighten screws of external flange.

esterna.

5 Riempimento olio giunto (vedere tabella olii consigliati). 5 Fluid coupling oil filling (see recommended oil table). Remove
Togliere il coperchio che protegge il tappo di carico . Ruotare cover.

il giunto sino a portare il tappo in corrispondenza del segno di Tum fluid coupling untill X mark be on vertical line (X-1-2-3-4
riferimento X  sulla  verticale (X-1-2-3-4  dipende depends on application). Remove plug and fill untill oil
dall'applicazione). Togliere il tappo e riempire fino allo shocco overflows (13KFBD fill X=5,2 If;).

dal foro (13KFBD X=5,2 It;), quindi chiudere utilizzando del Therefore fit the plug using sealent on thread.

sigillante sul filetto. La coppia di serraggio €' 30 Nm per tappo Tightening torque is 30 Nm for 3/8" plug .Fit again the cover.
3/8". Rimontare il coperchio di protezione.

6 Riempimento grasso (vedere tabella grassi consigliati). 6 Grease filling (see recommended grease table).

Mediante I'apposito ingrasatore,, riempire la camera di lavoro Through the grease filler, fill grease untill it comes out
del cuscinetto fino a far fuoriuscire il grasso attorno all'albero around the shaft.

7 Dare alcuni colpi, con un martello non metallico, sull'estremita’ 7 Rap the shaft on the end to relieve any preloading that may
dell’albero onde eliminare ogni eventuale tensione sui result due to the resistance of pilot bearing when being
cuscinetti dovuta alla resistenza offerta dal cuscinetto pilota, pressed into the flywheel.
quando esso viene montato forzato nella sede del volano.

Al primo avviamento, far girare il gruppo innestato, per aimeno 8 At first start up, run the unit engaged and engine at half of

8 10 minuti,con il motore alla meta’ dei giri massimi. max speed for not less than 10 minutes.

TF6217-A REV.0 (MAN.13 KFBD).DOC

50




Supplemental Manuals

¥ o it i - 166 pipuoon 3 o m [ 9 n“u ) £ | T 1
TNV FONTNILNIH
'hey NV 350 ‘NOWWTTVISNI JiEpEzsnp) [assiLses]
ANDIZNILNNYW 3 0SN
g-L1¢9 4l INOIZVTIVLSNI ITVANVIY :%r—”—&%gg%b
H ag4x ¢l
— NOMLISOd T4 70
OIM0 OLN3IWIdWIY d3d YNVHAVD VNLvSY4 155001 H]
’ NIGBSSE HY
865210 H g 0z v
n piocoszN ngf oede
[OV¥90LZN N9
wwogazN_n9|
WGEZL0LHY]
L | [lva00eN N9
| |[svZ008N o}
1| ooggorvg NZ01001V9
1| zoso01v 3001001 ¥9)|
z jogcoszN N 3v¥00EN N9
4 | [Av¥00EN N9} L0950 1v9)
: L |Z¥9I0BIN Ny [O¥F00EN NI
i | [x8v0L9N_ N9 Hov0Z9N ng|
[T seecorvo}~ ¢ k3 1| ziecoLvo) 709501
p=3
o 2
3 o s v .
s (-0 h i
& ,M I
| [ T] N 3]
E : L oy
& > | [ovaogan N9
- S, \ {1 veboivy)
a SEHG) 7oL n T—~[v[avcosen no
@) —{¥[avosaen
af o] meezio g
28 SZ V1102V WI0L L| 93ZLZFN N9 \\ rll,flm SVa0IZN 18
uogoayRds g0/ | Q1 40f NSO SRR Sty 1o Z¢ OH OONvY 0O¥X3L | | a¥Z0ZeN N9, Eo%zh.ﬁwngu B~ —~—l 3 bivocezn N9l
- 8041 B Day9ads D 2RI "WOEDULOMI LOURYN g Z¢ Sn113L T3HS L YESBZOLYO] =< |
£ SIONA IOL ¥z 310]  TEON | wacozN o) N Ry L)
X1 vaigv TI3HsS Z¢ H OLNN 0553 T TS D il = ~ | [Avb0ZON N9
ZTT_dH Tigon ZE—MY STI0 NOMAH| NOYAIHO ol s3coszN 30\ \\\\ K / | [XQZOO8N N3
5 2d3 NOOV3E 0S53 Z€ SMY_NIJSAH| 10815%0 T wossen o » | [ovzLoZN N9
7143 10833HdS| 10M1SvD Z€ d1H 109¥3N3 EE] { - WX - \ %
2071 35vINONING a8 ZE 39 WYLIA v bl VIOIOOS) sy TS 7 z
Z 3IHddvS J19v z€ 00 dIov L] 008LOLN Ng———] ~ T TS ’ | i 2
BupDeq 40j ISYINO QIANINWOIZY Buydnos pin 4o 0 GIONINWOITY 02| av90LTN N9y So AWVT N oz
— oyjeuasna ad OLVYIOISNOD OSSYEO oajwouiposp; ojunib sad QLYFIOISNOD OFIO| 3 80£200 L¥O—| [ HFHEM CINGOHVH SPXgIN—| 1@ = w
lozl 3sc09zN N t - BJ WLMNONI YTI3ONOY 0 & .o/w s
L 914 Mw._ T |2
w1372 IET R - ENE) = 5"
q ww G0 = a ww zo =g ww g =y T [e 3vs]
Bbuippas Do} Bbuippes [Djoj Bujppsi [Djo} 3 08520 YOo— L =
8|0}0} DINy3E 2|03} DINRE] 2|03} DINRE Eig OCXZLIN-L 1@
zl
H 22 HOL EEES 508
e & T052 A
¥ V3 001
v 7
MM 5 Ly
L.
8 L 9 S | i 3 I Z l

51



Supplemental Manuals

IRANSKIU

trasmissioni industriali

13 KFBD
MANUALE INSTALLAZIONE, USO E MANUTENZIONE
INSTALLATION,USE AND MAINTENANCE MANUAL

TF 6217-C
Rev. 0

MANUTENZIONE

- Controllare, ogni 3 mesi, il livello dell'olio nel giunto.

Cambiare I'olio ogni 4000 ore di funzionamento oppure una volta

all'anno.

- Ingrassare il cuscinetto dell'albero di uscita ogni settimana

MAINTENANCE

- Check, every 3 months, the fluid coupling oil level. Change oil

every 4000 working hours or once a year, whichever occurs first.

- Grease output shaft bearing every week.

- Controllare, periodicamente, lo stato dei blocchetti in gomma del

giunto elastico.

- E’ consigliabile, ogni 4000 ore di funzionamento, cambiare tutti gli
anelli di tenuta rotante e controllare lo stato dei cuscinetti.

- Controllare, periodicamente, che la taratura del termostato,se
installato, sia uguale al valore originariamente impostato (vedere

certificato di collaudo e TF5941-0).

- Check, periodically, elastic coupling rubber blocks condition.

- It is advisable, every 4000 working hours, to change all rotating

seals and to check bearings condition.

- Check, periodically, that temperature switch whether installed,
set value be the same as originally adjusted
(see test certificate and TF5941-0).

- Clean periodically the temperature switch bulb, whether installed.

- Pulire periodicamente la sonda del termostato, se installato.

TABELLA INCONVENIENTI

SINTOMO CAUSA RIMEDIO
Controllare il livello (olio freddo) ed aggiungere se
necessario
Scarse prestazioni. Hieleialla: Controllare la macchina condotta.
Controllare i giri del motore.
Tipo olio. Utilizzare olio indicato in tabella.

Scorrimento eccessivo.

Controllare il livello olio.
Verificare l'installazione.
Controllare i giri del motore.

Surriscaldamento. Scarsa ventilazione.

Pulire le aperture per la ventilazione.

Cuscinetto non lubrificato.

Verificare il livello olio ed eventualmente aggiungere.

Cuscinetto in uscita danneggiato.

Sostituire.

Carico radiale eccessivo.

Ridurre la tensione delle cinghie.

Tappo conico.

Rimontare con sigillante per filetti.

Perdita olio lato motore. Anello OR.

Sostituire.

Tenuta rotante.

Sostituire. Controllare I'usura sullalbero

Tappo conico.

Rimontare con sigillante per filetti.

. . 2 Tappo fusibile se installato. Sostituire.

Perdita olio lato uscita. Anell OR. Sostiuire.
Tenuta Rotante. Sostituire. Controllare I'usura sull'albero.

Rottura cuscinetto. Sostituire.

Olio con troppa schiuma.

Controllare il livello ed il tipo di olio.

Rumore.

Usura eccessiva giunto elastico
(vibrazioni torsionali?, temperatura eccessiva?,
disallineamento?, olio.).

Smoentare e sostituire i blocchetti od il giunto elastico

completo.

girante interna.

Usura della dentatura tra albero uscita mozzo,

Smontare e sostituire le parti usurate.

Alta temperatura olio.

Vedere “"surriscaldamento’.

Intervento termostato.

Errata taratura termostato.

Vedere certificato di collaudo e TF 5941-0.

TROUBLE SHOOTING

SYMPTOM

CAUSE

REMEDY

Poor performances. Oif level.

Check level (cold oif) and add as necessary.
Check driven machine.
Check engine rpm.

Oil type.

Use recommended oil (see table).

High slip.

Check oil level.
Check installation.
Check engine rpm.

Overheating. Low ventilation.

Clean ventilation openings.

No lubricated bearing.

Check oil level . Add oil if required .

Damaged output bearing.

Replace.

Too high radial load.

Decrease belt tension.

Taper plug. Remount using thread sealent.
Oil leakage at engine side. O-ring. Replace.

Rotating seal. Replace. Check shaft wear.

Filling plug. Remount using thread sealent.

Oil leakage at output side. Fus_rbfe plug, whether installed. Replace.
O-ring. Replace.
Rotating seal. Replace. Check shaft wear.
Bearing failure. Replace.

Too much oil foam.

Check oil level and type.

Noise.

Elastic coupling wear. (Torsional vibration? high
temperature? misalignement? oil ?).

Dismantie and replace rubber blocks or complete elastic
coupling.

impeiler.

Spline wear between output shafthub, inner

Dismantle and replace worn components.

Temperature switch High oil temperature.

See “overheating”.

intervention. Wrong switch setting

See test cerlificate and TF 5941-0.

TF6217-C REV.0 (MAN.13KFBD).DOC

52




Supplemental Manuals

IRANSHUUIL

trasmissioni industriali

KFBD

PERMISSIBLE SIDE LOAD (N)
AND SUGGESTED PULLEY TRANSMISSION

TF 6093-D
Rev. 1

- Calculated bearings life over 10.000 hours.
- Engine speed over those listed, needs approval by Transfluid.

- Pulley diameter is the minimum permissible. (Over 35 m/s, dynamic balancing is recommended).
- Belts nr. is maximum permissible (about belt width: 8V > SPC > 5V).
- Timing belts must be approved by Transfluid.

- "X” distance is according to belts type & number.
- Side load includes 2.5 belt tensioning factor.

- Pilot bearing speed = 5% of max. input speed.

KFBD

TRANSMITTABLE POWER CRITERIA: slip < 3%
f.c. oil temperature < 50 °C over ambient

13 (pilot brg: dia 30 mm — 33500 N)

Up to Max “X” (mm) Max belts nr
kW/rpm Max load (N) Type - Min pulley &
90 /2600 65 /8300 7 x5V -200 mm
15 (pilot brg: dia 30 mm — 33500 N)
Up to Max “X” (mm) Max belts nr
kW/rpm Max load (N) Type - Min pulley &
130 /2400 92 /13000 10x5V-200 mm
17-19 (pilot brg: dia 35 mm — 40500 N)
Up to Max “X” (mm) Max belts nr
kW/rpm Max load (N) Type - Min pulley &
12x 5V -200 mm
200 /2200 110 /22000 6x8V-315mm
7 x SPC-315mm
14 x5V - 280 mm
280 /2200 130 /22000 8 x 8V - 315 mm
9x SPC-315mm
21-24 (pilot brg: dia 45 mm - 58500 N)
Up to Max “X” (mm) Max belts nr
kW/rpm Max load (N) Type - Min pulley &
150 /28000 10 x 8V - 315 mm
arL R 170 / 25000 13 x SPC - 355
177 /29800 12 x 8V - 400 mm
BOOFEI0 195 /26500 15 x SPC - 450 mm

ASK TRANSFLUID FOR ANY APPLICATION DIFFERENT THAN ABOVE.

TF6093-D.doc

53



Supplemental Manuals

IRANSKCUIL

GARANZIA BASE, TERMINI E CONDIZIONI
TF 6401-1 -rev. 0

1) Premessa

TRANSFLUID garantisce che i propri prodotti, al momento della
spedizione, sono conformi alle specifiche pubblicate nei propri
cataloghi o documenti tecnici validi al momento della spedizione
stessa e che sono esenti da difetti nei materiali e nella
fabbricazione. Questi termini di garanzia sostituiscono tutte le
altre garanzie, anche legali, espresse o implicite, comprese, a
titolo esemplificativo e non esaustivo, le garanzie di
commerciabilitd e di idoneita ad un uso particolare (e qualsiasi
garanzia implicita che sorga nel corso delle prestazioni, nel
corso delle trattative o dell'uso commerciale). Fatti salvi i casi di
dolo e colpa grave, in nessun caso TRANSFLUID sara
responsabile per danni diretti, indiretti, consequenziali, fortuiti od
extracontrattuali basati su una richiesta d’'indennizzo da parte
del Compratore per violazione di garanzia, violazione di
contratto, responsabilita oggettiva. In nessun caso il risarcimento
da parte di TRANSFLUID potra superare limporto che il
Compratore ha pagato per il prodotto fornito da TRANSFLUID.

2) Durata e limiti della garanzia

a) La durata della garanzia & pari a diciotto (18) mesi dalla
messa in servizio del prodotto fornito da TRANSFLUID e
comunque non oltre ventiquattro (24) mesi dalla data di
spedizione del prodotto originale dallo stabilimento
TRANSFLUID.

b) | prodotti, se inutilizzati e stoccati a lungo termine, devono
essere immagazzinati e trattati in accordo alle linee guida
redatte da TRANSFLUID per tipologia di prodotto che sono
rese disponibili su richiesta.

c) La garanzia per le parti la cui usura o deterioramento &
fortemente legata alle condizioni di impiego (tensionamento
delle cinghie, condizioni ambientali, urti e sovraccarichi non
previsti), alla sensibilita del’operatore (utilizzo entro i limiti
approvati), ad eventi esterni (inceppamenti della macchina
condotta), non opera se tali parti sono state utilizzate (non
sono nuove), o se non viene chiaramente dimostrato dal
Compratore un eventuale difetto di fabbricazione riconducibile
a TRANSFLUID.

Tipiche parti soggette ad usura o deteriorabili sono:
- filtri, tenute e guarnizioni

- molle, viti, tappi

- interruttori e fusibili

- materiali e superfici di attrito

- cinghie e catene

- lubrificanti in genere

d) Linstallazione e la manutenzione dei prodotti TRANSFLUID
deve essere eseguita in conformitd a quanto indicato nel
manuale di installazione, uso e manutenzione che viene
sempre fornito a corredo di ogni prodotto.

e) In caso di fornitura di componenti sfusi/disassemblati, la
garanzia copre solo ed esclusivamente eventuali difetti dei
componenti stessi, relativamente al materiale o alle
lavorazioni meccaniche effettuate da TRANSFLUID.

f) La garanzia decade nei casi in cui:

- il prodotto venga utilizzato oltre i limiti indicati nei cataloghi
o manuali di installazione o in applicazioni non approvate da
TRANSFLUID;

- la rottura derivi da abuso, negligenza, omessa o inadeguata
manutenzione, mancato collegamento o controllo dei
dispositivi di protezione o a seguito di incidenti;

-il prodotto venga modificato o disassemblato senza
approvazione scritta di TRANSFLUID.

3) Prestazioni incluse/escluse nella garanzia

a) Eventuali prodotti o componenti i cui difetti, ad insindacabile
giudizio di TRANSFLUID, sono coperti da garanzia, saranno
riparati o sostituiti senza alcun addebito, salvo quanto
stabilito ai punti successivi. Le parti sostituite saranno
coperte dal residuo periodo della garanzia originale che resta
in vigore sul prodotto inizialmente fornito (non decorrera
quindi un nuovo termine di garanzia).

54

trasmissioni industriali

BASIC GUARANTEE, TERMS AND CONDITIONS
TF 6401-GB - rev. 0

1) Preamble

TRANSFLUID guarantees that at the time of dispatch, its
products comply with the specifications published in its
catalogues or technical documents, which were valid at the time
of dispatch, and that the products are free from defects in
material and workmanship. These terms of guarantee substitute
all other guarantees, including legal, expressed or implicit
guarantees, including but not limited to, guarantees of saleability
and suitability for a particular use (and any other implicit
guarantee arising during the course of the services, negotiations
or commercial use). Except in the event of serious negligence
and fraud, under no circumstances will TRANSFLUID be held
liable for direct, indirect, consequential, fortuitous or extra
contractual damage based upon claims for compensation by the
Buyer for violation of the guarantee, contract or objective
responsibility. Under no circumstances can the compensation by
TRANSFLUID exceed the amount paid by the Buyer for the
product supplied by TRANSFLUID.

2) Duration and limits of the guarantee

a) The duration of the guarantee is equal to eighteen (18)
months from the time the product supplied by TRANSFLUID
is commissioned, and nonetheless, no more than twenty-four
(24) months from the date of dispatch of the original product
from TRANSFLUID's plant.

b) Product that are not used and stored for a long period must
be kept and handled in keeping with the guidelines, which are
available upon request, drawn up by TRANSFLUID according
to product type.

c) The wear or tear of parts, which is particularly due to
conditions of use (tension of the belts, environmental
conditions, unforeseen knocks and overloading), or to the
sensitivity of the operator (use within the approved limits) or to
external circumstances (jamming of the machine), is not
covered by the guarantee if these parts have been used (are
not new), unless the Buyer can clearly prove the
manufacturing defect, which is ascribable to TRANSFLUID.
Typical parts subject to wear or tear include:

- filters, seals and gaskets

- springs, screws, plugs

- switches and fuses

- material and friction surfaces
- belts and chains

- lubricants in general

d) Installation and maintenance of TRANSFLUID products must
be carried out following the installation, use and maintenance
manual, which is always supplied with each product.

e) With regard to the supply of loose/disassembled parts, the
guarantee solely and exclusively covers faults of the
components themselves, related to the material or
mechanical workmanship carried out by TRANSFLUID.

f) The guarantee is no longer valid when:

-the product is used exceeding the limits stated in the
catalogues or installation manuals, ¢r in applications that are
not approved by TRANSFLUID;

- breakage results from abuse, negligence, omission or
inadequate maintenance, failed connection or control of the
protection devices or as a result of accidents;

-the product is modified or disassembled without
TRANSFLUID’S written approval.

3) Services included/excluded in the guarantee

a) In TRANSFLUID'S final decision, products or components,
whose faults are covered by the guarantee, will be repaired or
replaced at no extra cost, with the exception of the
subsequent points. The replaced parts will be covered from
the remaining period of the original guarantee, which stays in
force for the product initially supplied (a new guarantee period
will therefore not come into effect).



Supplemental Manuals

TF 6401-l - rev. 0

b) Sono esclusi dalla garanzia, e pertanto restano a carico del

Compratore, costi derivanti da:

- rimozione del prodotto TRANSFLUID dal macchinario in cui
¢ inserito e relativa rimessa in servizio;

-adeguato imballaggio ed oneri derivanti da trasporti di
andata e ritorno del materiale;

-ripristino di lubrificanti in genere, tubazioni, cofanature
insonorizzanti, carter, ecc;

-qualsiasi altro costo non espressamente approvato per
iscritto da TRANSFLUID.

c) Per le operazioni di smontaggio/reinstallazione/messa in
servizio del prodotto, il Compratore potra richiedere il
supporto di un tecnico specializzato inviando un regolare
ordine di acquisto. Lintervento sara fatturato da TRANSFLUID
applicando le correnti tariffe ASSIOT (Associazione ltaliana
costruttori organi di trasmissione, affiliata EUROTRANS).

d) TRANSFLUID non potra essere ritenuta responsabile per
mancati o minori profitti, costi per macchinari sostitutivi, fermi
macchina, danni ad apparecchiature o proprieta causati da un
eventuale malfunzionamento dei propri prodotti.

4) Modalita di richiesta di prestazioni in garanzia

a) Il Compratore, qualora intenda avvalersi della garanzia, dovra
informare TRANSFLUID per iscritto, entro 7 (sette) giorni dal
momento in cui si & evidenziato un difetto, comunicando:

- descrizione del prodotto;

- numero di serie (ove previsto), numero di specifica o codice
articolo;

- riferimento alla data ed al documento di acquisto o
consegna;

- ragionevole prova che il difetto rientri nelle condizioni di
garanzia completata da una descrizione dettagliata
dell’anomalia o malfunzionamento ed eventualmente
supportata da fotografie.

In caso di malfunzionamento occorso dopo la messa in
servizio del prodotto, dovranno essere comunicati inoltre:

- tipo di applicazione;

- potenza e giri del motore (in caso di motore endotermico
anche marca e modello);

- diametro, tipo, numero gole e posizione puleggia (se
I'applicazione lo prevede);

- ore di funzionamento.

b) In base al prodotto coinvolto, al malfunzionamento segnalato,
allurgenza di intervento, TRANSFLUID indichera se il
prodotto stesso dovra essere consegnato o spedito in porto
franco ad un centro autorizzato o direttamente presso la
propria sede.

c) Una volta ricevuto il prodotte, TRANSFLUID o il distributore

autorizzato provvederanno ad una approfondita analisi;

se il prodotto sara ritenuto coperto da garanzia:

- TRANSFLUID riparera o sostituira gratuitamente le parti
necessarie al ripristino della piena e sicura funzionalita;

se il prodotto NON sara ritenuto coperto da garanzia,

TRANSFLUID:

- inviera un rapporto tecnico motivando la decisione;

- stilera un preventivo di riparazione;

- solo dopo aver ottenuto l'ordine dal Compratore, procedera
con |a riparazione.

d) | prodotti riparati saranno restituiti al Compratore in porto
assegnato, utilizzando lo stesso mezzo di trasporto con cui
sono pervenuti (a meno che non sia diversamente
specificato).

e) Qualora il Compratore decida di non accettare il preventivo di
riparazione, dovra comunicare per iscritto la propria decisione
chiedendo esplicitamente la rottamazione o la restituzione
delle parti che sarannc spedite nello stato in cui si trovano.

IRANSEIUID

trasmissioni industriali

TF 6401-GB - rev. 0

b) Excluded from the guarantee and remaining at the Buyer’s

expense are the costs resulting from:

- removal of the TRANSFLUID product from the machinery
onto which it is fitted, and recommissioning;

- suitable packing and charges resulting from the return
transport of the material;

- restoration of lubricants in general, piping, sound proof
canopies, guards, etc.;

- all other costs not expressly approved in writing by
TRANSFLUID.

c) The Buyer can request the support of a specialised technician
to disassemble/re-install/recommission the product by
sending a standard purchase order. TRANSFLUID will invoice
the work, applying the current ASSIOT rates (ltalian
Association of Gears and Transmission Elements
Manufacturers, a member of EUROTRANS).

d) TRANSFLUID cannot be held liable for lost or reduced profit,
costs for replaced machinery, still machinery, damage to
equipment or property caused by failure of its products.

4) Conditions for requesting services under guarantee

a) If the Buyer intends to take advantage of the guarantee, he
must inform TRANSFLUID in writing within 7 (seven) days of
discovering a fault, stating:

- product description;

- series number (where foreseen), specification number or
article code;

- reference to the date and document of purchase or delivery;

- reasonable proof that the fault falls within the conditions of
guarantee, together with a detailed description of the
irregularity or failure and where possible, supported by
photographs.
In the event of failure after commissioning the product, the
following must also be communicated:

- type of application;

- power and engine rpm (stating also the make and model for
endothermic engines);

- diameter, type, number of races and position of pulley (if
foreseen by the application);

- hours of operation.

b) TRANSFLUID will indicate whether the product must be
delivered or sent free port to an authorised centre or directly
to its own plant depending on the product concerned, the
failure indicated and the urgency of the intervention,

c) On receiving the product, TRANSFLUID or the authorised
distributor will carry out a thorough analysis; if the product is
deemed to be covered by the guarantee:

- TRANSFLUID will repair or replace the parts needed to
restore full and safe working at no cost;

If the product is NOT deemed to be covered by the guarantee,

TRANSFLUID:

- will send a technical report explaining its decision;

- will draw up an estimate for the repair;

- will carry out the repair upon receipt of the order from the
Buyer.

d) The repaired products will be returned to the Buyer freight
collect, by the same means of transport that was used for the
arrival (unless stated otherwise).

e) Should the Buyer decide not to accept the estimate for the
repair, he must communicate his decision in writing, explicitly
asking for the parts to be scrapped or returned; the parts will
be sent in their current state.

TRANSFLUID s.rl. - Via G. Rossa, 4 - 20013 Gallarate (VA) ltaly Tel. +39-0331 2842.1 - Fax +39-0331 2842911 e-mail: info@transfluid.it- www.transfluid.eu

0806 - 156 I/GB

55



Supplemental Manuals

7.3 North American Signal Traffic Assist lll

NORTH AMERICAN
SIGNAL COMPANY

LED Traffic Assist™III (12/24VDC)

Installation and operating instructions for:
TAI18LPS-A, TA36LP-A, TA36LP-A2
TA42LP-A, TA42LP-A2, TAS2LP-A and TAS52LP-A2

1. The package should contain the following;:

a. LED Traffic Assist™ III light bar with 25 feet of cable and 12 pin connector taped
to end of cable; '

b. Control Head with 8 inches of cable;

c. 2,3,o0r4-“L”brackets (depending on model) for optional mounting

d. Instruction sheet.

2. Attach the LED Traffic Assist Control Head to the dash using the bolts provided.
Connect the red/black duplex wire to power (fused for a minimum of 5 Amps) and to
a ground.

3. Install the LED Traffic Assist bar horizontally, with the curved side up (product label
facing up and cable exiting the passenger side of the vehicle when installed in the rear
of the vehicle), in one of the following two ways:

a. Attach to any vertical surface using the %4 x 20 - 5/8 inch long stainless steel hex
bolts coming out the rear of the bar; or

b. Mount the two “L” brackets on a horizontal surface and attach the Traffic Assist
bar to the “L” brackets.

4. NOTE: For TA18LPS versions, 10” of interconnect cable connects the two 4-segment
heads, each half is clearly marked as “LEFT” & “RIGHT” sides. When positioned
correctly the power cable runs up the passenger side of the vehicle for rear mount.
Unit comes pre-assembled unless otherwise noted.

5. Run the 12 conductor cable from the LED Traffic Assist™ to the control head. Be
sure to leave the connector off until cable is completely installed in the vehicle.

6. Plug the individual wire pins into the 12 pin connector taped to the end of the cable
according to the color coded diagram shown below and also the diagram shown on
the back of the LED Traffic Assist Control Head.

# COLOR # COLOR
4 PINK s 3 | RED

8 | TAN 7 | WHITE

12 | YELLOW 11 | ORANGE

56



Supplemental Manuals

7. Assemble the two connectors together and verify everything is working properly.
OPERATING INSTRUCTIONS
(Use the following diagram for mode operation)

Various functions for either the 7 or 8 segment system.

BUTTON NAME PRESS ONCE PRESS TWICE PRESS THREE TIMES
OFF Turns system off N/A N/A
LEFT ARROW Lights sequence from Lights sequence from Lights sequence from
right to left until all are | right to left until all are | right to left until all are
on and turn off in the on and then turn off all on, then the last flashes
same sequence at once three times, then all turn
off at once
CENTER ARROW Lights sequence from All lights are quad Three lights rapidly
center out until all are flashing with the last move from left to right,
on and the turn off in the | flash on a delay generating an attention
same sequence gathering pattern
RIGHT ARROW Lights sequence from Lights sequence from Lights sequence from
left to right until all are | left to right until all are | left to right until all are
on and turn off in the on and then turn off all on, then the last flashes
same sequence at once three times, then all turn
off at once
FAST /SLOW Fast Slow Fast

* Custom Flash Patterns are available upon request. Please inquire at 1-877-246-6274 or
sales@nasig.com.

LIMITED WARRANTY

North American Signal Company warrants that the LED Traffic Assist™IIl will be free of defects in material and
workmanship for a period of 5 years from date of manufacture, under normal use and service. This warranty does not
cover ordinary wear and tear, abuse, misuse, overloading, altered products, or damage caused by the purchaser
connecting the unit to the wrong voltage or polarity. All products in need of repair must be returned to our factory
freight prepaid. North American Signal Company reserves the right to determine in its sole discretion, whether to
repair or replace a unit found to be defective under this LIMITED WARRANTY, and will then retumn the unit freight
prepaid. THERE IS NO WARRANTY OF MERCHANTABILITY. THERE ARE NO WARRANTIES
WHICH EXTEND THE DESCRIPTION HEREIN. THERE ARE NO WARRANTIES EXPRESSED OR
IMPLIED, INCLUDING, BUT NOT LIMITED TO, ANY IMPLIED MERCHANTABILITY OR
FITNESS FOR A PARTICULAR USE, EXCEPT AS SET FORTH HEREIN.

In returning product, first try to determine if the controller and / or the Traffic Assist bar is not functioning.
If only the bar is having problems, remove the end of the bar where the cable enters the unit and unplug the
12 pin connectors. Then detach the bar from its mounting and return this unit to the factory. If the
controller is also not functioning, then detach the controller and bar and send them both to the factory.

North American Signal Company, 605 S. Wheeling Road, Wheeling, IL, 60090
Toll free: 877-246-6274, Fax: 847-537-8895, Email: sales@nasig.com, www.nasig.com

c0m

Revision 2.7, 1/1/2018

57




Supplemental Manuals

7.4 Shurflo Dust Control System Pump
D

IO
2088 INDUSTRIAL SERIES PUMPS

Installation and Operation Manual

SHURflo offers various pumps models for different applications. The information outlined by this manual is
general, and not specific to all 2088 series pumps. Be certain the pumps' materials will be compatible with the
fluid being pumped. 2088 series pumps are intended for intermittent or continuous duty when the proper operating
criteria is met. Product Data Sheets outlining specific thermal limits, load, flow curves, and other technical
information for a particular model are available. If unsure of the chemical compatibility with a given elastomer or
the motors intended design, please call SHURflo for assistance.

CAUTION: "Intermittent Duty" is defined as; operated and/or frequently started within a period of time that
would cause the motor to reach its maximum thermal limits. Once the maximum thermal limit is
obtained, the motor must be allowed to return to ambient temperature before resuming operation.

CAUTION: DO NOT use to pump flammable liquids. Never operate the pump in an explosive environment.
Arcing from the motor brushes, switch or excessive heat from an improperly cycled motor may cause
an explosion.

CAUTION: DO NOT assume fluid compatibility. If the fluid is improperly matched to the pumps' elastomers, a
leak may occur. Pumps used to transfer hazardous or hot (max. temperature 170°F [76°C] viton
only) chemicals must be in a vented area to guard against the possibility of injury due to harmful or
explosive liquid/vapors.

CAUTION: DO NOT operate the pump at pressures which cause the motor to exceed the amperes rating
indicated on the name plate. Various pump models are equipped with thermal breakers to interrupt
operation due to excessive heat. Once the temperature of the motor is within proper limits it will
automatically reset, and the pump will start operation without warning.

CAUTION: To prevent electrical shock, disconnect power before initiating any work. In the case of pump
failure, the motor housing and/or the pumped fluid may carry high voltage to components normally
considered safe.

PRESSURE SWITCH OPERATION

The pressure switch reacts to outlet pressure, and interrupts power at the preset shut-off pressure indicated on the
pump label. When outlet pressure drops below a predetermined limit (typically 15-20 psi.[1-1.4 bar] less than the
shut-off pressure), the switch will close and the pump wil operate until the shut-off (high) pressure is achieved.
The shut-off pressure is set to factory calibrated standards. See the motor label and Product Data Sheet for specific
pump specifications.

CAUTION: Improper adjustment of the pressure switch, may cause severe overload or premature failure. Refer
to SHURflo Service Bulletin #1031 for the adjustment procedure. Failures due to improper
adjustment of the pressure switch will not be covered under the limited warranty.

[f the plumbing is restrictive or the flow rate is very low, the pump may re-pressurize the outlet faster than the fluid
is being released causing rapid cycling (ON/OFF within 2 seconds). If the pump is subjected to rapid cycling
during normal operation, or for infrequent periods, damage may occur. Applications which exhibit rapid cycling
should have restrictions in the outlet minimized. If not feasible considered a SHURflo Accumalator or a SHURflo
"bypass" model pump.

BYPASS OPERATION

A bypass pump may be used for applications that normally induce frequent start/stop of the motor, and thereby create a
potential for overheating. Models equipped with an internal bypass are designed to pump at high pressure while at low
flow rates. Bypass models equipped with a switch may operate for several seconds even though the outlet side has been
closed off. Contact SHUR(flo for information regarding bypass pumps.

MOUNTING
911-396 Rev.] 12/01 Page: 1 of 4

58



Supplemental Manuals

e The 2088 series pumps are self priming. Horizontal and vertical prime vary depending on the fluid viscosity
and pump configuration. Refer to the pumps Product Data Sheet.

e The pump should be located in an area that is dry and provides adequate ventilation. If mounted within an
enclosure, provisions to cool the motor may be necessary. Heat sinks which attach to the motor are available
from SHURflo if increased heat dissipation is necessary.

CAUTION: DO NOT locate the motor near low temperature plastics or combustible materials. The surface temperature
of the motor may exceed 250°F [120°C]. Refer to the pumps Product Data Sheet.

e The pump may be mounted in any position. However, if mounting the pump vertically the pump head should be
in the down position so that in the event of a leak, fluid will not enter the motor.

e Secure the rubber feet with *8 hardware. DO NOT compress the feet, doing so will reduce their ability to
isolate vibration/noise.

PLUMBING

¢ Flexible high pressure tubing compatible with the fluid should be used to connect the inlet/outlet ports. Tubing should
be either 3/3" or 12" [10 or 13 mm] LD., and at least 18 in. [46 cm] length is suggested to minimize stress on the
fitting/ports and reduce noise. Allow for the shortest possible tubing route and avoid sharp bends that may kink over
time.

NOTE: Restrictions on the inlet may cause vacuum levels to reach the fluid vapor pressure, causing cavitation,
degassing, vapor lock and a loss in performance. Inlet pressure must not exceed 30 psi.[2.1 bar] maximum.

e 1/2" Male threaded models: Are intended to be used with SHURflo Swivel Barb Fittings which seal with an
internal taper when hand tightened. Standard 1/2" NPT fittings may be used when tightened to a maximum
torque of 3.7 ft\Lb (45 in\Lb) [5 Nm].

NOTE: SHURflo does not recommend the use of metal fittings or rigid pipe to plumb the inlet/outlet ports. Standard
plastic male and female threaded fittings can be acquired at commercial plumbing supply stores. SHURflo also
distributes Swivel Barb Fittings, and special fitting through it's dealers (Form #07-010-0011).

CAUTION: Sealers and Teflon tape may act as lubricant causing cracked housings or stripped threads due to over-
tightening. Care should be used when applying sealers. Sealers may enter the pump inhibiting valve
action, causing no prime or no shut-off. Failures due to foreign debris is not covered under warranty.

e [nstallation of a 50 mesh strainer is recommended to prevent foreign debris from entering the pump.

e [f a check valve is installed in the plumbing, it must have a cracking pressure of no more than 2 psi [.14 bar].

ELECTRICAL

CAUTION: Electrical wiring should be performed by a qualified electrician, in accordance with all local
electrical codes.

e The pump should be on a dedicated (individual) circuit, controlled with a double pole switch (U.L./C-UL certified)
rated at or above the fuse ampere indicated by the pump motor label. Depending on distance of the power source from
the pump and ampere load on the circuit, wire may need to be heavier than indicated by the chart.

CAUTION: All 115 vAC and 230 VAC pump motors and systems, MUST be ground per local and state electrical
codes.

¢ Improper duty cycle and/or rapid start & stop conditons may cause the internal thermal breaker (if equipped) to
trip, or can result in premature motor failure due to excessive heat. Refer to the pumps Product Data Sheet.

¢ For the pump to meet U.L./C-UL requirements the circuit MUST be protected with a slow-blow fuse (U.L./C-UL
certified) or equivalent circuit breaker as indicated on the motor label. Use an approved wire of the size specified or
heavier.

Page: 2 of 4

59



Supplemental Manuals

VOLTAGE WIRE LEADS WIRE SIZE FUSE RATING
12 DC
24 DC RED (positive +) #14 AWG [2.5 Mm?)
BLACK (negative -) (or heavier)
36 DC SEE PUMP MOTOR
- "WHITE rouirah #6 AWG LABEL
GREEN (ground) C-UL-TEW /UL 1015
BROWN (common) (or heavier)
230 ACO BLUE (neutral) [1 Mm?2 |
GRN/YELL (ground)

® VDE requires a fuse (slow blow) or equivalent circuit breaker.

CAUTION: Circuit protection is dependent on the individual application requirements. Failure to provide proper
overload / thermal devices may result in a motor failure, which will not be covered under warranty.

TROUBLESHOOTING
PUMP WILL NOT START: PUMP WILL NOT SHUT-OFF: (Pressure switch equipped)
v Fuse or breaker v Output line closed and no leaks
¥ For correct voltage (£10%) and electrical connections v’ For air trapped in outlet line or pump head
Pressure switch operation and correct voltage at switch or v’ For correct voltage to pump(£10%)
motor wires (as equipped). ¥ Inlet/Outlet valves for debris or swelling
Rectifier or motor for open or grounded circuit ¥ For loose drive assembly or pump head screws
¥’ For locked drive assembly ¥’ Pressure switch operation/adjustment incorrect refer to S/B

: “1031 for differential and pressure adjustment procedure
\}/]LL NOT PRIME: (No discharge/Motor runs) or differential and pressure adjustment procedure
o s i W NOISY / ROUGH OPERATION:
v ln:::r;zLir?;/ Turrrﬁ)in s for severe vacuum leak L ¥ opthing Aok se cbmprossed &0 ght
v e 5 . . v’ Does the mounting surface multiply noise (flexible)
o lnleh"O.utlet tublpg severely restricted (kinked) For loose pump head or drive screws
v ety 1r_llct/0utlcl i : Is the pump plumbed with rigid pipe causing noise to
Proper voltage with the pump operating (+10%) st
Pump housing for cracks

LEAKS FROM PUMP HEAD OR SWITCH:
For loose screws at switch or pump head.
v’ Switch diaphragm ruptured or pinched
For punctured diaphragm if fluid is present at bottom drain

SERVICE KITS

Kits are readily available to repair standard 2088 series pumps.
Repair kits include simple illustrated instructions allowing easy
installation. To insure that the correct kit is received the model
numbered and all name plate data must be included with the
order. Contact a SHURflo distributor or SHURflo directly to
order the necessary repair kit.

1 | Switch / Check valve and Upper Housing Kit
(Replaces all previous switch designs)

Valve plate assembly

Diaphragm / Drive assembly

Motor

Complete Pump Head assembly (includes parts # 1,2,3)
(Replaces all previous switch designs)

w2

Page: 3 of 4

60



Supplemental Manuals

RETURN POLICY

All Industrial pumps/products must be flushed of any chemical (ref. OSHA Section 1910.1200 (d)(e)(f)(g)(h)) and
hazardous chemicals must be labeled/tagged before being *shipped to SHURflo for service or warranty consideration.
SHUR(flo reserves the right to request a Material Safety Data Sheet from the returnee for any pump/product it
deems necessary. SHURflo reserves the right to "disposition as scrap" pumps/products returned which contain
unknown fluids. SHURflo reserves the right to charge the returnee for any and all costs incurred for chemical
testing, and proper disposal of components containing unknown fluids. SHURflo request this in order to protect
the environment and personnel from the hazards of handling unknown fluids.

LIMITED WARRANTY PROCEDURE

SHUR(flo warrants Industrial 2088 series pumps to be free from material and workmanship defects (under normal
use and service) for a period of one (1) year from the date of manufacture. or (1) one year use with proof of
purchase, not to exceed (2) two years in any event.

The limited warranty will not apply to pumps that were improperly installed, misapplied, or incompatible with
fluids or components not manufactured by SHURflo. SHURflo will not warrant any pump which is damaged or
modified outside the SHURflo factory.

All Industrial pumps/products must be flush of any chemicals before *shipping. All warranty considerations are
governed by SHURflo's written Return Policy.

Returns are to be shipped postage prepaid to either service center; SHURflo Garden Grove, CA or Elkhart, IN.
SHUR(flo shall not be liable for freight damage incurred during shipping. Package returns carefully.

Upon receiving a pump, it will be tested per SHURflo's test criteria. SHURflo's obligation under this warranty
policy is limited to the repair or replacement of the unit. Pumps found not defective (under the terms of this limited
warranty) are subject to charges to be paid by the returnee for the testing and packaging of "tested good" units.

No credit or labor allowances will be given to the returnee for pumps returned as defective. Warranty replacements
will be shipped on a freight allowed basis. SHURflo reserves the right to choose the method of transportation.

This limited warranty is in lieu of all other warranties, expressed or implied, and no other person is authorized to
give any other warranty or assume obligation or liability on SHURflo's behalf. SHURflo shall not be liable for any
labor, damage or other expense, nor shall SHURflo be liable for any indirect, incidental or consequential damages
of any kind incurred by the reason of the use or sale of any defective product or part. This limited warranty covers
pumps distributed within the United States of America. Other world market areas should consult with the
distributor for any deviation from this document.

* Carriers, including U.S.P.S., airlines, UPS, ground freight, etc., require specific identification of any hazardous
materials being shipped. Check with your shipping company for specific instructions. Failure to do so may
result in a substantial penalties.

d& D ®
e IS0 Certedt Facity a WICOR Company COMPONENT
SHURTIo reserves the right to update specifications, prices, or make substitutions.
SHURflo * SHURflo East SHURflo Ltd.
12650 Westminster Ave. 52748 Park Six Court Unit 5 Sterling Park
Santa Ana, CA 92706-2100 Elkhart, IN 46514-5427 Gatwick Road, Crawley
(800) 854-3218 (714) 554-7709 ((800) 762-8094 West Sussex, RH10 2QT
FAX (714) 554-4721 (219) 262-0478 United Kingdom
Shipping/UPS: 12650 Westminster Ave. FAX (219) 264-2169 +44 1293 424000
Garden Grove, CA 92843 © 1998 Printed in USA FAX +44 1293 421880
911-396 Rev. J 1/98 Page: 4 of 4

61



Supplemental Manuals

"9 SHURfo

2088 Replacement Kits

1 5 6
Complete Bypass/ Drive/lmpeller
Model Pumphead Switch Check Valve Upper Non Bypass Diaphragm
Number A bl Valve Motor
2088-514-500 | N/A I N/A I N/A [ 94-238-00 | 94-232-00 | 94-238-03 | 11-226-07
the right
LLC All

62



Parts Breakdown

8 Parts Breakdowns

FILE NAME

Blower Housing Assy

DWG NAME

Current Units

OLYMPIAN BLOWER HOUSING LINER

[ e TR L A i B
st T W e ¢ (B A 8 AT L e L T P
o A AN S Sy Bt | L LA A AT T b
s Coma o) oD TR O AT St b T

e B T T ol S TR LR S S POLETR P
T o e UM S LT AN SR (R T ML
LI T PC AT A T U Tk Dl AU R MO

Sararel cage

g7

DIXON, ILLINOIS

5 16 BON-000321 LOCKNUT, 1/2°-13 NYLON

E 16 BON-000340 WASHER, 1/2° FLAT

3 16 BON-000261.5 BOLT. 1/2-13 X 1-1/2° CARRIAGE

2 2 LV-4311-AR LINER, AR, BLOWER ELBOW

1 1 LV-3024-AR LINER, AR, BLOWER HOUSING
MEM| QTY PART NUMBER DESCRIPTION

PHONE: 800-851-9664

63



Parts Breakdown

HLE MNAME

OLYMFPIAN BODY ASSY

DWG MAME

OLYMPIAN BODY TRANSITION

14 ] LV-4831 TRANSIION LINER EXTENSION
15 | 14 BON-000006 BOLT, 1/4-20 X 1-1/4 HEX ZP
14 3 Lv-4213 SEAL, D BULB X 1/2° WIDE
13 1 LV-4826 TRANSITION GASKET
12 1 LV-4825 TRANSHION SEAL FLANGE
17 16 BON-000340 FLATWASHER, 1/2 7P
10 8 BON-000321 LOCKNUT, 1/2-13 NYLON ZP
g 24 BON-000318.5 LOCKNUT, 1/4-20 NYLON ZP it bl ek O
] 10 EON-000005 BOLT, 1/4-20 X 1 HEX IP e ok s AL W o e
7 | ® BON-000107 BOLT, 1/2-13 X 1-1/2 HEX TP e o e
F: 3 BON-000288 BOLT, 5/8-11 X 2 CARRIAGE ZP OUSTREE W, Wi 746 T, DY T DAAMIG ANDA BECAMTOn
5 3 BON-000341 FLATWASHER, 5/8 ZF P
4 3 BON-000322 LOCKNUT, 5/8-11 NYLON ZF 17K T1[F) LEAF
3 1 [V-4824 TRANSITION LINER L Ly :J(j_ | SOLUTIONS
2 1 LV-4823 TRANSITION il =
1 1 LV-4827 TRANSITION EXTENSION DIXON, ILUNOIS
MEM | QrY PART NUMBER DESCRIPTION PHONE: 800-851-9664

64




Parts Breakdown

FILE MAKE |1 484 REV. DESCRIPTION DATE INITLALS

DWG NANME | w1486 - ORIGIMAL 1172003 | EDG

CLYMFPIAN ELOWER HOUSING

17 BON-00%057 1 RUBBER GRIF
15 BON-00031% & LOCKNUT, 3/8-16 NYLOCK ZP
15 BON-000285.3 & CARRIAGE BOLT, 3/8-16 % 1"
14 Lv-3109 5 BUSHING, BRONZE 1/2" % 5/8" X 1/2"
13 BON-000321 33 LOCKNUT, 1/2-13 NYLOCK ZP
12 BON-000340 12 FLATWASHER, 1/2" IF
11 BON-00010% 5 BOLT, 1/2-13 X 2" IF
10 BON-000106 17 BOLT, 1/2-13 % 1-1/4"IF
B BON-000107 11 BOLT, 1/2-13 % 1-1/2"IF
2 LWv-3105 ] 20 NOZILE TURE ACVARE Tt 350k PICPERTY o, A1 PRSPRIE A 12 BORAELL LTS he |
7 L3102 ] QD NOTILE ROTATING RING RE BRI £ AP, T AR K ALY 10
& Lv¥-3100 ] @D NOZILE BASE RING Lo bn o cE R WL S PR Ont st |
5 Lv-4213 2.5 SEAL D BULB 1/2"WIDE e s+
4 L4218 ] BLOWER HOUSING SHIELD)
3 Ly-4389 Z BLOWER HOUSING BACK PLATE L[_/'ﬁ % -
2 Lv-4217 ] BLOWER HOUSING COVER WITH DO OR
2 Lv/-4215 1 BLOWER HOUSING COVER W/OUT DOOR
] Ly-425] 1 BLOWER HOUSING WELDMENT DIXCN, ILLINCIS
ITEdd PART NUNMBER Ty DESCRIPTION PHONE: 800-851-2654

65



Parts Breakdown

FILE MAME

DWGE NAME

o
=

(%]

OLYMPIAN Powser Unit Skid Assy
F‘

OLYMPIAN JACKSHAFT, BEARINGS & FAN

ITEMS T0A & 18A ARE FOR SHAFT ENDS
TURNED DOWN TQ 2-3/1&" DIAMETER

5\
e

184 I LV-4500 BEARING, 2-3/16" FLANGE
13 1 Lv-4589 BEARING, 2-1/4" FLANGE
17 16 BON-000003 BOLT, 1/4-20 ¥ 3/4 HEX IP
16 1a BON-000350 LOCKWASHER, 1/4 7P
15 16 BON-000334 FLATWASHER. 1/4 ZP

= 2 LV-4231 SHAFT GUARD COVER
13 14 BOMN-000301C CLIP MUT, 1/4-20
12 I LV-4458 5Wa00 V-BELT [SET OF 5 BELTS)

LV-4233

FULLEY DRIVE KEY

o
b=

LV-1272 SHEAVE BUSHING E 2-3/16
10 LV-1273 SHEAVE BUSHING E 2-1/4
LV-1271 FAl SHEAVE. (5 5V 925 £} 74 HP ENCINES
9 i LV-1280 EAN SHEAVE, (5 5V 900 E} 87 HP ENGINES
LV-1279 FAN SHEAVE, (5 8V BS0 E) 99 HP ENGINES [ e e s mes momis vt
8 | LV-4232 FAN DRIVE KEY T L e o Pt N
7 3 BON-000110 BOLT, 1/2-13 X 2-1/4 HEX 7P e
5 1 LV-1433 2-3/16" SPLIT TAPER BUSHING L S e e e A
: LV-1429 30" BELT DRIVE CW FAN =0
4 3 BON-000322 LOCKNUT, 5/8-11 NYLON ZP I eralnL
3 8 BON-000154 BOLT, 5/8-11 ¥ 2-1/4 HEX ZP ;,-_1%;5:' Li] | SOLUTIONS
2 | LV-4589 BEARING, 2-1/4" FLANGE ==
1 1 LV-4588 JACKSHAFT, POWERSKID DIXOM, ILLINOIS
|

ITEM

PART MUMBER

DESCRIPTIOM PHOME: 800-851-7444

66




Parts Breakdown

FILE MAME

Olympian Power Skid Assy CM2

DWGE HAME

PCI3

OLYMPIAN LUBRICATION COMPONENTS

CCRE R TL 7112 VR G AN/ BT CHU 10 DM TA o0 T8 B ARD
NI Tie BOLE PROPERTY 0F AND B PROPHIETANT T0, BOMASEL MIRETTES ol

7 2 50785881 GREASE HITTING, 45 DEG
b 1 BV2-002405 CGREASE EXTENSICN HOSE, &0° m-,..mr".“.‘"’ i e st
5 1 BV Z2-002404 GREASE EXTENSION HOSE, 12 ,_ '_|‘
= 2 BOM-000652 GREASE ATTING, STRAIGHT 1/8 NPT I| ||' I' 7
3 2 BON-000352 LOCKWASHER, 3/8 1P ,f_—r ]II_;;;IEGLWOHS
2 2 BON-000060 BOLT, 3/6-16 ¥ 1-3/4 HEX, 7P
1 1 BV2-001827 MANIFOLD GREASE EXTENSION DIXON, ILLINOIS
IMEM [ QTY PART MUMEBER DESCRIPTION PHORE: B00-851-7864

67



Parts Breakdown

FILE NAME

OLYMPIAN Engine Assy

DWG NAME

PG

MNOTE:
ALL CLUTCHES ARE SUPPLIED WITH
PILOT BEARING & DRIVE RING

f']i
e

|
(3 @

OLYMPIAN ENGINE ASSEMBLY - 99 HP DEERE

HYDRAULIC CLUTCH DETAIL

;;, MANUAL CLUTCH DETAIL

26 1 Lv-4598 HYDRAULIC CLUTCH
25 1 B4BFSO 16X12 MALE 37° X MALE ORB, 1-5/16-12 X 1-1/14
24 1 40U 10X M ORB X 90° F PIPE SW 7/8-14 X 1/2 NPSM
23 2 BON-C00353 LOCKWASHER, 7/16 ZP
22 2 ?1290A520 BOLT, M10-1.5 X 26MM SHCS
2] 1 Lv-2029 HYDRAULIC PUMP
2 20 BON-000352 3/8 LOCKWASHER 7P
19 20 BON-000058 3/8-16 X 1 HEX BOLT ZP
18 1 Lv-1089 FLUID POWER TAKE OFF
17 1 Lv-1132 STEP KEY 1/2" X 5/8° X 2" LONG
16 1 Lv-1273 ENGINE SHEAVE BUSHING
15 1 Lv-1270 ENGINE SHEAVE
14 1 Lv-1339 EXTENSION ARM WELDMENT
12 12 BON-000057 3/8-16 X 1 HEX BOLT ZP
12 B BON-00006 3/8-16 X 1-1/2 HEX BOLT 7P HYDRAULIC PUMP DETAIL
1 20 BON-000352 3/8 LOCKWASHER ZP
10 1 LV-4530 DVER CENTER CLUTCH
7 2 #6-32 HEX NUT W/ STAR WASHER ZP e s
8 2 #6-32 X | MACHINE SCREW 7P Pt s e it
7 ! LV-1398 EMERGENCY STOF SWITCH T M 4 R 8 LA AT MEE AT o Bt
é 1 LV-2454 MAGNETIC PRESCREEN P e e
5 1 LV-4248 GEN2 ENGINE PLATE =0~
4 5 BCN-000323 3/4-10 LOCKNUT, NYLOMN ZP Lf | ’."I,u‘: g f ,'I__ﬁ | LEAF
3 12 BON-00034] FLATWASHER, 3/4 7F ::'; et _J[ SOLUTIONS
2 é BON-000184 3/4-10 % 2-1/2 HEX BOLT =
1 1 LV-4542 ENGIMNE, JOHM DEERE, 9% HP DIXON, ILLINCIS

ITEM | QTY PART NUMBER DESCRIPTION PHOME: 800-851-7464

68




Parts Breakdown

FILE NAME | ©Sen2 Power Unit Skid Assy 2

OLYMPIAN DEF TANK MOUNTING

DWE NAME |PC15

99 HP JOHN DEERE ENGINE

50

DEF TAME ASSEMBLY SUPPLIED
WITH 99 HP DEERE ENGINE

T CONTIAL: THE CRAVEMG: AR BTCRWRAT I SN TAING D RERES 5 AND
EEMARNS THE S0LT PROPEATY OF, AHD I PROPRISTAR'Y TO, BONMELL IMCHISTRSTS. B0
THE CRAAING ARDADE IRFCRMATION SHALL BE NEPT COMFTENTIAL AHD WA ST 82
EEPRCOIUCET, SOMERD: MOLSTES: [RSC10ES TRAMIFEREN OF MASE AvALASLE T

7 [ 4 | sonoooans OO, ABTENORTY e e e
P 4 BON-000338 FLATWASHER, 3/8 7P RDUSTRE A7 T MO TR YO WA
5 4 BON-000057 BOLT, 3/6-16 X | HEX ZP —0
P 1 BON-000107 BOLT, 1/2-13 X 1-1/2 HEX ZP ff",ff{b@?m} LEAF
3 3 BON-000106 BOLT, 1/2-13 X 1-1/4 HEX ZP ;;;' J—'}J SOLUTIONS
2 4 BON-000354 LOCKWASHER, 1/2 ZP —
1 1 LV-4224 DEF TANK MOUNTING BRACKET DIXOMN, ILLINCIS
MEM | GQIY PART NUMBER DESCRIPTION PHONE: 800-851-9664

69




Parts Breakdown

FILENAME | OLYMPIAN Engine Assy

OLYMPIAN ENGINE ASSEMBLY - 74 HP DEERE

DWGS NAME [PG2

@

NOTE:
ALL CLUTCHES ARE SUPPLIED WITH
PILOT BEARING & DRIVE RING

-
le/J)
U3 HYDRAULIC CLUTCH DETAIL

26 1 LV-4598 HYDRAULIC CLUTCH
25 [ B4BFSO 16X12 MALE 37° X MALE ORB, 1-5/16-12 X 1-1/16
24 1 60UB 10X08 M ORB X 90° F PIPE SW 7/8-14 ¥ 1/2 NPSM
23 2 BON-000353 LOCKWASHER, 7/15 7P
22 2 91290A520 BOLT, M10-1.5 X 25MM SHCS
21 1 LV-2029 HYDRAULIC PUMP
20 | 20 BON-000352 3/8 LOCKWASHER ZP
19 | 20 BON-000058 3/8-16 X 1 HEX BOLT ZP
18 1 LV-1089 FLUID POWER TAKE OFF
17 1 Lv-1132 STEP KEY 1/2' X 5/8" X 2 LONG
16 1 LV-1273 ENGINE SHEAVE BUSHING
15 1 LV-1270 ENGINE SHEAVE
14 1 Lv-1339 EXTENSION ARM WELDMENT @ﬂ
13 12 BON-000057 3/8-164 X 1 HEX BOLT ZP —/  HYDRAULIC PUMP DETAIL
12 8 BON-000059 3/8-16 X 1-1/2 HEX BOLT ZP
1 20 BON-000352 3/8 LOCKWASHER 7P
10 1 LV-4530 OVER CENTER CLUTCH
9 2 #6-32 HEX NUT W/ STAR WASHER IR | o e macome v s cuams ¢
8 2 #6-32 X 1 MACHINE SCREW ZP AP S NG, D S THMATEARS 8 A LS
7 1 LV-1398 EMERGENCY STOP SWITCH et
6 1 LV-2455 MAGMETIC PRESCREEN edes e e
5 1 LV-4249 GEN2 ENGINE PLATE —01
4 é BON-000322 5/8-11 LOCKNUT, NYLON ZP T [licral lﬁ ) LEAF
a2 BON-00034] FLATWASHER, 5/8 7P il ]JJSOLUTTONS
2 4 BON-000152 5/8-11 X 1-3/4 HEX BOLT =
1 1 LV-4540 ENGINE, JOHM DEERE, 74 HP DIXON, ILLINGIS

ITEM | QTY PART NUMBER DESCRIPTION PHONE: 800-851-9664

70



Parts Breakdown

FILE NAME

OLYMPIAN Engine Assy

DWGS MAME

PG4

HOTE:
ALL CLUTCHES SUPPLIED WITH
PILOT BEARING & DRIVE RING

OLYMPIAN ENGINE ASSEMBLY - 74 HP KUBOTA

26 1 LV-4598 HYDRAULIC CLUTCH N
25 1 B4BFS0 16X12 MALE 37° ¥ MALE ORB, 1-5/16-12 % 1-1/1& ,.'«\_‘f,'
24 1 S0UB 10 M ORB ¥ 90° F PIPESW 7/8-14 ¥ 1/2 NPSM M
23 3 BOMN-000353 LOCKWASHER, 7/14 IP
22 2 F4144A255 BOLT, MI10-1.25 X 25MM SHCS
21 1 LV-2025 HYDRAULIC PUMP
20 20 BON-000352 3/8 LOCKWASHER ZP
19 20 BON-000058 3/8-16 ¥ 1 HEX BOLT IP
18 1 LV-108% FLUID POWER TAKE OFF
17 1 LV-1132 STEP KEY 1/2" X 5/8" X 2" LONG
16 1 LV-1273 ENGIME SHEAVE BUSHING
15 1 LV-1270 ENGINE SHEAVE HYDRAULIC PUMP DETAIL
14 1 Lv-1339 EXTENSION ARM WELDMENT
12 12 BON-000057 3/8-16 % 1 HEX BOLT IP
12 8 BON-000059 3/8-16 % 1-1/2 HEX BOLT IP
11 20 BON-000352 3/8 LOCKWASHER IP
10 1 LV-4530 OVER CENTER CLUTCH
E 2 #6-32 HEX NUT W/ STAR WASHER ZP T o i
8 2 #6-32 X 1 MACHINE SCREW ZP oA i Ao, SR i AN, o T T
i 1 Lv-1398 EMERGENCY STOR SWITCH N A A ek TR FRIE ST oo
3 1 LV-2455 MAGHETIC PRESCREEN e e i e
5 1 LV-4249 GEN2 ENGINE PLATE —0
4 5 BON-000321 1/2-13 LOCKNUT, NYLON ZP 7 .-j”!fif,n,_? [ ) LEAF
2 12 BON-000340 FLATWASHER, 1/2 IP U US4 | SOLUTIONS

{ER, i /f_‘??u ;
g B BON-000107 1/2-13 % 1-1/2 HEX BOLT —
1 1 LV-2442 EMGINE, KUBOTA, 74 HP DIXON, ILLIMOIS

TEM | ary PART NUMBER DESCRIPTION PHOMNE: BD0-851-%464

71




Parts Breakdown

FILE NAME

Gen2 Power Unit Skid Assy 2

DWG NAME

PGI10

OLYMPIAN FUEL TANK ASSEMBLY
JOHN DEERE 74 HP DIESEL ENGINE

JOHN DEERE 99 HP DIESEL ENGINE
KOHLER 74 HP DIESEL ENGINE

ITEMS 11, 12 & 13 FOR UNITS WITHOUT A FUEL SENDING UNIT

®

13 1 LV-1374 HARDWARE KIT, FOR FUEL SENDING PORT
12 1 LV-1324 COVER PLATE, FUEL SENDING PORT
1 1 LV-1373 GASKET, FUEL SENDING PORT
10 5 VEL-022204 HOSE CLAMP, SAE 4 7/32-5/8
9 6 LV-1444 FUEL LINE, 3/8 IM. ID, SAE 30R7 R R M, AL RN I MR
8 4 LV-1443 FUEL LINE, 1/4 IM. ID, SAE 30R7 et it cosg ot it bafai e
7 3 LV-1159 FUEL LINE, 5/16 IN. ID, SAE 30R7 T AR N o AR 2 LT AL ASMETAMCE PP B B
6 1 LV-1442 144" NPTE MALE PIPE X 3/8 1D HOSE BARE, |Simis s s iy s o e o
5 1 LV-144] 1/4" NPTF MALE PIPE X 1/4"ID HOSE BARB £H0
4 1 LV-4518 FUEL SENDING UNIT I hcal E"}I.'“Iu éOEngUHONS
3 4 BON-000354 LOCKWASHER,1/2 ZP e L] ;,u'
2 4 BON-000106 BOLT, 1/2-13 X 1-1/4 HEX ZP o
] 1 Lv-4508 FUEL TANK, 40 GAL ALUMINUM DIESEL DIXON, ILLINOIS
Mem | QT PART NUMBER DESCRIPTION PHOMNE: 800-851-9664

72




Parts Breakdown

FILE NAME

OLYMPIAN Engine Assy

OLYMPIAN ENGINE ASSEMBLY - 87 HP KUBOTA

DWG NAME

PG3

®
| 19
NOTE: “. ‘VC}
ALL CLUTCHES SUPPLIED WITH
PILOT BEARING & DRIVE RING

26 1 Lv-4598 HYDRAULIC CLUTCH
25 1 B854FSO 16X12 MALE 37° X MALE ORB, 1-5/16-12 % 1-1/16
24 1 50UB 10X M ORB X 90° F PIPE SW 7/8-14 X 1/2 NPSM
23 2 BON-C00353 LOCKWASHER. 7/14 P
22 2 94144A256 BOLT, M10-1.25 X 25MM SHCS
21 1 Lv-2029 HYDRAULIC PUMP
2 20 BON-000352 3/8 LOCKWASHER ZP
19 | 20 BON-000058 3/8-16 X 1 HEXBOLT ZP
18 1 LV-1089 FLUID POWER TAKE OFF L
17 1 LV-1132 STEP KEY 1/2" X 5/8" X 2' LONG S
16 1 Lv-1273 ENGINE SHEAVE BUSHING @*
15 1 LV-1270 ENGINE SHEAVE
14 1 LV-1339 EXTENSION ARM WELDMENT 22]
i3 | 32 BON-000057 3/8-16 X | HEX BOLT ZP " HYDRAULIC PUMP DETAIL
12 8 BON-00005% 3/8-16 X 1-1/2 HEX BOLT 2P
11| 20 BON-000352 3/8 LOCKWASHER ZP
10 1 LV-4530 OVER CENTER CLUTCH
9 2 F6-32 HEX NUT W/ STAR WASHER 2P [ e s et
8 2 #6-32 X 1 MACHINE SCREW 7P e
7_| 1 LV-1398 EMERGENCY STOP SWITCH e et
6 1 LV-2455 MAGNETIC PRESCREEN U A AN T g s
5 1 LV-4248 GENZ ENGINE PLATE =0
4 6 BON-000321 1/2-13 LOCKNUT, NYLON ZP = ﬁ",u‘f oo |7 ) LEAF

: : U L Ut L] | sotumions

3 12 BON-000340 FLATWASHER, 1/2 IF = e
2 é BON-000107 1/2-13 X 1-1/2 HEX BOLT —
1 1 LW-4544 EMGINE, KUBOTA, 87 HP GASCOLIMNE DIXON, ILLINCIS

mEm | Qry PART NUMBER DESCRIPTION PHONE: B00-851-9464

73




Parts Breakdown

FILE NAME

Gen2 Power Unit Skid Assy 2

DWG NAME

PGI1

ITEMS-10, 11 & 12 FOR UMNITS WITHOUT A FUEL SENDING UNIT

OLYMPIAN FUEL TANK ASSEMBLY
KUBOTA 87 HP GASOLINE ENGINE

13 2 5406-046X04 3/8%1/4 REDUCER BUSHING
12 1 LV-1374 HARDWARE KIT, FOR FUEL SENDING PORT
1 1 LV-1326 COVER PLATE, FUEL SENDING PORT R A R N e PR
10 ] Lv-1373 GASKET, FUEL SENDING PORT 11 AL N CORIOAT R SO
9 1 Lv-4583 HOSE CLAMP .
8 3 LV-458] FUEL LINE, 5/14" 100 PS] OUSTRIR B e AT e T S T A MR TR
5 ] LV-4582 1/4" NPTF MALE PIPE X 5/18" ID HOSE BARB —
4 1 Lv-4518 FUEL SENDING UNIT 'T e '/5,‘7.' ) LEAF
3 4 BON-000354 LOCKWASHER,1/2 7P oo 1L} | SOLUTIONS
2 4 BON-000106 BOLT, 1/2-13 ¥ 1-1/4 HEX ZP
1 ] LV-4517 FUEL TANK, 40 GAL ALUMINUM GAS DIXON, ILLINCIS
MEM | QrY PART NUMBER DESCRIPTION PHOMNE: 500-851-2664

74




Parts Breakdown

FILE MAME

Gen2 Power Unit Skid Assy 2

OLYMPIAN FUEL COMPONENT GROUP

DWG NAME

PGI2

TO FUEL TANE

FROM FUEL TANK

TO ENGINE

KUBOTA 87 HP GASOLINE ENGINE

FUEL HOSE ROUTING DETAIL

FUEL FILTER, FUEL PUMP AND FUEL PRESSURE MANIFOLD
ARE SUPPLIED WITH THE 87 HP KUBQOTA ENGINE

[ TR ToAL: THIS DRANNG ANCAS HICRMAT 0% CORTAINGD HERDS 1 AND
EBEMAS THE BOLE SROPDATY OF AHT I FROPRETARY TC, BONNELL IMCUSTRSER, HO

a8 8 LV-4583 HOSE CLAMP il i ik
7 17 Lv-4581 FUEL LINE, 5/16" 100 P3l VAR o i e i S R ST A
4 2 BON-000007 BOLT, 1/4-20 ¥ 2 HEX IP T TN ey T O O L
5 4 BON-000320 LOCKNUT, 5/16-18 MYLON ZP —
4 4 BON-000028 BOLT, 5/14-18 X 3/4 HEX IF "‘,f i ’,'_1/51; m LEAF
3 4 BOMN-000318.5 LOCKNUT, 1/4-20 NYLON ZP u’ L H:}J SOLUTIONS
2 4 BON-000001 BOLT, 1/4-20 X 1/2 HEX ZP =
1 1 LV-4780 FUEL COMPORENT MOUNTING BRACKET DIXON, ILLINOIS
TEM | QTY PART NUMBER DESCRIPTION PHOMNE: BO0-B51-7664

75




Parts Breakdown

Olympian Power Skid Assy CM2

FILE MAME
DWG NAME | Pase OLYMPIAN HYDRAULIC TANK
1
1
<
o\
9 1 LV-4575 FILTER, RETURN, IN-TANK, LITA-750-25
8 1 879FS 10 FITTING, M37DEG X F37DEG 0DEG
7 1 B4BFSC 10X12 ADAPTER, STRAIGHT M37DEG X MORB TN TAL THE D S ANCDR I CERR D0 COMTARE & 1E T B ARE
FRMANS ThE SLE PROINETY OF AND B PROFSIE TARY 10 BONNGL ROLSTIRE S
é 1 BON-000442 PIPE FITTING, 1" 90DEG STREET ELBOW 1 AR ANCIOH AT BLL B KLY COSEANTL MDY 1B
5 1 BON-000472 PIPE FITTING BUSHING, 1-1/4X1 S s okl PR P Y sl
PO OMAT AT ANY TRE MOUETY THE SRR NG ARCICE W OERA TON
4 1 BUY-SW2001253 SUCTION STRAINER  —
3 4 BON-000354 LOCKWASHER, 1/22P t LEAF
E ﬁ (9111 | soiumons
2 4 BON-000107 BOLT, 1/2-13 X 1-1/2 HEX ZP o
1 1 LV-4507 HYDRAULIC TANK 22GAL ALUMINUM DIXON, ILLINOIS
mem | Qry PART NUMBER DESCRIFTION PHONE: 800-851-9664




Parts Breakdown

>

FILE MAME | Clympian Power Skid Assy CM2

OLYMPIAN MAIN VALVE ASSEMBLY

DWG MAME |PGR6

o L2 B39FS 06 PLUG, M37DEG, NO HYD JACK
2 84BF50 06X06 HTTING, M37DEG X MORB, HYD JACK ONLY
5| 8 84BF30 06X08 FITTING, M37DEG ¥ MORB
8| 2 84BF3O 10408 FITTING, M37DEG ¥ MCRB
7| s BON-D00354 LOCKWASHER, 1/2ZP
6 | ¢ BON-000106 BOLT, 1/2-13X 1-1/41P
5| 4 BON-000336 FLATWASHER, 1/4 ZP
4] 4 BON-000350 LOCKWASHER, 1/4ZP ——
3 | 4 BON-000003 BOLT, 1/4-20 X 3/4 P 7 .HIT}’KE 17 LEAF
Ul [LI] [ SOLUTIONS
2 | 1 LV-2195-REX VALVE, 5-5ECTION PROPORTIONAL —~ _,
1o LV-4230 BRACKET, MAIN VALVE T
TEM| GTY PART NUMBER DESCRIFTION PHOINE: 800-851-9554

77



Parts Breakdown

FILE NAME | ©lympian Power Skid Assy CM2

DWG NAME |PGI0D

——HYDRAULIC TANK

f
W RN
|
@/’Lr
pu

e

= PORT "C*

HYDRAULIC CLUTCH MANIFOLD

PRESSURE INLET =, PORT T
OF MAIN ) - {
HYDRAULIC (]4 @
VALVET @ - _
’3 - @ ——PORT "P"
ety
C‘? e ~
G )
i
1% | 1 LV-445]1 HOSE, BULKHEAD TO TANK
18| 1 B32F5 08X08 FITTING. M37DEG X M37DEG BH
17 ] 1 250G 06 ELBOW, 3/8" NPT 90°
16| 1 LV-4499 HOSE, MANIFOLD "C" TO CLUTCH
15 | 1 LV-4411 HOSE, MANIFOLD "P" TO PRESSURE
14| 1 LV-4406 HOSE. MAMNIFOLD 'T' TO BULKHEAD
| @ 6801-06X04 FITTING, M37DEG X MORB 90°
121 4402-06-06 FITTING, F37DEG % MORE STRAIGHT I
niz 879F5 06 FITTING, M37DEG X M37DEG 90°
o 2 B48FS0 06X04 FITTING, M37DEG X MORB STRAIGHT
9 | 1 10-R&X-5 FITTING, F37DEG X M37DEG X M37DEG TEE
3 | 1 B4BFS 04X06 FITTING, M37DEG X 3/8" NPTM
7A | 1 LV-4410 10 MICRON FILTER ELEMENT
7 |1 LV-4407 INLINE HYD FILTER AT A W SR T
6| 2 BON-000319 LOCKMUT. 3/8-16 VINYL TP :;%ﬁ;:?:f{fx;#?f:mz?urr
5 | 2 BON-000057 BOLT, 3/8-16 X 1" HEX ZP " e ot T AT s
4 | 2 BON-000003 BOLT, 1/4-20 X 3/4" HEX ZP N”T’Q""L. —.,
3| 2 BON-000350 LOCKWASHER, 1/4 7P L' [ I o It 'ﬂ %gs.fm G
2 | 1 LV-4404 HYD MANIFOLD MTG BRACKET P =
i i LV-4599 HYD CLUTCH MANIFOLD ——TTTIT
mem | @y PART NUMBER DESCRIPTION PHONE: BO0-851-9564

78




Parts Breakdown

FILE MAME | Clympian Power Skid Assy CM2

DWG NAME |PGP8

TO: LIVE
END DOOR
LATCH

TOn DOWN
PRESSURE
RELIEF

FROM: MAIN {é; T0: DEAD
VALVE Setendsili
‘\I/j\l END HOIST

| N

T DEAD
TCOu UVE END EMND DOOR

HOIST

OLYMPIAN SEQUENCE VALVE ASSEMBLY

/ LATCH
/ e T
FROM: MAIN f

VALYE

7 3 B71F5 06 HTTING, M37DEG ¥ F37DEG X M37DEG TEE [consnmm i wmms w1 s e 5
& 2 G48F5C D&X08 HTTING, M37DEG X MORB STRAIGHT : :
5 2 G49F50 08X08 HTTING, M37DEG ¥ MORB f0DEG
4 2 BOMN-000318.5 LOCKMNUT, 1/4-20 NYLON ZP
3 2 BOM-000336 FLATWASHER, 1/4 IP
2 2 BOM-000007 BOLT, 1/4-20 ¥ 2 HEX IP
1 1 DPSWVP-10-M-5-08TA-30/10 SEQUENCE VALVE DIXOM, ILLINOIS
ITEM| GTY PART NUMBER DESCRIPTION PHORE: BO0-851-9644

79




Parts Breakdown

Clympian Power Skid Assy CM2

PG7

FILE MAME

DWG MNAME

TC: COOLER

OLYMPIAN DOWN PRESSURE RELIEF VALVE ASSY

——FROM:
SEQUENCE
VALVE

oTh 1) LEAE
1L L] {soiumions

Bl
d
|
FROM: MAIN /E)
WALVE
_“
=
|
7 1 10-R&5-5 FITIMNG, M37DEG ¥ F370EG X M37DEG TEE
& 1 10-8-Fa50H-3 FITTING F37DEG X MOCRB
5 | 848F5C 08X 08 HTTING M37DEG X MORB
4 2 BOM-000318.5 LOCERNUT, 1/4-20 NYLOM ZP
3 2 BOMN-0003345 FLATWASHER, 1/4 ZIP
2 2 BOM-000009 BOLT, 1/4-20 X 2 HEX IP
1 1 RWDA-10-53-08TA-30/08 DOW PRESSURE RELIEF VALVE
ITEM| QTY PART MUMBER DESCRIPTION

DIX O, ILUNOIS

FHOME: 800-851-9644

80



Parts Breakdown

FILE NAME | Olympian Power Skid Assy CM2

/D OLYMPIAN ELECTRICAL COMPONENTS

DWG HAME |PG 14

.\_.i/.
16 2 LV-435% PUSH BUTTOM LATCH
15 2 LV-4253 ACCESS PAMEL
14 1 Lv-4511 JUMPER TERMIMAL, 636V, 2504 BLACK
13 1 LV-4510 JUMPER TERMINAL, 6-38V, 250A RED
12 2 #10-24 HEX MUT W/ STAR WASHER IP
11 2 #10-24 X 3/4 MACHINE SCREW IP
10 1 WaAY-47211 JURCTICHN BLOCK, 3/8-14 STUD, BLACK
9 4 BOMN-000005 BOLT, 1/4-20 ¥ 1 HEX ZP
Lv-2532 HFEX 20 1/O CONTROLLER 74HP KUBOTA
. ’ LV-2685 HEX 20 1/C CONTROLLER &7HP KUBOTA,
Lv-2654 HFX 20 1/O CONTRCLLER 74HP DEERE
Lv-2600 HEX 20 1/O CONTROLLER 99HP DEERE
7 4 BOM-000320 LOCKNUT, 5/16 ZP RN 1S T B W i CPUN T AR T
& 4 BOMA000031 BOLT. /1518 X 1-1/4HEX IP e oo : -
5 1 LV-2533 VEHICLE ELECTRICAL CENTER
4 & BON-000318.5 LOCKNUT, 1/4-20 NYLOM ZP
3 2 BON-0000003 BOLT, 1/4-20 X 3/4 HEX IP
2 1 LV-42%4 BATIERY RETAIMER BRACKET
I 1 Lv-1144 BATIERY, 12V DIXON. ILLINOIS
ITEM QrY PART HUMBER DESCRIPTION PHORME: BOO-851-9654

81




Parts Breakdown

1/O EXPANSION MODULE

[ TR ToAL: THIS DRANNG ANCAS HICRMAT 0% CORTAINGD HERDS 1 AND
BEMANS THE ROLE PROPDATY OF, AND I PROPRIETARY TO, BONNELL IMOUSTRSDN, O
THES DRMGING AATHO FCRMATION SHALL B SEPT COMFTIDATIAL ANDMAY NOT BE
EEPRCOUCED, GORED, MODHN D, HOCIOGED, TRAMSFTARD, 08 WA AvkILASLE 70
| THERS, BACEPT WITH THE EXPRENEWRITTRN DOMSENT OF BONMTLL IMDURTRIES, WO
T 5 LOMMED 1N DOMPDENCE FOR MUTUAL ASOETANCT PURPOGED CNLY ROMNELL
WOAISTRIED, i MAAY AT A TIME, MCCSY THIE DA A8 0H0 BIFORMATION
COMTAWNED IEADH

— 0 ]
175 277175 LEAF
g;uf (a7 Simons

FILE NAME | Qlympian Power Skid Assy ChM2
DWG NAME |PG10O1

|f_

L
4 1 LV-4405 HARNESS, I/O MODULE
3 3 LOCKNUT, 10-24 VIMNYL ZP
2 3 10-24 X 1" MACHINE SCREW
1 1 LWV-4404 /O EXPANSION MODULE

ITEM| QTY PART NUMBER DESCRIFTION

DIXON, ILLMNOI3
PHOKE: B00-851-7664

82




Parts Breakdown

FILE MAME |OLYMPIAM Fower Unit Skid Assy OLYMPIAN POWERSKID &
B HANIE .| P ENGINE PLATE MOUNTING
5 1 Lv-4299 FAMN BEARING COWER PLATE
4 & BON-000340 FLATWASHER.1/2 ZF
3 & BON-000354 LOCEWASHER,1/2 IP
2 & BON-000107 BOLT. 1/2-13 X 1-1/2 HEX IF
1 1 LY-42%0 POWERSKID WELDMENT DIXOM, ILLINGIS
TEM | Q1Y FART NUMBER DESCRIPTION PHOME: 8B00-851-7&44

83



Parts Breakdown

FILE HAME

Gen?2 Power Unit Skid Assy

DWG NAME

PG3

OLYMPIAN BELT TENSIONER

TEAr IR TAL - T CRUANMG W0 W PR WA I DOM TAIRE T HERES B AMD

) 1 BON-000305 LOCKNUT, 1/2-13 NYLON P L T I e SRR L NI
B 1 BON-000115FT BOLT, 1/2-13 X 3-1/2 HEX ZP Moyttt i s Ao
7 1 BON-000310 NUT. 1" HEX ZP Rty il oy mpriepleiniy
é 1 LV-1662 MACHINED SHOULDER STUD, 1" FRERER kit o, i DA e
5 1 LV-1661 FLANGED PULLEY IDLER. 7 ©D —
B . T = e | II_L Ho

4 3 BON-000322 LOCKNUT, 5/8-11 NYLON 7P If# 0 erg ffp:?-\l LEAF
3 3 BON-000341 FLATWASHER, 5/8 IP Ly L/} | SOLUTIONS
2 2 BON-000155 BOLT, 5/8-11 X 2-1/2 HEX IP —
1 1 Lv-2491 BELT TENSIONER DIXOM, ILLINCIS

MEM | Q1Y PART NUMBER DESCRIFTION PHOME: 800-851-5664

84




Parts Breakdown

OLYMPIAN Power Unit Skid Assy

FILE NAME OLYMPIAN BELT GUARD
DWG NAME PG4

18 4 BON-0D0318.5 LOCENUT, 1/4-20 MYLON P - CLUTCH OMLY

15 4 BON-000003 BOLT, 1/4-20 X 3/4 HEX - CLUTCH OMLY

14 1 LV-4278 BELT GUARD BACK PLATE - CLUTCH OMNLY

13 4 £10-24 HEX MUT W/ STARE WASHER IFP

12 4 £10-24 X 1/2 MACHINE SCREW ZP

11 I Lv-4222 BELT GUARD COVEER

10 1 LV-4519 PROXIMITY SENSOR

7 2 BON-000320 LOCKNUT, 5/146-18 NYLON ZF

8 2 BON-000028 BOLT, 5/i6-18 X 3/4 HEX IF

¥ 2 ORR-H-2800 RUBBER LATCH ASSEMBLY

& Z BON-00031% LOCKNUT, 3/8-16 NYLON ZIP

5 1 Lv-4221 BELT GUARD BOTTOM

4 4 BON-000338 FLATWASHER, 3/8 IP

3 4 BON-000352 LOCKWASHER, 3/8 IP

2 4 BON-000058 BOLT, 3/8-18 X 1-1/4 HEX IP

1 1 LV-4223 BELT GUARD BACK DIXOM, ILLINOIS
ITEM | QTY PART NUMBER DESCRIFTION PHOME: 800-851-9664

85




Parts Breakdown

FILE NAME

OLYMPIAN Power Unit Skid Assy 2

DWG NAME

PGls C

OLYMPIAN CONTROL ARM PIVOT

'/2:‘,

|f4_\-

MOTE:
APPLY THREADLOCKER COMPOUND TO
[TEMS 15, 16 AND 17

19 1 BON-000198 BOLT, 3/4-10 X B HEX 7P
18 4 LV-4444 1" SPACER
17 B BON-000180 BOLT, 3/4-10X 1-1/2HEXIP GR 8
16 1 BON-000232 BOLT, 1-8% 2-1/2HEXIP GR B
15 8 BON-000106 BOLT, 1/2-13% 1-1/4 HEX IP GR &
14 3 BON-000322 LOCKNUT, 5/8-11 NYLON ZP
13 3 BOMN-003415AEH FLATWASHER, 5/8" SAE HARD IP
2 3 BON-000155 BOLT, 5/8-11 X 2-1/2 HEX IP
11 1 LV-4379 LOWER TORGQUE BRACKET
10 1 LV-4378 UPPER TORGUE BRACKET
7 9 BON-000308 MUT, 3/4-10 HEX ZP e i AR e e et B W
8 1 BON-000171 BOLT, 3/4-10 ¥ 4-1/2 HEX ZIP bl e e i or i e b
7 4 BOM-000310.3 LOCKNUT, 1-8 NYLON ZP R M i B i SO B S i AR
6 4 BON-000244 BOLT, 1-8 X 7 HEX ZP SINTRN . W . T, O T )i A o
5 1 LV-4549 HYDRAULIC ROTARY ACTUATOR s
4 2 BON-000316.5 LOCKNUT, 1/4-20 NYLON IP e L’/g"f.:;’ | LEAF
3 g BON-000008 BOLT, 1/4-20 X 1-3/4 HEX IP L -JL_-’L%(V)A-I'I-" I/ | SOLUTIONS
2 2 LV-4234 HINGE PIN il —
1 1 LV-4377 COLLECTION ARM PIWOT FRAME DIXOM, ILLINOIS
mEM | Qry PART NUMBER DESCRIPTION PHOMNE: BOD-851-9664

86




Parts Breakdown

FILE MAME

OLYMPIAN Power Unit Skid Assy 2

DWG NAME

PGI7 B

OLYMPIAN CONTROL ARM

12 3 BON-000793 PIN DRAG HITCH, 1" x 5-1/4"
11 2 LV-4526 CYLIMDER, HYD 2-1/2" BORE ¥ 12" STROKE
10 5 BON-000802 ROLL PIM 1/4" % 2-1/2"
7 5 BON-0003455AEH FLATWASHER,1" SAE HARD IP i
8 1 BON-000777 PIN LIFT RAM, 1" DIA. X 3-1/2" e
7 2 BON-0007%7 PIN UFT RAM, 1" DIA. X 3" Edipheingepbesiliubbsrakasfho s bt o
4 1 LV-1529 PICKUP NOZILE B oL TR M e W i MO
5 1 LV-1528 PIVOT BAR
4 2 BON-000384 PIN, 1/4 X 3 COTIER ‘rf:'f”'l‘; | LEAF
3 2 BON-00368] SWIVEL BOLT ASSEMBLY 1%;51 | SOLUTIONS
2 1 LV-1527 ARM, LENGTHENED FOR HL, 180° -~
1 1 LV-1524 SUPPORT, ARM, SUCTION HOSE, SHORT DIXOM, ILLINGIS
MEM | QTY PART MUMBER DESCRIPTION PHOME: B00-851-7664

87




Parts Breakdown

OLYMPIAN ARM CYLINDER ASSEMBLIES

011221 OLYMPIAN ARM CYLINDER ASSEMBLIES.smg

MID-N600S
1
| 848F S 06X06

60UA 06X06

848TTO 06X04 ; P . LV-1511-DA

88



Parts Breakdown

HOSE CLAMP BREAK DOWN

FILE MAME
OLYMPIAN FLX-THANE SUCTION HOSE
DWG NAME [HOSE CLAMP BREAKDOWN OLYMPIAN
4
OXp——@
10
ALIGN CLAMP WELDMENT
TO PROXIMITY SENSOR
1} CUT 48" LENGTH OF FIRE HOSE
2] SPLIT HOSE LENGTH WISE
3] TEST FIT O INLET/NOZILE
4] TRIM AS NEEDED
5] APPLY GORILLA TYPE GLUE
OMN HOSE AND EDGE OF INLET/MOZILE
&) SLIDE HOSE ON
7} LET HOSE DRY
APPLY ITEM 5 TO INLET & NOZILE
¥ 1 BON-000113 BOLT, 1/2-13 X 3 HEX ZP
10 2 BON-000319 LOCKMUT, 3/8-16 NYLON IP TR AT A TR T TR
7 2 BON-000061 BOLT, 3/8-16 X 2 HEX ZF amor el e b g et e s i
8 ! Lv-4247 HOSE SADDLE BRACKET g i
7 | 2 LV-1313 OUTER CLAMP STRIP X B s r i s
& 1 LV-3040 RUBBER HOSE STREAP R -
5 8FT 2 ML DISCHARGE FIRE HOSE COVER '—/1,9 1,
T B!
4 5 BON-000321 LOCKNUT, 1/2-13 NYLON 7P !/ L.": F/Eflf' f '%L{FIHOHS
3 2 LV-1669 HOSE CLAMP WELDMENT o ;éj
2 2 LV-1668 HOSE CLAMP RING =
1 1 LV-4533 FLY-THANE VHD 16" X 13' SUCTION HOSE DIXON, ILLNOIS
ITEM | QTY PART NUMBER DESCRIPTION PHONE: 800-851-7664

89




Parts Breakdown

FILE NAME | OLYMPIAN BODY ASSY OLYMPIAN TAILGATE LATCH

DWGE MAME (PG4

12 2 BECN-000333.3 NUT, 3/4-10 HEYX JAM ZP
1 2 BOMN-000154 BOLT, 3/410 X 2-1/2 HEX IP
10 2 PIMC-190400005 CLEVE PIN, 1 % 2-1/8"
5 | 2 | 8on000385 COTIER PIN 1/4"% 2 e
8 4 BON-00099] PI. 1" DIA, % 4-1/4" i, oo e o s o B e e park
7 & BON-000383 COTIER PIN 3/16" X 2" b i e o Mo BRI b o s
5 . WES-23075K RIVET, 1" % 3-1/2" T B T T R ] A
5 2 Ly-2107 DOOR LATCH T
4 2 Lv-2013 FRONT LATCH PIVOT “ flicalln) ;.EAF ohs
3 2 Lv-2108 LATCH WELDMENT ;,._1—’ “'j* OLUTI
B 2 LV-4594 CYLINDER, 2-1/2" BORE ¥ &' STROKE =
1 4 40UE 0808 MALE PIPE ¥ 9ODEC FEMALE FIPE 1/2" NPTF DKM, ILLNOIS
mem | ary PART MUMBER DESCRIPTION PHOMNE: 800-851-9464

90




Parts Breakdown

INMALS

SH

DATE

TNy

DESCRIFTION

DRIGINA L

REV

LV-3002 HYDRAULICS

HOSFE, HYD SPARTAN HL DOORI
MALE 37DEGXAD] MALE ORB 90DE 3/4-16 X 3/4-16

:

MALE CRB X 90DEG FMALE PIPESW 3/4-16TPITO 1/2

L

=20
INOUSTRIES INC

a—
TRUCK & ROAD EQUIPMENT

DIXON, ILLINOIS

PHONE: 800-851-9664

a

HOSE, HYD SPARTAN HL,DOOR3

HOSE, HYD.SPARTAN HLDOOR?

FLARE SWIVEL TEE: 1/2x1/2 X FEMALE

DESCRIPTION

| V-3062

B49F50 D8X08

&600-08-08-08
LV-2063
LV-3064

GOUE 08X08

PART NUMBER

FILE NAML

BWG NAME | DOOR HYDRAULICS

Qry

TEM |

91



Parts Breakdown

FILE MAME | OLYMPIAN BODY ASSY OLYMPIAN TAILGATE & HINGE

DWEG MAKME |BPG2

é 20 Lv-4213 SEAL D BULB 1/2" WIDE Rk b A i,
5 2 BOM-00079 1 PIM, 17 DIA. x 4-1/4" o -
4 2 LV-4371 LATCH WELDMENT 7__/_' t
a 4 BON-000385 COTIER PIN 1/4" X 2 SOLUTIONS
2 2 BOM-000795 PIM, 1 ¥ &6-3/8" -
! ! LV-4350 TAILGATE DIXOH, ILLINOIG

MEM | QTY PART MUMBER DESCRIFTION PHOME: BOO-B51-9644

92




Parts Breakdown

FILE MAME

OLYMPIAN BODY ASSY

DWG NAME

PGI2

OLYMPIAN DOOR BAFFLE

[ TR ToAL: THIS DRANNG ANCAS HICRMAT 0% CORTAINGD HERDS 1 AND
BEMANS THE ROLE PROPDATY OF, AND I PROPRIETARY TO, BONNELL IMOUSTRSDN, O
THES DRMGHING AATHO RFCRMATION SHALL B SEPT COMPTIENTIAL AND MAY MOT B
EEPRCOUCED, GORED, MODHN D, HOCIOGED, TRAMSFTARD, 08 WA AvkILASLE 70
| THERS, BACEPT WITH THE EXPRENEWRITTRN DOMSENT OF BONMTLL IMDURTRIES, WO
T 5 LOMMED 1N DOMPDENCE FOR MUTUAL ASOETANCT PURPOGED CNLY ROMNELL
WOAISTRIED, i MAAY AT A TIME, MCCSY THIE DA A8 0H0 BIFORMATION
COMTAWNED IEADH

I'-|_'—'|D--"d-'—| i

1P LEAF

L _"%%‘;Q SOLUTIONS
f—

3 16 BOMN-000319 LOCKMUT, 3/8-16 VINYL ZP

2 16 BON-00D057 BOLT, 3/8-16 X 1 HEX ZP

1 1 Lv-4372 DOOR BAFFLE DIXOM, ILLINOIS
ITEM | QTY PART NUMBER DESCRIPTION PHORE: 800-851-7664

93



Parts Breakdown

FILE NAME |LV-4414 MANUAL CH'PPER DOOR OPT|ON
DWG NAME | pheet
mu'-:;:l PEOAEETY OF ASD S MCPRETARY TO ROMMILL WOUETRES
™™E O B B WEPT AND AT NOTOE
S i R e oAl A e o
8 Ol OO CONCE POR MUT A ASSETANCE PURMOSES Cmi r B0MNELL
é 1 LV-4416 COVER PLATE, BLOWER HOUSING T e
5 14 | BON-00031% 3/8"™-16 LOCKNUT, NYLON o
4 14 BON-000338 3/8" FLAT WASHER Fg t a n LEAF "
3 14 | BON-000057 3/8™-16 X 1" LG HHCS - SOLUTION.
2 1 LV-4415 COVER PLATE, REAR DOOR CHIPPER OPENING =
1 1 LV-4414 REAR DOOR WITH CHIPPER OPENING DIXON, ILLINOIS
mEM | QTY | PART NUMBER DESCRIPTION PHONE: 800-851-9664

94




Parts Breakdown

D
ALENAME | SLIMEANBODY ASY OLYMPIAN TAILGATE EXHAUST COVER
DWG NAME [PG3
\'t\
b
L]
\\G)
1

/ 0

]

|

L)

|u

1

1

3
[ @ o S
8 [l e
I mons
3 10 BOMN-000055 BOLT. 3/8-16 X 3/4 HEX IP ;;ik/g?"—‘ _}J_
2 LV-4357 TAILGATE EXHAUST COVER —
1 LV-4350 TAILGATE DIXOM, ILLINOIS
mem | Qry PART NUMBER DESCRIPTION PHOMNE: B00-851-7664

95



Parts Breakdown

FILE NAME

GEMNZ SPARTAN BODY ASSY

DWG NAME

PGS

OLYMPIAN BOLT-IN TOP SCREEN

[CoMF IR TAL: THES DRAMMING SRR T PO WA 10% DONTAIRED REREN B ARD
REMANG THE BO0LE PROPIATY OF_AND B PROPRISTAR T TO, BONMILL INDUSTESS. MO
[THE CAAING ANDAOR INFORAMATION SHALL BE KEPT COMFDENTIAL AHD WAY K0T 35
BEPROCHUCED, SOPIED: WOCHNIES, DRCLOSED TRAMGFTASD, O MADKE AWALASLE 70
| STHERS, 230 PT AT THE EXPRESS WRITTEN SOMSENT OF BONMILL VDU STRAES, 92
T I LOWME D [ OMTIDERGE FOR BAUTISAL ASSETANCE PURROSED DHLY. DOSNELL
WIOUSTAIED, (i WAY AT AR TIIE, MODIY THE DAAMMNG AATHCR: SMFORUATION
COMTARED HEREH

4 78 BON-000302C NUT, 5/16-18 CLIP-ON L’ f‘ﬁ-‘ﬁ;ﬁ‘g [77) LEAF
3 28 BON-000337 FLATWASHER, 5/16 ZP UL ’«Li(';;‘h '_j}" SOLUTIONS
2 28 BON-000030 BOLT, 5/16-18 ¥ 1 HEX ZP ’F\\G, —
1 1 [V-4342 TOP SCREEN DIXON, ILLINOIS
TEM | @iY PART NUMBER DESCRIPTION PHONE: 800-851-9664

96




Parts Breakdown

FILE MAME

OLYMPIAN BODY ASSY

DWG NAME

PG4

OLYMPIAN ROOF EXHAUST COVER

TR TCRTUAL: TH I CPLANGNGS AT, T WA oW OO TA D WERE B WD
FEMASS THE BOLE PRCPERTY OF, AND B PROPRISTARY TO BOWMELL IMDUSTRAES, B2
THE RRSAING ANDAOR INTORMATION SHALL S REPT COMFDENTIAL AND WY HITBE
REPRODUCED, COPIED. MOGSED, DESCIOGED, TRAMSFDASD. 05 MADE AWALASLE 70
| STHERS, EXCEFT VTl THE £X0P8 ELS WAITTES SOMSENT OF BORMILL HIOUBTEES, B0
T S LRSI [ SORFNERCE PO MUTAL ASSETARCE FURROGED CHEY DOWNTLL
MDUSTAIEE, M. WAY AT AN'T TIME, MO0 THIE CRAWING ANDAOA MFORMATION

| SOMTARIED HEREH

B a0’ LV-4213 SEAL, D BULB 1/2" WIDE £—10
4 22 BON-D00302C NUT, 5/16-18 CLIP-ON /] "l;?flr' @7;""’; LEAF
3 | 22 BON-000337 FLATWASHER. 5/16 ZF U Lk ng SOLUTIONS
2 22 BON-000030 BOLT, 5/14-18 % 1 HEX P i
i 1 LV-4358 EXHAUST COVER DIXON, ILLINOIS

MEM | QTY PART NUMEER DESCRIFTICN PHONE: B00-851-7464

97



Parts Breakdown

FILE NAME

Miz212

DWG MAME [MI212

SEE NOTE ]Efl

NOTE:;
D-BULB SEAL [ITEM 14) IS
INSTALLED OM BOTTOM OF
DUST CONTRCL MOUNTING
BRACKETS (ITEMS 1, 3 & 13),
AND ACROSS EDGE OF REAR
SCREEN (ITEM 4)

[ TR TIAL- TH IS CANWING RTINS FLF AT 1o DN TAINED MEREN B A0
REMASS THE SOLE PROPERTY OF, ARD 15 PROSEITARY T, BOHATLL MOUSTRES, 8O
[T AL RATHAOR HFORVATION BHALL BE WEPT DOMPTIENTIAL MHI WY M7 BE
R EPROCUCED, COPIED, MODSIED, DRM0LOGED, TRAMSFERED, O MADE AWAILKILE 70
[ oTHERS, CACERT WITH THE EXPEESS WRITTEN COMSENT OF BOMMELL IMDUSTRIES, BT
T 6 LOWMED 1 LOMFIDENCE FOR MUTIAL ASSETANCE PURPOSED OHLY. ROMSELL
SDUBTASE, M0 AT AT AN TIE, MODEY THE DRAAAMG AATAOR HECAVATION

| couTAWED HERDK

"'r_.-‘fvg.'j:r' 177 LEAF
g F@’M | SOLUTIONS
f‘gfw:_

16| Lv-4213 24 | SEAL D-BULB

15| Lv-44%5 1 | LOWER DEFLECTOR COWER PLATE

14| Lv-4344 1 | UPPER DEFLECTOR

13| LV-4182 2 | DUST CONTROL MOUNTING BRACKET

12| BON-D00352 8 | 3/8 LOCKWASHER IP

11| BON-0D0338 34 | 3/8 FLAT WASHER

10| BOMN-D0D335 64 | 3/16 FLAT WASHER

? | BOMN-0D0319 21 | 3/8-14 NYLON HEX LOCKMNUT

8 | BOMN-D00057 29 | 3/8-16 x 1 HEX BOLT

7 | 1024 NYLOK &4 | NYLON LOCKNUT, 10-24 UNC

& | LV-4158 &4 | 10-24 x 3/4 MACHINE SCREW 35

5 | Lv-4382 16 | SPRING LATCH 1/2" ZINC PLATED

4 | Lv-4185 4 | DUST CONTROL SCREEM

3| LV-4170R 1 | DUST CONTROL MOUNTING BRACKET, RH
2| LV-£4%¢5 1 | LOWER DEFLECTOR

1| LV-4190L 1 | DUST CONTROL MOUNTING BRACKET, LH
REF PART HO. QTY DESCRIPTION

DIXOM, ILLINOIS
PHOME: BOO-851-2464

98




Parts Breakdown

FILE MNAME

OLYMPIAN BODY ASSY

DWG NAME

PGE

OLYMPIAN TAILGATE DOWN DRAFT MODULE

[ TR ToAL: THIS DRANNG ANCAS HICRMAT 0% CORTAINGD HERDS 1 AND
BEMANS THE ROLE PROPDATY OF, AND I PROPRIETARY TO, BONNELL IMOUSTRSDN, O
THES DRMGHING AATHO RFCRMATION SHALL B SEPT COMPTIENTIAL AND MAY MOT B
EEPRCOUCED, GORED, MODHN D, HOCIOGED, TRAMSFTARD, 08 WA AvkILASLE 70
| THERS, BACEPT WITH THE EXPRENEWRITTRN DOMSENT OF BONMTLL IMDURTRIES, WO
T 5 LOMMED 1N DOMPDENCE FOR MUTUAL ASOETANCT PURPOGED CNLY ROMNELL
WOAISTRIED, i MAAY AT A TIME, MCCSY THIE DA A8 0H0 BIFORMATION
COMTAWED IEADH

5 17 BON-000338 FLATWASHER, 3/6 ZP

4 17 21070A115 FENDER WASHER, 3/8 X 1-1/2 ZP

3 F4 BOMN-000352 LOCKWASHER, 3/8 IP

2 17 BON-00D057 BOLT, 3/8-146 X 1 HEX ZP

1 1 LV-4351 GEMZ DOWMN DRAFT MODULE DIXOM, ILLINOIS
ITEM | QTY PART NUMBER DESCRIPTION PHORE: 800-851-7664

99




Parts Breakdown

FILE WAME

QLYMPIAN BODY ASSY

DWGE NAME

PGI]

7
L

OLYMPIAN DUST CONTROL TANK & MOUNTING

TR IR TH I CRANMNRS AN 31 R WA IR COR TAE T WERES 1§ ANTH
RTMANG THE D0LE PROPEATY £, AND I PROPRITAR ¥ T0L BOMMELL IMOUSTRGES, Mo
THE DRSHENG ANGAOS INFORMATION GHALL BE KEPT COMFIDONTAL AHD MAT 607 BE
REPSOOUCED, COPIED, MOCHIED, DHCLOGED TRANIFIAED OF MADS AWALAJLE T
OTHERS, EXCEPT WWATH THE EXGSEDE VIRITTER COMSERT OF SONMILL INCUSTETN. 3
7 1B LOWMET: (8 OOMPRERCE PO MUTIHAL ASSETARCE PURROGES OHLY BOMRELL
OUETRIES, 0. MK AT A TIAE MOOA™Y THE DRAYNG ANTHOR BEOAML TN

4 2 R2XTWFO STRAP, RATCHET it
5 5 BON-000322 LOCKNUT, 5/8-11 NYLON ZP By
4 [ BON-000151 BOLT, 5/8-11 X 4 HEXZP T.", IHFLJ/G f[‘,-’-ﬂ- LEAF
3 2 LDS1003X001 TANK LID ;_"—Lkg;viju SOLUTIONS
2 1 LDS1001X008 95 GAL TANK :
1 1 LV-4326 95 GAL TANK PAN WELDMENT DIXON, ILLINOIS

MEM | QTY PART NUMBER DESCRIPTION PHOMNE: B00-551-9664

100




Parts Breakdown

FILE NAME

SPARTAN ADJUSTABLE TAMK PAN

DWE NAME |AD) TANK PAN

AMGLES INSTALLED OM FORWARD

SIDE OF BRACKET

4
3 s BON-000319 LOCKNUT, 3/8-16 NYLON ZP
B s BON-000338 FLATWASHER, 3/8 ZP
7 s BV2-001020 BOLT, 3/6-16 X 1-1/4 CS ZP
5 s BON-000322 LOCKNUT, 5/8-11 NYLON ZP sl mghipiettet s yelio
5 s BON-000341SAE FLATWASHER, 5/8 ZP HARD e e A, 0 e
+ | & | monooiss BOLT, 5/6-11 X2 HEX 2P e e S e
3 3 LV-4335 TANK PAN SPACER S, 1 W B S A S
2 3 LV-4334 TANK PAN ANGLE =0
LV-4332 23YD RH TANK PAN I il Jﬂ LEAF s
] 1 LV-4332L 23YD LH TANK PAN £ L SOLUTION.
LV-4333 30YD RH TANK PAN ~
[V-4333L 30YD LH TANK PAN DIXON, ILLINOIS
TEM | QrY PART NUMBER DESCRIPTION PHONE: B00-851-9664

101




Parts Breakdown

FILE MAME

LV-4365

DWGE NAME

LV-4385 P

OLYMPIAN DUST CONTROL SYSTEM
TANK PLUMBING

10 1 HB-075/050-30 3/4" MALE THREAD X 1/2" HOSE SHANK 70
9 1 L5075 80 3/4" 80 MESH STRAINER B B PRGPERT . B SACARE At T, AOMALL NUATEES, W
8 i 107 5FP 3/4" SINGLE UNION POLY VALVE oyl o g R e o e
7 2 MIPO7 5-5H 3/4” SHORT POLY NIPPLE A BT St i et sl
4 ] RB 150-075 1-1/2" % 3/4" POLY PIPE BUSHING stttk st Sl o
5 1 TF150 1-1/2" TANK FITTING —0~
4 I TEE150 1-1/2" POLY PIPE TEE N ffE.-',.',n"ﬁjLEAF
3 i 5L150-90 1-1/2" POLY PIPE STREET ELBCOW 90° ;;2&?—‘_‘:} SOLUTIONS
2 2 MIP150-5H 1-1/2" SHORT POLY MNIPPLE -
1 1 V150 1-1/2"BALL VALVE RFD 5Y5 DIXON, ILLINOIS

ITEM | QTY PART NUMBER DESCRIPTION PHONE: 800-851-2664

102




Parts Breakdown

FILE NAME | LV-4385 OLYMPIAN DUST CONTROL SYSTEM

| Dwe NaME |1 v-4345 PG2 PUMP ASSEMBLY
8 4 BON-000318.5 LOCKNUT, 1/4-20 NYLON ZP e o T L LI
7 4 BON-000006 BOLT, 1/420 X 1-1/4 HEX 7P o wcnecincs o . s o Rt
2 2 BON-000319 LOCKNUT, 3/8-16 NYLON ZP st ——
5 2 BON-000338 FLATWASHER, 3/8 7P o _—
4 2 BON-000057 BOLT, 3/8-16 X | HEX ZP T
3 2 LDS1070X001 1/Z FEMALE X 172 HOSE SHANK 50° tan
2 1 VAR-1064983 12V 4 GPM PUMP ==
] 1 LV-4327 PUMP MOUNTING BRACKET DIXON, ILLINOIS

meM | a1y PART NUMBER DESCRIPTION PHONE: 800-851-9664

103




Parts Breakdown

FILE NAME | LV-4365 OLYMPIAN DUST CONTROL SYSTEM
| DWG NAME |1V-4345 PG3 HOSE AND CLAMPS

CONNECTTO
DUST CONTROL
MODULE ON TAILGATE

5 3 BON-000318.5 LOCKNUT, 1/4-20 NYLON ZP

4 3 BON-00000S BOLT, 1/4-20 X 1 ZP HEX

3 3 WAY-25112 CUSHION CLAMP

2 11 LDS1005X001 HOSE. 1/Z° NYLON BRAIDED -

1 B VEL-022308 HOSE CLAMP, SAE 8 1/2-29/32 DIXON, ILLINOIS
MEM | QTY PART NUMBER DESCRIPTION PHONE: 800-851-9644

104



Parts Breakdown

FILE MAME

Mi1213

DWGE NAME

M1213 PGl of 2

OLYMPIAN REAR DUST CONTROL MODULE

T R TUAL: THE3 DRLANGS WIS PR A TICR DO TARE D WERES 1 AND

EDAASNG THE D0LE SREOPETY OF, AND 1 PROPRETTART TO, BOMMILL IMDUBTRSES, W2
THE RRANNG ANDOS INFORVMATION SHALL BE SEPT COMFTINTIAL AND MAT ¥OT 2R
SEPACOUCED, COPED, MODITED, DOC{06ED TRANSFEARED, O MADS AWALAILE 7O
| STHERS, EWCEPT T THE EXPEESS WATTTEN COMSENT OF BONMELL IMCUBTRSEN. BC
T 68 LOWMED [ OO TERCE POR MUTISAL ABSISTANCE PUR POGES DHLY. BOMTLL
TOUSTAIES 0 MAT AT AN TIME, MCEATY THE DRAMNG ANDAR MECAMATION
COWTAWED HEADH

s 8.0 RS
Zf L 8@7’_’? | Eitmons

13 | BON-000028 5/16-18 % 3/4 HEX BOLT

12 | LV-415&1 2 | OLYMPIAN REAR EXHAUST SCREEN

11 | LD31007X001 1 | HOSE, 1/2" NYLOM BRAIDED

10 | VEL-022308 2 | HOSE CLAMP. SAE 8, 1/2-29/32

2 | Lv-4343 1 | 1/2"NPTTO TWO 1/2" HOSE BARB POLY TEE
8 | LV-4341 2 | 1"NPTTO 1/2 NPT POLY REDUCER COUPLER
7 | 30437822 2 | 5/1&-18 U-BOLT FOR 1" PIPE

& | BOMN-000312 17 | 3/8-16 NYLON HEX LOCKNUT

5 | ?1020A115 13 | 3/8 x 1-1/2" FENDER WASHER

4 | BOM-000057 17 | 3/8-16 x 1" HEX BOLT

3 | LVv-4141 1 | OLYMPIAN REAR EXHAUST DOOR FRAME

2 | Lv-4359 4 | PUSH BUTTCHN LATCH

1 LV-4195 2 | OLYMPIAN REAR EXHALUST ACCESS DOOR
REF PART MO QTY DESCRIFTION

DHXOM, ILLINCIS
PHOME: B00-841-7664

105




Parts Breakdown

FILE MAME

OLYMPIAN BODY ASSY

DWGE NAME

PG10

~

(10

-
&)

OLYMPIAN BODY LIGHTS &
LICENSE PLATE BRACKET

13 3 BOMN-000318.5 LOCKNUT, 1/4-20 NYLON ZFP
12 3 BON-00003 BOLT, 1/4-20 X 3/4 HEX ZP
1 3 WAY-25110 5/8" CABLE CLAME
10 18 LOCKNUT, 10-24 NYLON
9 18 10-24 X 3/4” MACHINE SCREW e T A i e b o it
& 1 MNAP-12250304 LICENSE PLATE BRACKET s oo e gedonsn ML e Lo e
7 & PM-B208A-1 OVAL AMBER LED STROBE LIGHT SRR, v i T i s oo e st .
é 2 PM-MB20R-10 OVAL RED LED ST&T LIGHT e g e e e
5 g PM-820-09 OVAL SURFACE MOUNT BRACKET .
4 5 BUY-5627513 3/4" RED LED MARKER LIGHT T Jﬁﬁb}‘fm LEAF
3 2 BUY-5627523 3/4' AMBER LED CLEARANCE LIGHT E{_!LL%?”'—I 55'* | SOLUTIONS
2 2 PM-M124R 2" RED LED MARKER LIGHT —
1 2 PM-1446-18 GROMMET, 2 DIXON, ILLINOIS

meMm | ary PART NUMBER DESCRIPTION PHONE: 800-B51-9664

106




Parts Breakdown

OLYMPIAN BODY ASSY
FILE NAME OLYMPIAN REAR DOOR PROP
DWG NAME |PGS
I
|
L_\%Q
C 0~
4 1 BON-000322 LOCKMNUT, 5/8-11 NYLON ZP [ [icca][ ) LEAR
3 1 BOM-000142 BOLT, 5/8-11%4-1/2 HEX IP | L _‘—}J SOLUTIONS
2 1 BUY-66053 SNAPPER PIN, 5/16" % 2-1/4" ==
1 1 LV-3041 DOOR PROP DIXOMN, ILLINOIS
mem | Qry PART NUMBER DESCRIPTION PHOME: BOO-851-2664

107



Parts Breakdown

FILE NAME

OLYMPIAN CHASSIS MOUNT MANJAL

DWG NAME

APM ST

OLYMPIAN ARM STOW & BUMPER

12 2 BON-000321 LOCKNUT, 1/2-13 NYLON ZP
1 2 BON-000340 WASHER, 1/27P
10 2 BON-000241.5 BOLT, 1/2-13BX 1-1/2 CARRIAGE IP
9 i LV-4402 ARM STOW CATCH BRACKET
8 4 BON-000321F LOCKNUT, 1/2-13 FLANGE ZP
7 4 BON-000109 BOLT, 1/2-13 X 2HEX IP
é 8 BON-000319 LOCKNUT, 3/8-16 NYLON ZP
S 4 BON-000057 BOLT, 3/8-16 X 1 HEX IP
- 4 BON-000285.5 BOLT, 3/8-16 X 1-1/4 CARRIAGE ZP
3 ] LV-4587 MSB RUBBER BUMPER
2 1 LV-4587 BUMPER BRACKET
] ] LV-4584 ARM STOW BRACKET
TEM | QTY PART NUMBER DESCRIPTION

DIXON, ILLINOIS
PHONE: 800-851-9664

108




Parts Breakdown

FILE NAME

LV-2620 WITH CONTROLLER

DWG NAME

LV-2620 HOOKLIFT/CHASSIS/GEN2

LV-2621 LIGHTBAR KIT (SPARTAN)
LV-2622 LIGHTBAR KIT (TITAN)
INCLUDES:

HARNESS AND CONTROLLER

1 1 LV-2620 ENCLOSURE, 6" X 6" X 3.5"

2 1 LV-2623 CONTROLLER BRACKET

3 2 LV-2625 SCREW, M4 X.7MM PITCH X 5MM LONG i re———

4 AR V2621 SPARTAN - LOV&’SE?;%ELLEERD’ TOUCH PAD ; BONN:LL
INOUSTRIES INC

5 AR LV-2622 TITAN - LOW gRO?ﬂ?EEO I[EEéTOUCH PAD TRUCK & ROAD EQUIPMENT

DIXON, ILLINOIS
TEM | QTY PART NUMBER DESCRIPTION PHONE: 800-851-2664

109



Parts Breakdown

FILE NAME | LV-4256 OLYMPIAN CONTROL PANEL ASSEMBLY

DWG NAME |LV-4256 CHASSIS MOUNT

* IGNITION KEY P/N RC101-53630 (NOT SHOWN])

20 [ Lv-2274 1 | CONTROL MOUNTING BRACKET
19 | BON-000003 8 | 1/4-20 x 3/4 HEX BOLT
18 | Lv-4323 1 | DECAL KIT, CONTROLLER
17 | Lv-4321 4 | SCREW, M5-0.8 X 10MM PAN HEAD, ZP
16 | DTéP-DC 1 | DUST CAP, 6PIN RECEPTACLE
15 | LVv-2534 1 | COLOR DISPLAY PV-450
14 | BON-000318.5 | 12 | LOCKNUT, 1/4-20 NYLON ZP
13 2 | #&-32 X 1 MACHINE SCREW 7P
12 6 | #6-32 HEX NUT W/ STAR WASHER ZP
1 4 | #6-32 X 1/2 MACHINE SCREW 7P
10 | £02 1 | IGNITION KEY SWITCH
9 | 2414001-2486| 1 | WAVY LOCK WASHER, SIZE 24 vt :
8 | 2411-001-2405| 1 | PANEL NUT : Bk botouote Fraind i
7 | Lv-1173 1 | TOGGLE SWITCH VSRS S By 17 N T AT AR SRS MO AU
5 | Lv-1398 1 | EMERGENCY STOP SWITCH o
4 | Lv-4254 1 | HARNESS, PROGRAMMING EXTENSION TH a LEAF
3 | Lv-4253 1_| HARNESS, CONTROL BOX | L SOLUTIONS
2 | Lv-4255 1 | FRONT PANEL —
1 | Lv-3047 1 | REAR PANEL DIXON, ILLINOIS
REF PART NO. aTyY DESCRIPTION PHONE: 800-851-9664

110




Parts Breakdown

FILE MNAME

OLYMPIAN CHASSIS MOUNT MANUAL

DWG NAME

JOYSTICK

OLYMPIAN JOYSTICK CONTROL

SO CENTIAL THIS CRAMEMG ANCAR BIFCRMATION CORTAINGD RERES & AND

S EMANE THE S0LT PROFPEATY OF, AHD I PROPRISTARLY TO. BOHMILL (MUSTRTS. B
THIE DRI ARDADE P CRMATION SHALL BE VEPT COMSTERTIAL AHD WAT 537 8E
BEPSOCUCED, SOMED: MOCSTES: RSCIOIES TRASFEREN OF MASE AvALASLE T
| STMERS, EXNCEST T THE 3R [SE WRITTIN COMBINT OF BOWMTLL INDUGTEE. WO
T I LOWMED N D08 OEREE POR MUTUAL ASSSTANGE PURPOSIS DHLY. DOSSELL
SDUSTRICE. 0. MAY AT Ay TIME, MODET THE ERAWING ANDAOR HEORMATION
COMTARED HOSDH

i (R TI) LEAF
L UL } SOLUTIONS

|
=

14 2 BOM-0003358 FLATWASHER, 3/8 2P

13 1 BOMN-000052 BOLT, 3/8-16 ¥ 2-1/4 HEX ZP

12 5 BOM-00030TACSS NUT, 1/4-20 ACORN 35

11 & BOM-00033555 FLAT WASHER, 1/4 55

10 1 BOM-00030155 MUT, 1/4-20 HEX 5§

? 1 BOM-00001055 BOLT, 1/4-20 ¥ 2-1/4 HEX 5§

8 1 LV-4244 HARMESS, JOYSTICK

7 1 LWV-45545 JOYSTICK

& 2 8874T104 U-BOLT, 1/4-20 X 2 X 1-1/8 1D 35

5 7 242054230 LOCENUT, M4 NYLOM

4 7 201164217 SCREW, M4 X 20 MACHINE

3 1 LWV-3445 JOYSTICE MOUNTING BRACKET

2 1 LV-3664 GRAB HANDLE MOUNTING BRACKET

1 1 RAM-VP-5W1-12186 RAM DOUBLE SWING ARM
ITEM QTY PART NUMBER DESCRIFTION

DIXOM, ILLINOIS
PHOME: 800-651-7664

111




Parts Breakdown

FILE NAME

LV-3002 MISC

REV.

DESCRIPTION

DATE INITIALS

DWG NAME

MANUAL BOX

ORIGINAL

3/8/18 SHJ

N

1 1 BON-000952 MANUAL BOX, LARGE R
7 4 BON-000030 5/16-18 TPI X 1 LONG GRADE 8 BOLT ﬂ SONNELL
3 4 BON-008939 5/16 BONDED FLATWASHER INDUSTRIES INC
4 4 BON-000320 5/16"-18TPI HEX LOCK NUT NYLON INSERT TRUCK & ROAD EQUIPMENT

DIXON, ILLINOIS

TEM | QTY PART NUMBER DESCRIPTION PHONE: 800-851-9664

112



NOTES

NOTES

113



NOTES

114



NOTES

115



WARRANTY

' \"VA R R ANT Y Issued: January 1, 2010

Bonrell Industries, Inc warrants tothe onginal purchaser that F any pan of the product proves 1o be defective in workmarship
or material within ore year of the date of onginal installation and b retumned to us freight prepaid within 30 days after such
defect is dizcovered and notification thereof is prcsdded Bonned, we will either eplace or repair the defective part louroption),
This warranty does not apply to damage resulting from neglect, misuse, accident or improper installation or maintenance,
Charges for held service, labor, or other expensss not previously authosized and approved in writing by Bonnell Industries,

Inc. will rot be accepied, This warranty is exchusive and in beu of 3l other wamanties whether expressed or implied. Bonnell
Industries, Inc, neither azsumes nor authorizes ampone to asseme for @ any ocher obbgationor liability in connection with this
warranty, andwill mot be liable for corsequential damage s. This wamanty appiies only to products made andfor supplied by
Bonrell Industries, Inc. and does not apply to other products not made or suppled by us and to which our products may be
attached, such as tnucks. We accept o responsibiliny for demages wo such other products, even if our product is alleged 1o
have contributed to the damage of the other product.

Ergines, drive line components, lpdraubc, electrical, or other components furnished by cther manufacturers and used with
our products are warranted by that manufacturer and not by Bonnel Ind ustries, Inc. the manufacturer’s own warranty will
apphy to these pants. Hydraulic or elecoical comiponents ase not to be disassembled without the express written permission of

Bonredl Industries, Inc

All defective parts retumed from an end urer must inciude the unit model serial number, dote instolled and dealer from whom
purchased,

Bonrell Industries, Inc. reserves the night to make changes or impeovements to its products without incurming any liability or
obligation and withour being required to make coresponding change: or improvements to products manufactured or sold
pricsr to those changes or improvemants

The Bornell indesties, Inc Warrnty Folicy iz sebject i change without notice.

Product Information

When ordering parts, please mefer to the information balow,
INSTALLATION DATE:

A A

This product was manufactured by Bonnell Industries, Inc.,
located at 1385 Franklin Grove Rd.,
in the city of Dixon, lllinois, US.A

MADE IN THE USA==

116




